36067-GO1

A Textron Compa

ny

SERVICE PARTS MANUAL

=

'

-

3
° > o
O,
o
© > ]
OO
S

GASOLINE POWERED
CARGO & PERSONNEL CARRIERS

STARTING MODEL YEAR: 2003



SERVICE PARTS MANUAL

GASOLINE POWERED
CARGO & PERSONNEL
CARRIERS

875G
875PG
875AG

The E-Z-GO Division of Textron, Inc. reserves the right to make design changes without obligation to make these changes on units previously sold and the infor-
mation contained in this manual is subject to change without notice.

The E-Z-GO Division of Textron, Inc. is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this
manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
E-Z-GO Division of Textron, Inc., P.O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



GENERAL INFORMATION

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacture date code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.
When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

Page i Service Parts Manual



TABLE OF CONTENTS

§SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ...t ttt ittt e et e v
ILLUSTRATED PARTS BREAKDOWN . . . .\ttt t ettt e e ettt e e et i vii
ACCELERATO R ..ottt ettt e e e e e e A-1
AIR FILTER . . oottt e e e e B-1
BODY . o ot C-1
BRAKES (HYDRAULIC) . . .ottt e et e e e e e e e e e D-1
CAB AND VAN BOX .. vttt ettt ettt et e e ettt e e ettt et e et e e E-1
CARBURETOR AND CHOKE . . . .\ttt ittt et et e et et e e e e et e e F-1
CLUT CH ottt e e e e e e e e G-1
DIRECTION SELECTOR . . .ttt ettt et e ettt e et e e e e e e e e H-1
ELE T RICAL . . oottt ettt et et et e e e e e e J-1
ENGINE AND MUFFLER. . . . oottt ettt e ettt e et e e e e e e e e e K-1
ENGINE MOUNTING. .« .ottt ettt et e ettt e e et e e e e et ettt L-1
FRONT SUSPENSION ..ottt ettt ettt e et e e e et e e e et et e e e M-1
FUEL SYSTEM . ittt ittt et ettt e e ettt e e e e e N-1
HITCHE S . . ..ottt ettt e e e e e e e e e P-1
REAR AXLE . . ..\ttt e et e Q-1
REAR SUSPENSION . ..ttt ettt ettt e e et e e et e e R-1
SE AT S . o it e e e e e e e S-1
SIDE PANELS & CARGO DECK (875G). « vttt ettt e ettt et et e et e e e et T-1
SIDE PANELS & CARGO DECK (875PG) . . .t vttt ettt et et et et et e e ettt e eiiee e T-11
SIDE PANELS & CARGO DECK (875AG) . ..ttt e ettt ettt ettt et et e e e aiiee e T-21
STARTER/GENERATOR ...\ttt ettt ettt e ettt et e et ettt U-1
STEERING. . . .ottt e e e e e e e V-1
WEATHER PROTECTION ..ottt ittt ittt ettt e e ettt e e e et et e W-1
WHEELS AND TIRES . . ..\ttt ettt ettt et e ettt e e e e e e e e e e e e e X-1
SPECIALTY PRODUCTS ..ottt ettt et e ettt e e e e et e ettt APPENDIX A-1
OPTIONS/ACCESSORIES . . ..ottt ettt e et e e et e e e e APPENDIX B-1
INDEX OF MAJOR COMPONENT S . ..\ttt ittt ettt e et e e et a e INDEX-1

Service Parts Manual Page iii



Notes:

TABLE OF CONTENTS

Page iv

Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
¢ HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
* Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
* Contains a listing of specialty products and options/accessories

INDEX OF MAJOR COMPONENTS

* Contains a listing of parts (excluding hardware) grouped by part number and description and indicates on which
page(s) they can be found

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) or the INDEX OF MAJOR COMPONENTS (located at
rear of this manual) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Title Title

S

S

.
S Sy
e N
e WN\\MMW
A —
-

Left hand illustration page . )
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

* Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

¢ Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual

Page vii



HOW TO USE THE SERVICE PARTS MANUAL

Page viii

Service Parts Manual



Service Parts Manual

Page ix



ACCELERATOR

1 - Includes ltems 2 - 53

Part of
Accelerator

_ Part of Frame

Ref Acl 15-1

Service Parts Manual

Page A-1



ACCELERATOR

RefAcl 15-2

84 - Includes ltems 85 - 96
103 - Includes ltems 104 - 117

A
0y | T6p
& %69

® gy

66
64 - Includes ltems 65 - 72

109 - Includes Items 110 - 117

Timing Belt
Cover on
Engine

128

Accelerator 129

Cable

88 - Includes Items 89 - 96

Service Parts Manual Page A-2



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72062-G04 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 53) ..cc.evoirrereccee e 1
2 70116-G01 ACCELERATOR PEDAL BRACKET.......cocoi ettt 1
3 25853-G02 PEDAL BOX AND COVER ... 1
4 25861-G01 MICRO SWITCH. ...t e e 1
5 00982-G01 SCREW, #4 - 14 X 5/8" LG ..ottt 2
6
7 25768-G01 PIVOT ROD ...ttt e s ee e san e e s ne e 1
8 24621-G1 NYLON WASHER, 5/16"......occiiriiirerrererireceserseser e ser e s se s nne e 2
9 23860-G1 BEARING ...ttt 2
10 72066-G01 CONTROL ARM ..ttt s 1
11 12064-G1 PUSH NUT, 5/16"....cerce et e e e 1
12
13 72072-G01 ACCELERATOR ROD ...ttt 1
14 00532-G4 NUT, 5/18 - 24 ...ttt e 2
15 10385-G4 CLEVIS YOKE (ADJUSTABLE) ......c.eoiiiiierrrerreccrrec e 1
16 17677-G2 SPRING RETAINER ......ooiiiiieee e 1
17 73046-G01 COMPRESSION SPRING ......ooiiiiiiieicieteeeee e 1
18 17979-G1 ACCELERATOR ROD BUSHING........ccoo it 1
19 17677-G1 SPRING RETAINER ......ooiiiiieee e 1
20
21 72074-G01 CONTROL ARM LINK ...ttt 1
22 72198-G03 MICRO SWITCH CAM ... o 1
23 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG ...cceecrreerirererere s 1
24 00550-G4 LOCK NUT, 5/16 = 24 ...t e s ee e sne e s ne e 1
25
26 72199-G01 PIVOT BRACKET .....ooiiie ittt 1
27 72225-G01 SHOULDER BOLT, #10 - 24 X 11/16" LG...ov v 1
28 14390-G10 LOCK NUT, #10 - 24 ...t e s e e 1
29 14390-G1 LOCK NUT, 3/8 - 24 ...ttt e 1
30

Page A-3

Service Parts Manual




ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 | 34043-Go1 ACCELERATOR CABLE ....oorveeeeeeeseeeeeeseeseeeseesesessesessesessseesessseesesssenessenes 1
32 | 00559-G8 WASHER, 5/16" c..coeeveeeeeseeesesseesssseesseseeesseseseseeseseseeseseesessseesessseesesseensssenes 1
33
34 | 34204-Go2 WIRE HARNESS (PEDAL BOX) «...eoeoeveeereereeeseereressesessesessseesessseeseseseesessenes 1
35 | 17313-G1 FLEX LOOM, 3/8 X 12" LGiuvvoomreveeereeeerseeesereeesseesesseessesesseeseseseessseesesssene 1
36
37 | 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) ....comveeeeerereereeeeeesereer. 4
38 | 01051-Go1 SCREW, #8 = 16 ..coorvverereveessereseseeseseseseesesessesssessssesesseessssesesessesesessssesseses 4
39
40 | 34437-Go1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 41 - 42)............. 1
41 70125-G03 ACCLERATOR PEDAL ......coevveeeeeveessereeesseseeseeeessesesessesesseeesessseesessenes 1
42 | 71764-Go2 T 0y YN = s T 1
43
44 | 17838-G1 NYLON BUSHING ..covveverereeeseseeeeseseesesseessesessssessesseesse e seeseseseessseesessseene 3
45
46 | 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG vveuvvveereveereeereerseeseesesesseeessseeeesseseseseesssesseses 1
47 | 17255-G1 TEFLON WASHER, 5/16" ....vveeeesveesseseresseseeessesesessessseessseseesessseesseesesssssnens 1
48 | 10387-G3 COTTER PIN, 3/32 X 3/8" LGiurvvveeeeeeereeeeeereseseesssessesssesseeessseeessesesessessseseenes 1
49
50 | 74432-Go1 PEDAL PIVOT PIN coootvooerereeeseseeeeseseeseseeesseseeessesesesseessesesseeseseseessseesesssene 1
51 12064-G1 PUSH NUT, 5/16" ..ecrveeeereveeeeseseeseseseeseseseesssessesesssssessesesesseseseseesesesseseseenen 1
52
53 | 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED) .....uvvveerereeeerereecenesnenes AR
54
55 | 00715-G2 BOLT, 5/16 = 18 X 4/5" LG evvvveeeeveeereeveereeeseesssessesesesseeessssesesseseseseesssessessseessssseenan 2
56 | 00827-G8 CARRIAGE BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) c..ceorveeerrereeerrererereene 2
57 | 11027-G2 LOCK NUT, 1/4 = 20 1..vvveoeeeveseeeeeeseeeeeeseeessesesessesesesseesesssssesseseseeseseseessseesesesone 2
58
59 | 25737-G01 | CARBURETOR LINKAGE ROD (INCLUDES ITEMS 60 - 62).......rvvverereerernenn. 1
60 | 23722-G1 ADJUSTING ROD (SHORT) tveeoreeeeereeeeeeseeseeeseeseseseeseseesessseesesseeesesseensssenes 1

Service Parts Manual




ACCELERATOR

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as a individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 24465-G1 BALL JOINT SOCKET ...uoiieiireerirerererre e ser e e esesser e sne e esnne e 2
62 00526-G4 NUT, #10 - 32t 2
63
64 25760-G01 CARBURETOR LINKAGE BELLCRANK (INCLUDES ITEMS 65 - 72)............... 1
65 25759-G01 CARBURETOR PIVOT ...ttt ses e 1
66 23860-G1 BEARING ...ttt 2
67 24621-G1 NYLON WASHER, 5/16"......occiiriiirerrererireceserseser e ser e s se s nne e 2
68 25768-G01 PIVOT ROD ...ttt e s ee e san e e s ne e 1
69 12064-G1 PUSH NUT, 5/16" ... oot 1
70 24479-G1 BALL JOINT BALL ...t 2
71 00565-G5 LOCK WASHER, #10 ..oeeiireiier e e s 2
72 00526-G4 NUT, #10 - 32 e 2
73
74 72197-G01 PIVOT BRACKET ...ttt s 1
75 14390-G1 LOCK NUT, 3/8 = 24 ...ttt e e 1
76 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)....cccovrrieerreerre e e 2
77 14390-G4 LOCK NUT, 1/4 - 20 ..ottt st s 2
78
79 25737-G02 THROTTLE LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 80 - 82)............... 1
80 28250-G01 ADJUSTING ROD (LONG) ...eeeirieirrercrre e et ser e sr e nneses s 1
81 24465-G1 BALL JOINT SOCKET ......ceiiiieeer e 2
82 00526-G4 NUT, #10 - 32t 2
83
84 25702-G01 GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 85 - 96)........ 1
85 25655-G01 BELLCRANK BRACKET ...t 1
86 14390-G1 LOCK NUT, 3/8 - 24 ...ttt e 1
87
88 25763-G01 GOVERNOR PIVOT ASSEMBLY (INCLUDES ITEMS 89 - 96)

89 25762-G01 GOVERNOR PIVOT ..ottt e 1
90 23860-G1 BEARING ...t e e 2

Page A-5

Service Parts Manual




ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 24621-G1 NYLON WASHER, 5/16" ..ot 2
92 25768-G01 PIVOT ROD. ...t e 1
93 12064-G1 PUSH NUT, 5/16" ... e 1
94 24479-G1 BALL JOINT BALL ..ottt 2
95 00565-G5 LOCK WASHER, #10 ...t 2
96 00526-G4 NUT, #10 - 32 . e s 2
97
98 25737-G03 GOVERNOR LINKAGE ROD (INCLUDES ITEMS 99 - 101) .o irieirrerecreenees 1
99 23722-G1 ADJUSTING ROD......ociieeeeeeesee st 1
100 24465-G1 BALL JOINT SOCKET ......ceiiiieeer e 2
101 00526-G4 NUT, #10 - 32 e 2
102
103 25690-G01 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 104 - 117) ........... 1
104 | 25765-G01 GOVERNOR BELLCRANK. ...ttt 1
105 | 24479-G1 BALL JOINT BALL ...ttt e s ee s e esne e 1
106 00734-G5 LOCK NUT, #10 - 32 et e s se s e 1
107 14390-G4 LOCK NUT, 1/4 - 20 ..ottt e 1
108
109 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 110 - 117).......... 1
110 22752-G1 GOVERNOR BRACKET ..o e 1
111 25274-G1 GOVERNOR ROD ...ttt e 1
112 22754-G1 BUSHING ... .o e 1
113 25661-G01 CUP WASHER ...t e e 2
114 23578-G1 COMPRESSION SPRING........ooricirreiirrrncrrr e e e 1
115 22754-G2 BUSHING ... .o e 1
116 23859-G1 GOVERNOR ADJUSTER .....oiiiiieeeres e 1
117 00526-G4 NUT, #10 - 32 . e 1
118
119 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LGi...eeieee et 2
120 25738-G01 SPRING ... e e 1

Service Parts Manual



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 25286-G1 SAFETY SEAL, 3/8" ...t e s san e e sne e 1
122 12064-G3 PUSH NUT, 3/18" ...ttt s e 1
123
124 25653-G01 ACCELERATOR CABLE BRACKET ......oociiiirererrre s eee e 1
125 26826-G01 LOCK WASHER, MBi......ooiiiirreriirre ettt s e 2
126 26827-G01 NUT, M8 X 1.25MM ...t e e e 2
127
128 72055-G01 ACCELERATOR CABLE BRACKET ......oociiiirererrre s eee e 1
129 17618-G1 WIRE TIE .ottt ettt e s e s e e s e 2

Page A-7

Service Parts Manual




Service Parts Manual

ACCELERATOR

Page A-8



AIR FILTER

Ignition Coil
Bracket

Carburetor

Ref Air 15

Service Parts Manual

Page B-1



N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

AIR FILTER

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26727-G01 CARBURETOR / AIR BOX GASKET ....ooriririrreerreereserees e et 1
2 26728-G01 CHOKE BRACKET ... .ottt e s n e 1
3
4 23726-G6 SPACER, 7/18" ..ot e e e e 4
5 72178-G02 HOUSING ..ottt se e s e s e ne s 1
6 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......oorcireeee e 2
7 13632-G1 NUT, MB X T oot 2
8 72514-G01 STUD, M8 X1 XBIMMLG ..o e e se e e 2
9 72529-G01 BAFFLE ...ttt e e e e 1
10
11 72147-G01 RUBBER GROMMET ...ttt 2
12 23726-G7 SPACER, 9/18" ... ettt e e e 2
13 26701-G01 WASHER, B.5MM ...ttt s e s 2
14 26671-G01 BOLT AND WASHER, M6 X 1 X330 MM LG ... 2
15
16 72368-G01 AIR FILTER ELEMENT ..ot 1
17 72179-G02 AIR FILTER COVER.... .ot 1
18 74093-G01 LABEL (WARNING).....cooie et 1
19 72145-G01 7 ] RSO 3
20
21 72146-G02 INLET COVER ...ttt e s e e e 1
22 00614-G5 SCREW, #8 - 18 X 5/8" LGi....ci ettt 6
23 72151-G01 POV HOSE ...ttt s e 1

Service Parts Manual

Page B-2



BODY

=
=
o
I
(7]
w
D
N
©
-l
<
o«
[
n
2
[=]
Z

Ref Bod 15-1

Service Parts Manual

Page C-1



BODY

Ref Bod 15-2

44 Includes ltems 45 - 49

45 Includes ltems 46 - 49

{

NOTE: Front Bumper is optional equipment

Service Parts Manual

Page C-2



Ref Bod 15-3

Page C-3

Service Parts Manual




BODY

81

80

Part of Frame

Part of Footrest

Weldment

Ref Bod 15-4

Page C-4

Service Parts Manual



REAR BODY PANEL SHOWN
@ WITHOUT OPTIONAL

BUMPER (SIDE PANELS
NOT SHOWN)

| GASOLINE ONLY
MIN. 87 OCTANE UNLEADED

90/ /@ < o

Ref Bod 15-5

Page C-5

05 O L e
7

p,,,/ 7’”"\/@
SN N \%
/ ~~ 95
Rear Frame 94
Crossmember

@ REAR BODY PANEL SHOWN WITH

OPTIONAL BUMPER

Rear Frame
Crossmember

115

100

99 - Includes ltems 100 - 106

Service Parts Manual




N

BODY

Where applicable, THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 35690-G01 COWL.. ettt e e s sre e e e sen e san e e s nesreeas 1
2 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) ...coroiiriieeee e 2
3 34472-G01 SPACER .. et e e e 2
4 00753-G7 SCREW, 1/4 - 20 X 2 1/2" LG (STAINLESS STEEL) ..ceevver s 2
5 34472-G02 SPACER ...t e e e e 2
6 00915-G1 BONDED WASHER, 1/4" ...t 4
7 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....cccovrvrier s 2
8 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 6
9
10 71037-G02 NAMEPLATE (E-Z-GO) ....coiee it s 1
11 12064-G3 PUSH NUT, 3/16" ...t s e e 3
12
13 34354-G01 FRONT SHIELD ...ttt e 1
14 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi...eeieeeeecee sttt e 2
15 00559-G8 LOCK WASHER, 5/16"......oriirrereerr ettt s e 4
16 01109-Go01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ceiveirrieerreree e 2
17 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ..ottt 4
18 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....oiriieiieeeee e 4
19
20 34347-G01 DASH PANEL ASSEMBLY (INCLUDES ITEMS 21 - 22) ......ccccvereeicrre e 1
21 34843-G01 DASH PANEL ...t 1
22 34396-G01 LABEL (INSTRUCTIONS AND SAFETY) ..ot 1
23 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) .....oeooeii e 4
24 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 4
25
26 22497-G2 SNAP BUSHING ...ttt s 2
27 34376-G01 DASH MAT (DRIVER SIDE)......cooieiirceiereeierreee e e 1
28 34376-G02 DASH MAT (PASSENGER SIDE) .....c.ccoiitrtiiirneriecrerree e s 1
29 27919-G04 DOUBLE SIDED TAPE (BULK).....cooiieeeeee e AR
30

Service Parts Manual

Page C-6




N

BODY

Where applicable, THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32 35688-G01 FORWARD FLOORBOARD........cotiireieeee et 1
33 34309-G01 FLOORBOARD ......ooiiiiiie ettt st e s s n e 1
34 34311-G01 ROCKER PANEL (DRIVER SIDE) ......coiiricrreee et 1
35 34311-Go02 ROCKER PANEL (PASSENGER SIDE)......c.cooiirriiirrecrrrcer e 1
36 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ....ccceeviieeieeereeeeeeee 14
37 14776-G1 RETAINER NUT (‘0 TYPE) oo e 1
38 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 13
39 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....oiriieiieeeee e 13
40

41 35628-G01 KICK PANEL ..ottt e e 1
42 18436-G1 RIVET, 174" X 3/4" LG .eireeeere ettt 6
43

44 34591-G02 FRONT BUMPER KIT (INCLUDES ITEMS 45- 49) ......ccoccoivieieieee e 1
45 34531-G01 FRONT BUMPER ...ttt e s s ne e 1
46 00442-G2 BOLT, 5/16 - 18 X 4 1/4" LGi...cvrireiicrerereerirecererseser e et 2
47 34528-G03 SPACER ..ot 2
48 00441-G2 BOLT, 5/16 - 18 X 3 1/4" LGt 2
49 11027-G1 LOCK NUT, 5/16 - 18 ...t e s e 4
50

51 34314-G01 FRONT SEAT PANEL (DRIVER SIDE) ......uoviiiiieceeee et 1
52 34314-G02 FRONT SEAT PANEL (PASSENGER SIDE) .......oocooeriiiieeeeereeeee e 1
53 34317-G01 SEAT FRAME SIDE (DRIVER SIDE) ....ovniiiirreeereecereriee e 1
54 34317-G02 SEAT FRAME SIDE (PASSENGER SIDE) ......occoeiiiiirerier e 1
55 34318-G01 SEAT FRAME CONNECTOR (DRIVER SIDE) .....coooviiieiee e 1
56 34318-G02 SEAT FRAME CONNECTOR (PASSENGER SIDE)......c.cocoioiiienee e 1
57 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) .....ovoerie e 16
58 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 16
59

60 ¥ SERIAL NUMBER PLATE (EARLY PRODUCTION}.....ccocoeiiiereieeee e 1

Page C-7 Service Parts Manual




N

BODY

Where applicable, THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61 70993-G01 | SERIAL PLATE (LATE PRODUGTION) ..ooovveeertveeeeeeeeessereesesesesesessseseseesenessenes 2
62 | 10570-G9 RIVET, 1/8" X 11/32" (ALUMINUM) ......cecorveeeeseeeeeseeeeeseeeeeseeeseseeseseeesesseenessenen 4
63
64 | 34332-G01 | SEAT BACK SUPPORT w...coomveeeriereeeoeesereeseseeeseseeeeseeessesesessesesesseessssesesesseneseeses 1
65 | 34407-GO1 | SPACER STRIP ..o eeereeseeeeeseseesese e eeeseeesessesesseseses s ssesesesseseseeses 1
66 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ..eovveeeeeeereereneeeeeeeeeseneeneee 8
67 | 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) w.rvvvveeeeeeeereereeereeeereseesesessessseeseseseone 8
68 | 33599-G01 | LABEL (BED LOAD WARNING, 1200 LB) ....oovereeeeeveeeeeeeeeeeeeseeesseresseseesesnnn 1
69
70
71
72 | 34351-G01 | ACCESS PANEL ...oomveeeeeeeeeeeresesseeeesseseesesesessesessssesessseesesseesessessessesesesssseseeses 1
73 | 34352-GO1 | CONTROL COVER ...ooooeeeeeeseeeeesseeeesseseesssesessesessesssesseeesessesessssesessesesesseseseseeses 1
74 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ....vvveerreeeereeeeeerseserersesenessenen 6
75 | 01110-GO1 | WASHER, 1/4" (STAINLESS STEEL) ..orveereveeeeeeeereseseeseseseeeesesseeesesseseseesesesseses 6
76 | 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) w.rvvvveeeeeeeereereeereeeereseesesessessseeseseseone 6
77 | 21976-G1 LABEL (FNR) vvvcrveveeeereveeeseseeseseseeseseseesssessesseessesssssesesssseseseeseseseeseseseessseessssseene 1
78
79
80 | 34397-GO1 | TOP REAR SHIELD ....omiveeeereecreeeeeeosereeeeseseeeseseseeseeeseesesessesesesseesessesesesseseseeses 2
81 | 34398-GO1 | REAR SHIELD (PASSENGER SIDE).......coieeeeeeeeerseeseesesesseeesesseossesessseseseseeses 1
82 | 34398-G02 | REAR SHIELD (DRIVER SIDE) ... .ooveeoreeeeroseeeeseseeeesseeseesssesseesssseessesesesseseseneeses 1
83 | 34399-G01 | BATTERY SHIELD (DRIVER SIDE)......ooeoreeeereeeeeerseeeeeresesresesesseeesesseseseeseserseses 1
84 | 34399-G02 | BATTERY SHIELD (PASSENGER SIDE) .....oecoeveereereeresesmeseseseeeseseeeeseeseserseses 1
85 | 14601-G5 RIVET, 3/16" X 3/8" LG (STAINLESS STEEL) rvvveereveeereeveereeesesseseseseeseseeessssenen 6
86
87
88 | 33556-G01 | FUEL INLET COVER (INCLUDES ITEMS 89 = 90) «...eeouvvereeeeereeersereseseeseenee 1
89 | 14601-G8 RIVET, 3/16" X 7/16" LG (ALUMINUM) ....cveoereeeeeeeeeeeseeseeseeseseseessseeseseseene 4
90 | 26459-Go1 LABEL (UNLEADED GASOLINE ONLY) cvvcoreeeeeereeesseeeeesseseeeseessseeseseseene 1

Service Parts Manual




BODY

N

Where applicable, THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.

91

92

93 34335-G01 REAR BODY PANEL.... .ottt e s s s 1
94 16705-G11 SCREW, 5/16 - 18 X 7/8" LG (STAINLESS STEEL) .....cccevvrriee s 2
95 00660-G8 WASHER, 5/16" (STAINLESS STEEL} ..c.cerveeeirererirererece e 2
96 01109-GO1 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ..corciiciiree e 2
97

98

99 34547-G02 REAR BUMPER KIT (INCLUDES 100 - 106) ....covveiieireeeieree s e 1
100 34525-G01 REAR BUMPER.......o ettt e s e e 2
101 00665-G2 BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) ....covvrierrreee e 2
102 00653-G1 WASHER, 3/8" (STAINLESS STEEL).....c.cooceii i 4
103 00891-G1 LOCK NUT, 3/8 = 16 ... eeieee et 4
104 00665-G3 BOLT, 3/8-16 X 2 1/2" LG (STAINLESS STEEL) ......corviereieieeeeeeeeee 2
105 | 34528-G02 SPACER, LONG BUMPER .......cccoi i 2
106 34528-G01 SPACER, SHORT BUMPER.......c. oo 2

Page C-9

Service Parts Manual




Service Parts Manual

BODY

Page C-10



BRAKES (HYDRAULIC)

% \\ 08 Items 138 - 141 are optional

Front of Vehicle

-

Part of
Frame

Axle Brakes

16 - Includes ltems 17 - 19
36 - Includes Items 37 - 43

Ref Brh 15-1

Page D-1 Service Parts Manual



BRAKES (HYDRAULIC)

Front of Vehicle

Driver Side Frame Rail

To Master
Cylinder

To Wheel
Cylinder

\‘»To Wheel
Cylinder

Rear Axle Tube

Ref Brh 15-2

Service Parts Manual Page D-2



BRAKES (HYDRAULIC)

N

18 - £8 sway| sepnjou| - g8
/8 - 89 sway| sepnjou| - /9
/8 - 89 swa}| sepnjou| - 99

8[OIYSA JO 1UOI

Ref Brh 15-3

Service Parts Manual

Page D-3



BRAKES (HYDRAULIC)

To Driver Side -

Wheel Brake

RefBrh 15-4

\CS

Front of Vehicle

Passenger Side Frame Rail

Service Parts Manual

Page D-4



BRAKES (HYDRAULIC)

152

Part of
Frame

153
152
G 1
1% To Passenger
Side Disc Brake
Assembly
151

144
147 148

To Driver Side
Disc Brake
Assembly

HYDRAULIC FRONT DISC BRAKES

156 - Includes ltems 157 - 229
157 - Includes ltems 158 - 213
1568 - Includes Items 159 - 162
164 - Includes ltems 165 - 196
165 - Includes Items 166 - 171
173 - Includes Items 174 - 175
177 - Includes ltems 178 - 180
159 182 - Includes Items 183 - 184
186 - Includes ltems 187 - 190
194 - Includes ltems 195 - 196
223 - Includes ltems 224 - 229, 173 - 213
224 - Includes ltems 225, 160 - 162
227 - Includes Items 229, 173 - 196
229 - Includes ltems 166 - 171

Front of Vehicle

Ref Brh 15-5

Page D-5 Service Parts Manual



N

BRAKES (HYDRAULIC)

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 33227-G02 BRAKE PEDAL ....cooi ittt sttt st e s ssere e ssene e sseee e s sneene e s s sanes 1
2 14269-G1 RIVET, 3/18" X 1/2" LG ... ettt ettt e e ne s e 2
3 11039-G1 PEDAL PAD ...ttt sttt ettt ae e s st ae e e s st e e e e e nnrraeeennanee 1
4
5 70581-G02 FLANGED BUSHING ........oooiieeeie ettt see e s s s s s e s s s 2
6 13197-G1 TORSION SPRING ..ottt ettt e s ae e s ea e s s nasneaas 1
7 34158-G02 SHAFT, 3 1/2" LGt e e s see s see s s s e e s e s sanae s sae e sareeenns 1
8 01111-GO1 RETAINING RING, 13/32" (STAINLESS STEEL).....ccevecvreereeeeee e 4
9
10
11 34157-G01 BELLCRANK ... it s et s et e s st e e ses e s e e sane e sse e e s saree s nee e s sneeeennes 1
12 70581-G02 FLANGED BUSHING ........oooiieeeie ettt see e s s s s s e s s s 2
13 34158-G01 ]V ol I Ay S 1 C U URP 1
14
15
16 34124-G01 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 17 - 19) ceevevie e 1
17 30297-G3 THREADED ROD ... ittt sine e e e e e 1
18 00544-G4 NUT, 5/168 - 24 ...ttt e s s s ae e e e s s ae e e s ssaeaaenan 2
19 10385-G4 CLEVIS YOKE (ADJUSTABLE) ......cctriiries et ecceee et s e e s 2
20 10386-G3 CLEVIS PIN, 5/16" X 13/16" LGi.....ueiieceeeeee vt ereteesceeessreessee e s sveeessene s saee e e 2
21 10387-G3 COTTER PIN, 3/32" X 3/4" LGi...coi ittt essiiae e eeae s ee s e s ssnea e 2
22
23
24 13728-G1 RUBBER BUMPER ..ottt 1
25 00559-G5 WASHER, #7100ttt e s e e e s abe e e s e aea e s e e nannenas 1
26 14601-G1 RIVET, 3/16" X 13/16" LG (ALUMINUM) ..ot 1
27
28 30298-G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS 29 - 31)..cccccevevier e 1
29 30293-G2 PUSH ROD, 3 1/8" LG ctiei i sieeeeesciteee s sciee e seaseee s sesae s e e nss e a e s snneaaenan 1
30 00544-G6 JAM NUT, B/8 = 24ttt ettt e st ae e e s st a e e e e snraae e e s nanes 2

Service Parts Manual



BRAKES (HYDRAULIC)

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 21508-G1 CLEVIS YOKE ...ttt 2
32 14443-G3 CLEVIS PIN, 5/16" X 1" LGi..ooi ettt 1
33 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..ot 1
34
35
36 70643-G02 MASTER CYLINDER KIT (INCLUDES ITEMS 37 - 43) ....covveiiieeeeceeceeee e 1
37 * MASTER CYLINDER (INCLUDES ITEM 38)......cccoccrirrrrieerreecrrenecrnnenees 1
38 32768-G1 MASTER CYLINDER BOOT .....ooooirrierrecrerr e see s 1
39 26469-G01 BRANCH TEE (MALE).......co it 1
40 21510-G1 BRAKE LIGHT SWITCH ...t 1
41 33724-G01 INVERTED FLARE FITTING ..ot e e 1
42 21503-G1 PLUG (STANDARD BRAKE SYSTEM) ......ccooitriirerier e csnne s 1
43 00675-G1 WASHER, 3/8" (STAINLESS STEEL).....cccoceie et 1
44 22283-G1 TEFLON TAPE, 1/2" WIDE (NOT ILLUSTRATED) ....cooieieeieeeceeee e A/R
45
46
47 00428-G4 BOLT, 3/8 - 18 X 2 1/2" LG ..oei it 2
48 00560-G1 WASHER, 3/8" ..ot e 2
49 11098-G5 LOCK NUT, 3/8 = 16 .ottt s e 2
50 21504-G1 BRAKE FLUID (DOT 3) (NOT ILLUSTRATED) .....ccsvrrirreerreernrerer e A/R
51
52
53 21104-G12 BRAKE LINE (55" COMPLETE WITH NUTS)....cccocvrrierreerrerre e e 1
54 11845-G5 INSULATED CABLE CLAMP, 3/8" ......oiiirerierireee et essse e e 1
55 00100-G6 SCREW, #10 - 16 X 3/4" LGi..c et 3
56
57 33534-G01 HYDRAULIC HOSE, 10 1/2" LG oot e 1
58 11456-G1 CLIP ettt st et e e s e e e ene e 1
59 01109-GO1 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ..corciiciiree e 1
60 11332-G2 TUBE FASTENER BRACKET ..ottt 1

Page D-7 Service Parts Manual



N

BRAKES (HYDRAULIC)

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 35856-G01 REAR BRAKE LINE ...ttt s e 1
62 35855-G01 REAR BRAKE LINE ...ttt st s s e s e 1
63
64
65
66 33725-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 68 - 87)......cccveeenee. 1
67 33725-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 68 - 87) ........... 1
68 21086-G1 TORQUE SPIDER ......oiiir ettt s 1
69 21087-G1 WHEEL CYLINDER PISTON....cccoiiiiii et 2
70 21088-G1 HYDRAULIC CUP.....ci et 2
71 21089-G1 SEAL ...t e e e e e e 2
72 21094-G1 BLEEDER VALVE ...t e 1
73 21095-G1 LOWER SPRING ......ooiiiieee et 1
74 21096-G1 SHOE HOLD DOWN ...ttt 1
75 21097-G1 ADJUSTER ...ttt e e 1
76 21098-G1 DUST SHIELD ..ottt e s e e 1
77 70669-G01 SPRING (BLUE) ...ttt 1
78 70670-G01 SPRING (YELLOW) ..ottt 1
79 33726-G01 BRAKE SHOE...... .ottt e s s e 1
80
81
82 * PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 83 - 87) .......... 1
83 13460-G1 CURVED LEVER......oo et e 1
84 22604-G1 STRAIGHT LEVER ......ooiiieeee e e 2
85 13462-G1 CLEVIS PIN ..ottt s 1
86 13463-G1 SPRING WASHER ...t 1
87 13464-G1 CLEVIS PIN RETAINER......coo e e e 1
88
89 13468-G1 0 I | TR 2
90 34287-G01 COLLAR ...t n e e r e e 1

Service Parts Manual Page D-8




BRAKES (HYDRAULIC)

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 21559-G1 WIPER SEAL ...t 1
92 33661-G01 FLANGE ...ttt s e e s e e e r et 1
93 * WHEEL BOLT, 1/2 = 20 ..t 5
94 33662-G01 STUD, 5/18 - 24 X 1 5/8" ...t e s e 4
95 21562-G1 LOCK NUT, 5/16 = 24 ..ot 4
96 33687-G01 RETAINING RING ..ot e s s s 2
97 33686-G01 BALL BEARING ......ooiriceireee st 2
98 17953-G2 BRAKE DRUM ...t s 2
99
100 10387-G1 COTTER PIN, 1/8" X 1 1/2" LGttt e 2
101 00518-G8 CASTELLATED NUT, 3/4 - 16.....i i st ene 1
102 00566-G6 LOCK WASHER, 3/4" ... et e e 1
103 33665-G01 WASHER, 3/4" ...t et 1
104
105
106 28066-G02 MASTER CYLINDER REPAIR KIT (NOT SHOWN)......ccooreirrerre e AR
107
108 34380-G01 PARKING BRAKE ...ttt s 1
109 00276-G6 BOLT, 5/16" - 24 X 3/4" LGi..oeirreeerre ettt e 4
110 00559-G8 WASHER, 5/18" ...t 4
111 11098-G9 LOCK NUT, 5/168 - 24 ...ttt 4
112
113
114 34384-G01 BELLCRANK ..ottt et e sre e 1
115 70581-G02 FLANGED BUSHING ... e 2
116 34158-G03 SHAFT, 2 5/8" LG....oii ettt e 1
117 01111-GO1 RETAINING RING, 13/32" (STAINLESS STEEL) ....c.cooviirirrrrececrceerereees 6
118
119 14443-G2 CLEVIS PIN, 5/16" X 5/8" LGi.....coeieiee i e 1
120 00559-G8 WASHER, 5/16" ..ottt st nnne e 4

Page D-9

Service Parts Manual




N

BRAKES (HYDRAULIC)

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
121 | 10387-G3 COTTER PIN, 3/32" X 3/4" LG ereeeveeeeeerereeeeeeseseeesseesseessseses e eseseeseneesesesnenes 1
122
123
124 | 34518-G01 | PARKING BRAKE LINK (INCLUDES ITEMS 125 - 128).......voeeerereerereererersennn. 1
125 | 34389-GO1 CLEVIS LINK .o eeeeeeesesee s seseeeseseeeseseesseesseees e ees e see e seseseresens 1
126 | 28082-GO1 EQUALIZER BRACKET ..o eeeeeeeseeeeeveeeseeseeeseseesseeesseesseesse e seeeseeeess e 1
127 | 00963-GO1 SPHERICAL NUT, 5/16 = 24 .....oooeeeeeeeeeeeseeeseeeeeeeeseseeseeseseesseesseeees e 1
128 | 00544-G4 JAM NUT, 5/16 = 24 eeseeeseseesseesseseseses e see e sesesereesereenenes 1
129
130 | 34034-GO1 | BRAKE CABLE .....ooeooeeeeeeeeeeeeeeeeeeeeeseeeeeeeees et eseseeseseesssesesesene s eeeneeese 2
131 | 28083-G01 | BRAKE COMPENSATOR BUMPER .........ooiueoeeereeeseeeeseeeoeeeeeesseseseseeeneseres 2
132
133 | 10386-G3 CLEVIS PIN, 518" X 13/16" LG -eerreeeeeeeeeseeeseseeesseeseeessseses s seeeseseeseneseseeseoes 2
134 | 00559-G8 WASHER, 5/18" ....oeeeeeeeeeeeeeseeeseeseeeseseesesesesesesesss e seseseseeseseesssesenseseneesneesese 1
135 | 10387-G3 COTTER PIN, 3/32" X 3/4" LG ereeeveeeeeerereeeeeeseseeesseesseessseses e eseseeseneesesesnenes 2
136
137
138 | 21505-G1 NIPPLE (MALE) (FRONT BRAKES OPTION) w..c.eeeeeeeeseeeseeeeseseesneeseeeeseeee 1
139 | 34986-G01 | BRAKE LINE (8" COMPLETE WITH NUTS) ..o eueoeeererereeeoeeeeseeseseeseseeeenesenee 1
140 | 34988-GO1 | PROPORTIONING VALVE .......ooeieeeeeeeeeeeeeeeseeeeseeeseseeseseosssesesseseseneeeneseses 1
141 | 35884-G01 | REAR BRAKE LINE WITH NUTS (50" COMPLETE WITH NUTS).....veeeeveenenn. 1
142
143 | 21103-G1 BRAKE LINE TEE ...oceomeeeeeeeeeeeseseeeeeeeseesee e ses e seseeseseseseosssessseeseseessesesseess e 1
144 | 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ..evveeeeereeeeeeeeseeeseeeeseeeeeseesseeeseeee. 1
145 | 34984-G01 | BRAKE LINE - COILED (12" COMPLETE WITH NUTS) cooeoeveeeerereereeeeeneeenee 1
146
147 | 34987-G01 | BRAKE LINE (12" COMPLETE WITH NUTS) ...oceeeereereeeeeeeseeeeseseseseeeenesenee 1
148 | 34985-G01 | BRAKE LINE (20" COMPLETE WITH NUTS) ...ecoueoreereeeeeeeeeeseseseseeenesenee 1
149
150 | 11332-G2 TUBE FASTENER BRACKET .....cooeeeeereseeseeeeeeeesseeseseeseseeseesesseseeesseesseese s 2

Service Parts Manual

Page D-10



BRAKES (HYDRAULIC

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as a individual part.

G™* Indicates consult Customer Service Department for additional information.

QTy.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION
151 | 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG cvveouvveereeeeeresveensererereeserersene
152 | 34989-G01 | FLEXIBLE HYDRAULIC HOSE ... oveeroeeeeeseeseeesssseeeosseeeesseseseseeseseseeseseeseseseene
153 | 11456-G1 OLIP e eeeeeee s s s e s oot e s et ees e s st s s s e nees e een e enen
154
155
156 | 34082-G03 | FRONT AXLE ASSEMBLY WITH HYDRAULIC DISC BRAKES
(INCLUDES ITEMS 157 = 220) roveeoeeveerreeseerseesseessessesesseseeesseseseseeseseseessseeseseseene
157 | 34115-G02 SPINDLE AND DISC HUB ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 158 = 213) covvvereeeereeerereeeeeeesesreeseeseeseesesessessseesessseone
158 | 34119-Go2 SPINDLE ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 159 = 162) .c..comrveereereereeereeresesreesesseesseseseseesesesseses
159 | 34104-Go1 SPINDLE (DRIVER SIDE) ....orvveeeeeeeeeseeseeeseeseseeseseseesesseesssseessssenes
160 | 16623-G1 BEARING .....vveeoeveeereeseeeseeseseseseseeseseseeseseseessses s esesseessssesesasseseseeses
161 | 10389-G3 GREASE FITTING, STRAIGHT ..oorveeeeeeereereeeseseeesesseeseeseesesnenes
162 | 16626-G1 (o 1= =7-Y RO
163
164 | 36050-Go1 DISC BRAKE ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 165 = 196) ...creveerreereeseereeesesseesessesessesesesseseseseeses
165 | 34110-Go1 PISTON AND COVER ASSEMBLY KIT (DRIVER SIDE)
(INCLUDES ITEMS 166 = 171) crvvvereveereeereerseesreesesseesssseeessesesereeees
166 * (01037, =1 VTS
167 . SEAT INSERT .ot eeereesevesesseseesseseessesesseseseseesesseeesesseessssenes
168 - BLEEDER SCREW ...cvveeeeveeeeeeeeeseeseeeseesesesseseseesesseeeseseeensssenes
169 * GASKET oot eeeeeseeseresesseseeese e seesessesesessesessseesesseesessenes
170 * PISTON SQUARE SEAL .....cooiveeeeeveeereereesesesessesesseeeseseeensssenes
171 * PISTON woeeoreeveeeeseeeeseeeeesse e seeseseseeseseseesssesseseseesesseeseseeessssenes
172
173 | 34572-Go1 DISC BRAKE PISTON AND SEAL KIT
(INCLUDES ITEMS 174 = 175) covveooeveereeereerseesrereseseeesssseeesseseseseenes
174 * PISTON SQUARE SEAL .....cooiveeeeeveeereereesesesessesesseeeseseeensssenes
175 * PISTON woeeoreeveeeeseeeeseeeeesse e seeseseseeseseseesssesseseseesesseeseseeessssenes
176

Page D-11 Service Parts Manual




N

BRAKES (HYDRAULIC)

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

177 | 34573-Go1 DISC BRAKE PISTON AND 'O’ RING KIT

(INCLUDES ITEMS 178 = 180) cvvvverreveereereerseesreeseseeeesssseeeseesesereenes 1
178 * PISTON woeeoreeveeeeseeeeseeeeesse e seeseseseeseseseesssesseseseesesseeseseeessssenes 1
179 * PISTON PLUG w.evveeeeeveee e seeseseseesesesseseseesesseeeseseeensssenes 2
180 * PISTON O’ RING eeerveeeeveeereeeeeereesesesseseseesessseessesseesssessesesssnens 1
181
182 | 36055-Go1 DISC BRAKE PADS KIT (INCLUDES ITEMS 183 - 184) ................ 1
183 * BRAKE PAD (PISTON SIDE) ......couveeereereerenererresesseeeseseeenssrenes 1
184 * BRAKE PAD (HOUSING SIDE)........cecvrereeeeererrereseeeenereeenssrenes 1
185
186 | 34112-GO1 DISC BRAKE HOUSING KIT (INCLUDES ITEMS 187 - 190).......... 1
187 * HOUSING ..ot seveesee e seeseeeseesesseseseseesessseseseessessenes 1
188 * RUBBER SPRING .....uvveereeeeereeeeeereeeseesesessesesesseeesesseseseesesesseees 2
189 * PISTON O’ RING ..eorrveeeeeeeerseeeeereeseseseeseseeseseseesssesesssesesesssnens 1
190 * GASKET ceooreveeeeeeseee e seesevesesse e sse s ssesessesesessesesseeesessessssenes 1
191
192 | 34108-Go1 DISC BRAKE MOUNTING BRACKET .....veoeeveeerereeersereeereeserersenens 1
193
194 | 35222-Go1 DISC BRAKE SCREW AND WASHER KIT

(INCLUDES ITEMS 195 ~196) ..cveereveereereerseesreesesseesseseeesseseneseeses 1
195 * SCREW M5 X 0.8 X 25 MM LGi.e.uvveeerereeeeereereseseeeseseeesesrenes 1
196 * WASHER, #10 .vvvereeveereeeeeereeesseseseseeesssseeeseeseseseesesessesereesesssene 1
197
198 | 34118-GO1 BOLT, M8 X 1.25 X 20 MM LG cvcereveereereeseereeeesesseeesesseessesensseseseseenes 4
199 | 00565-G8 LOCK WASHER, 5/16.....vvveeereveereeseeereseseeseseseeseseseesesseeesesseseseesesesseses 4
200
201
202 | 34105-Go2 DISC HUB ..o eeeeseeeeseeveee s sesesesseseseeseseseeeses e ses e sseseneseeseseseenes 1
203 | 25146-G1 GREASE SEAL ..o veeereesereesese e seseseeseeeseeseeesssesesseesesseseseeseseseeses 1
204 | 11750-G2 ROLLER BEARING (INNER) ....o.veermeveereesreeseseeesseseeeseesesesseseseesesesene 1
205 | 51141-G1 BEARING RACE (INNER).......oveeereereeeseeseseeseseseesesseessseeesssseseseesesessesens 1

Service Parts Manual

Page D-12




BRAKES (HYDRAULIC)

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
206 | 36038-GO1 WHEEL STUD, 2 1/2" LG ueoorevveeeeeeeesseeeesseseeeseeeessesesessesessseesesseesessenes 5
207 | 30146-G1 DUST CAP .ot sse e sesesesseseseeseseseesses e s s s eseneseeseseseenes 1
208 | 12730-G1 WHEEL BEARING GREASE ...coovveeeeeeeeeeeeseeseesesseeeseseesesseesesseessssenes AR
209 | 11750-G1 ROLLER BEARING (OUTER) .....vecomeveereeereeseeseeseeseeessesesessesssesseseseesen 1
210 | 11752-G1 BEARING RACE (OUTER) .ocuuveeeeveereeeseereseseesesesseeesesseeesseseseseeseseseeses 1
211
212 | 00518-G8 CASTELLATED NUT, 3/4 = 16 .vveeeeveeeeeeeereeereereseseeeseeseeesesseeesessesessesens 1
213 | 00798-G8 COTTER PIN, 5/32" X 1 3/8" LG veorevveeeeereereeereerseesrsesesseeeseesessseseseseeses 1
214
215 | 25177-G2 KING PIN oo eeseveeseseseesesessesesesseseee e eses e sse e seeseseseessreesensrene 2
216 | 00879-G7 WASHER, 7/8" .ovveoeveeeeeereesesreeesessesessesssesesseseseeseseseesessesesssesesssesessseesessenes 2
217 | 16982-G1 THRUST WASHER, 7/8" ...ooovveoeeeeeeeseeveeeseeseseseesesessesessesessseesessseesessseenessenes 2
218 | 00560-G5 WASHER, 5/8" ....coeeveeeeesveesesseeesssseesseseseseeseseseeseseseeseseesessseesessseesesseensssenes 2
219 | 14390-G2 LOCK NUT, 5/8 = 18 ..rrveeereereveseseseeseseesesssesseseeesseeesesseessesesesseseseseessseesessseene 2
220 | 19060-G1 COTTER PIN, 1/8" X 1 1/4" LG cvvorvveeeeeeeereeereereeeseesesesseeeseseeeessesesesessesessenes 2
221
222
223 | 34114-Go2 SPINDLE AND DISC HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 224 - 229, AND 173 - 213) w.oorvveoreeeeeeseeeeeeseesssesseseseonn 1
224 | 34119-Go1 SPINDLE ASSEMBLY (PASSENGER SIDE)
(INCLUDES ITEMS 225 AND 160 = 162) c..eorrrveereereeresreersereressererereenes 1
225 | 34103-Go1 SPINDLE (PASSENGER SIDE)......veeeeveeeseereeresesessesesseeseeseesessenes 1
226
227 | 36050-G02 DISC BRAKE ASSEMBLY (PASSENGER SIDE)
(NOT SHOWN - OPPOSITE OF ITEM 164) (INCLUDES ITEM 229) ...| 1
228
229 | 34110-Go2 PISTON AND COVER ASSEMBLY KIT (PASSENGER SIDE)
(INCLUDES ITEMS 165 - 171)
(ITEMS 167 AND 168 ARE MOUNTED OPPOSITE OF THEIR
MOUNTED ORIENTATION IN 34110-G01) «.vvvveeemreeereeveeersererereene 1

Page D-13

Service Parts Manual




Service Parts Manual

BRAKES (HYDRAULIC)

Page D-14



CAB AND VAN BOX

1 - Includes ltems 2 - 43
46 - Includes ltems 2 - 30
47 - Includes ltems 32 - 43

33

41
40

42
43

Ref Cab 15-1

Page E-1 Service Parts Manual



CAB AND VAN BOX

Ref Cab 15-2

Inside of Cab

Qutside of Cab

Service Parts Manual

Page E-2



CAB AND VAN BOX

50 - Includes ltems 51 - 79

Inside of
Door

RefCab 15-3

Page E-3

Service Parts Manual




N

CAB AND VAN BOX

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins
Street, Worchester, MA 01606. Phone (508) 853-2200, or FAX (800) 876-9104

1 * CABKIT (INCLUDES ITEMS 2 - 43).....coiieieeieie it eeseeeeee e see e eeeeens 1
2 34648-GO*A ROOF PANEL ..ottt ettt st e s e e s e e e e e 1
3 34648-G0*B REAR PANEL ...ttt s et st e 1
4 34648-G0*C FRONT CORNER PANEL (PASSENGER SIDE)........cccceiiiiieninienieeceecnae 1
5 34648-G0*D FRONT CORNER PANEL (DRIVER SIDE) .......ccccecoiieeeeeeceeeeceeee e 1
6 34648-GO0*E WINDSHIELD PANEL ...ttt e s 1
7 34648-G0*H DOOR RECEIVER (PASSENGER SIDE) ......ccceeiiriiiree e seeeee e 1
8 34648-G0*| DOOR RECEIVER (DRIVER SIDE) .......ccceeiieieeieeeeeeeieeeceeeeseeseeseeesee e 1
9 1PO04A FRONT PANEL COWL SEAL GASKET (74" LG) ..cceeeeeeeeeeeeeeeeeeeeseeecie e 1
10 1P004D REAR PANEL TRIM (468" LG) ..cuveeeteeeeereeeee et e s 2
11 6E03A BOLT, 3/8 - 18 X 7/8" LGi.ceeceeeeeeeeeeeeeesetee s seeeeseeesssveeessen e ssvaee s snneeseee s snneens 32
12 6E03B LOCK NUT, 3/8 - 16 ..eiiiiiciieei i eiieeeesciie e s siee e e seeae e e sesae s e e sssae e e s snneaaenan 32
13 6E03C WASHER, 3/8" ...ttt e e s e ane s 32
14 6E03D NYLON WASHER, 3/8".....ccctiieriiereeeiereeese et see e seeeree e e e snee e eeeseeas 20
15

16 6E03E FRONT PANEL WINDOW ..ottt eee et e e see e e nnee e enee e 1
17 6EO03F FRONT PANEL MOUNTING GASKET ......coioieieeeeieeeee et eeeeee e 1
18 6E03G FRONT CORNER PANEL WINDOW..........coioiiiiierenee e 2
19 6EO03H FRONT CORNER PANEL WINDOW GASKET ......ccoovrrrerrreereereneeee e 2
20 6E03I REAR PANEL WINDOW ...ttt st e e 1
21 6E03J REAR PANEL MOUNTING GASKET ....occoi ittt 1
22 6E03K REAR PANEL SIDE WINDOW ......ooiiiiiiir et e 2
23 6E03L REAR PANEL SIDE WINDOW MOUNTING GASKET .......cccovviveceeeeene 2
24

25 9PIRV INTERIOR REAR VIEW MIRROR ......cciie et 1
26 9P115A DOOR STRIKER PLATE KIT (NOT ILLUSTRATED).......ccccieeeereeeereeeeeene 2
27 9P85AB WINDSHIELD WIPER MOTOR ....cooiiiee et 1
28 9WPA WINDSHIELD WIPER ARM..... .ottt e 1

Service Parts Manual



CAB AND VAN BOX

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PART NO. 2 3 4 5 DESCRIPTION QTy.
29 | 9PwB WINDSHIELD WIPER BLADE ........coooeeveeeeeeseeeeseesereeeeseeeseeesessesesesseeenens 1
30 | 9PWWEK WINDSHIELD WIPER ELECTRICAL HARNESS .......cooeeeeeeeseereeeeeeseneennens 1
31
32 | 34648-GO°F DOOR (PASSENGER SIDE) ....ceoouoeveeeeeeeeeeereesereresesesseeesesseseseeseseseseesessene 1
33 | 34648-G0*G DOOR (DRIVER SIDE)......ooeveeerneeererseeeseeeeseesesereesesessesesesseseseeseseseesesessene 1
34 | 9DHOST OUTSIDE DOOR HANDLE (KEY LOCKING).....cccrrrreeeseseeeeeessenereeeeseneeneees 2
35 | 9PO01A REPLACEMENT DOOR HINGE KIT (NOT ILLUSTRATED) ....c..ccovereennnn. 1
36 | 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE) ......vooeeeeeeeereeeerereseeeseeesesseeereesene 1
37 | 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE).......oveeceeeveeeseeeseeeeseseeeereseen 1
38 | 1P004B LOWER DOOR SEAL GASKET (36" LG)..vcecurerveeeeeeeseeeeresseeeseeseeeseeeseeneee 2
39 | 1P004C DOOR SEAL GASKET (123" LG) cvveveeeeeveeereererereseeesseeesesseveseeseseseeesensene 2
40 | BE03M UPPER DOOR SLIDING WINDOW.........o.veoeerereeereeeeeeeeresserereeseseneeesesnene 2
41 | BEO3N UPPER DOOR SIDE WINDOW MOUNTING GASKET ......oveeerreerreereene 2
42 | BE030 LOWER DOOR WINDOW .......cooorrveeeeseeeseeeeseeseseeeesseeseeeesessessseesseene e seesenes 2
43 | 6EO03P LOWER DOOR WINDOW MOUNTING GASKET ......vveeerreveeeereeereeereenene 2
44
45
46 | 34648-G02 | CABKIT WITHOUT DOORS (INCLUDES ITEMS 2 = 30).....ceereeeeeeeeeeerereeen 1
47 | 34650-G01 | DOORKIT (INCLUDES ITEMS 32 = 43) ...ooooomeveeeseeeeeeosesserereseseseeeesessesereesene 1
48
49
50 | 34649-GO1 | VAN BOXKIT (INCLUDES ITEMS 51 - 79) ooeoieveereeeeeeeeeeseeeeseseeeeseseeessenereseene 1
51 | 34649-GOA FRONT PANEL ..o esesereseees e sesesssessesesesseseseseseseesesessenes 1
52 | 34649-GOB 1010 IO 1
53 | 34649-GOC REAR DOOR ....ooeveeeeeeeseeeeseeeseeeeseeeseeesesesse e seeeseseesesseseseseessseesesesse s seen 1
54 | 34649-GOD REAR CORNER LEG (PASSENGER SIDE) .......oveeeeeeeeeeeseeeseeeesesseeereseen 1
55 | 34649-GOE REAR CORNER LEG (DRIVER SIDE)........vveeeeereeeereseerereseseseeeesesseeeresene 1
56 | 34649-GOF SIDE DOOR PANEL (LEFT) ..ocoemieeveeseeeeeeeseeseseeeesseesseesessesereeseseseessesnenes 2
57 | 34649-G0G SIDE DOOR PANEL (RIGHT)...c.corrveeeseeeeeeseeseeeeeesseesseesesseseseeseseneeseesenes 2
58 | 1P003A SIDE DOOR SEAL GASKET (140" LG) w-vvveeerreeeeeseeeeeeeeseeseeeseesseeseeeseenene 2

Page E-5

Service Parts Manual




N

CAB AND VAN BOX

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 1P003B REAR DOOR SEAL GASKET (118" LG) c.eovrieerereeerreerrescrre e e 1
60 1P003C LOWER REAR DOOR SEAL GASKET (35" LG)....ccovernrerereneee e 1
61 1P003D LOWER SIDE DOOR SEAL GASKET (29" LG) ....ccovervrerereceee e 4
62 1PO03E VERTICAL GASKET SEAL (SIDE DOOR) (40" LG)...ccverrererreiercre e 2
63
64 1PO03F REAR DOOR WINDOW ...ttt e s s 1
65 1P003G REAR DOOR WINDOW MOUNTING GASKET .....coocvoirirerrre e 1
66 1POO3H FRONT PANEL WINDOW .......ooiiiiirriierrecenerseser e e sne e csnne e 1
67 1P003I FRONT PANEL WINDOW GASKET ......ccooi et 1
68 6E02A BOLT, 3/8 - 18 X 7/8" LGi....eieieieeieceeeeeee s 30
69 6E02B LOCK NUT, 3/8 = 16 .ot e s ee s s e 30
70 6E02C WASHER, 3/8" ...ttt e 30
71 6E02D BOLT, 1/4 - 20 X 1/2" LGi..eieeeeee e e 6
72 6E02E LOCK NUT, 1/4 - 20 ..ottt e 6
73 6E02F WASHER, 1/4" ...ttt e 6
74
75 9DHOSH OUTSIDE DOOR HANDLE (KEY LOCKING)......ccooeeviireieeeeeeceeceneeas 3
76 9DILM1 INSIDE LATCH MECHANISM ... 3
77 9P001A REPLACEMENT DOOR HINGE KIT (NOT ILLUSTRATED}) .......ccccovervinnene. 5
78 9PTLR LOWER FRONT PANEL GASKET SEAL .....c.ccceiririe e 1
79 9P1A1 DOOR LOCKING ROD GUIDES ... 3

Service Parts Manual Page E-6




CARBURETOR AND CHOKE

A

1 - Includes Items 2 - 16 \/

Ref Cac 15-1

Page F-1 Service Parts Manual




CARBURETOR AND CHOKE

Ref Cac 15-2

23

ot 2 6

N ey o

. .
SN

s —

See
AIR CLEANER
Section

Service Parts Manual

Page F-2



CARBURETOR AND CHOKE

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as a individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72558-G05 CARBURETOR ASSEMBLY (INCLUDES ITEMS 2 - 18) .....ccooe v 1
2 * CARBURETOR BODY ...ttt e 1
3 * PILOT SCREW ...t 1
4 26649-G01 PILOT JET, #4BP ..ot s 1
5 72306-G01 GASKET .ttt e s e e e e 1
6 26841-G01 PLUG ..ttt s s e s s 1
7 72578-G01 NEEDLE VALVE ...t 1
8 * MAIN NOZZLE ...ttt e s e e 1
9 26646-G07 MAIN JET, #90 ...t e 1
10 26648-G01 O AT e s s r e 1
11 26843-G01 FLOAT BOWL GASKET .....oeiiiirerirererererereeresersseser e seresesser e saneseesnnesmeeas 1
12 26844-G01 FLOAT CHAMBER....... .ot st 1
13 26838-G01 BOWL GASKET ...ttt 1
14 26839-G01 BOWL SCREW ...ttt s 1
15 * DRAIN SCREW ...t e s e e 1
16 26840-G01 FLOAT PIN...oooiiriiire ettt et e s ee e sane e s nesmeeas 1
17
18 26650-G01 VENT TUBE ...ttt 2
19
20 26726-G01 CARBURETOR MOUNT GASKET.......cciterrieerrererreerre e seessresersnesereanens 2
21 72311-G01 CARBURETOR INSULATOR ...ttt 1
22
23 34042-G01 CHOKE CABLE (WITH NUTS) ..ccoriiiirireirre e e s 1
24 00568-G4 LOCK WASHER, 916"t 1
25 00545-G4 JAM NUT, 9716 - 18 ..ttt s e s e e e 1
26 00544-G4 JAM NUT, B5/168 - 24 ..ottt e e s e e e 2

Page F-3

Service Parts Manual




CARBURETOR AND CHOKE

Service Parts Manual Page F-4



Gasoline Vehicle

CLUTCH

13, 27

ice Parts Manual

Serv

Page G-1



N

Gasoline Vehicle CLUTCH
Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 26952-G01 DRIVE CLUTCH ..ttt ne e e 1
2
3 00473-G9 BOLT, 7/16 - 20 X 6 1/2" LG c-eeeieeeee ettt e e 1
4 00566-G2 LOCK WASHER, 7/16".... oo eeee sttt vste s e e st e s svee s s e e s sve s s nnae s e s snnes 1
5 25757-G1 PILOT WASHER ......ciiiereereiiee e et e e seesenne e seens 1
6
7 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ..ceoieeeeeee e 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10)...ccccevvrrrrreereereerereeeeee e 1
9 00979-GO1 SCREW, #10 - 24 X 7/8" LGi...eeee ettt e 3
10 26479-G01 RAMP BUTTON ....tiiiieieiesieeietese e rese e sse s e e s e s e e e seeseanas 3
11 * L0 L 1
12 24600-G1 Y0 T I 2 1
13 26304-G01 COMPRESSION SPRING .....oiii ettt 1
14 * SHEAVE AND POST ....ooiiieeeite et eese e sses st ss e ae s e e assasseneessassessnnsnsenns 1
15 27270-GO1 HEAVY DUTY RETAINING RING......cccceierereeneeereerenieese e see s seens 1
16
17 00441-G8 BOLT, 5/16 - 18 X 4" LGi oot iiiiieeeciiee e eiitte e serte e e stee e e stae s e ssr e e e s snneaeaennanee 1
18 00565-G8 LOCK WASHER, 5/16"...... .o eicee ettt ettt e s et e 4
19 25756-G1 RETAINING WASHER ........ooiiiirie et nee e 1
20 72054-G01 I T = PR 1
21
22 72328-G01 DRIVE BELT (HIGH ALTITUDE) ...cc.tiieeeeeeeeeseeieeeeeenceaeeesessesseseesensessenseseens 1
23
24 26952-G01 DRIVE CLUTCH (HIGH ALTITUDE) ....eeieereee et 1
25 26301-G03 DRIVEN CLUTCH ASSEMBLY (HIGH ALTITUDE)
(INCLUDES ITEMS 12, 14, 15, 26, 27, 28, 29) ...cccieeeeieeceeeeeecee e ee e 1
26 * CAM ...ttt et e e te e e e et e se et et s e e aa et et e st et e e e neeaenteneenrens 1
27 26304-G01 COMPRESSION SPRING ...t 1
28 * MOVABLE SHEAVE (INCLUDES ITEMS 9, 29) ....ccceivrrrerer e e 1
29 72324-G01 RAMP BUTTON, 4 CYCLE ...ttt e 3

Service Parts Manual




DIRECTION SELECTOR

1 - Includes ltems 2 - 28

Part of Frame

RefDsl 15

Service Parts Manual

Page H-1



N

DIRECTION SELECTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34173-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 28) .....c.cocenuee. 1
2 70839-G01 DIRECTION SELECTOR BRACKET ...t 1
3 25745-G01 DIRECTION SELECTOR CAM ... 1
4 72400-G01 SHIFTER CONTROL CABLE .......c oo 2
5 25664-G1 BUSHING ...ttt e s ne e 1
6 34170-GO01 SH A R T e e e e e 1
7 00532-G6 NUT, B/8 - 24 ... e 1
8 00544-G6 JAM NUT, 3/8 = 24t e e e e 1
9 34168-G01 DIRECTION SELECTOR ARM ..... .ot 1
10 14390-G1 LOCK NUT, 3/8 - 24 ...ttt e 1
11 23176-G1 CLEVIS PIN, 3/168" X 7/16" ..ottt 2
12 10387-G8 COTTER PIN, 1/16" X 3/4" LG ...uoi i ee s 2
13 10606-G6 MICRO SWITCH. ... 1
14 27151-G01 SPACER ..ot 1
15 00645-G2 SCREW, #6 - 32 X 1 1/4" LG oot 2
16 34159-G01 WIRING HARNESS ...ttt e 1
17 00567-G3 LOCK WASHER, #6 ......coooieieeeie e e 2
18 13514-G1 SCREW AND LOCK WASHER, #6 - 32 X 1/4" LG (BRASS) ......cccevviereee 2
19 00559-G3 WASHER, #6 ..ot e e e 2
20 00565-G3 LOCK WASHER, #6 .....ooiirieeirereirre e e eses s ee e sne e esnne e 2
21 00525-G5 NUT, #6 - 32, et s 2
22 25946-G01 PIVOT ARM ..ot 1
23 25727-G01 CUP WASHER, 1/4" ...ttt e 4
24 27764-G01 SPRING ...t 2
25 23726-G5 SPACER, 1 /8" ..ttt e e e e 2
26 11098-G7 LOCK NUT, #10 - 24 ... e 2
27 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL).....c.ecvvirrerrirreeecrcreene, 3
28 11027-G2 LOCK NUT, 1/4 = 20 ...ttt e eses s ee e san e s ne e 3
29
30 01110-Go1 WASHER, 1/4" (STAINLESS STEEL) ..c..eoiiiiiieee et 3

Service Parts Manual




DIRECTION SELECTOR

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G4 LOCK NUT, 1/4 = 20 .eeieecireee ettt s e 3
32 26830-G01 LOCK NUT, M8 X 1.25MM ...t e 1
33 11989-G1 DIRECTION SELECTOR KNOB .......ooiiiiee e 1

Page H-3 Service Parts Manual



Service Parts Manual

DIRECTION SELECTOR

Page H-4



ELECTRICAL

19 - Includes ltems 20 - 25

Ref Ele 15-1

Front of Vehicle

.

Page J-1

Service Parts Manual




ELECTRICAL

Black to Gas Gauge Ground

?

—=x.. Red to MS-1
\%

®,

Blue to MS-1
:|§§Orange to MS-2

Orange to MS-2

Orange to

:l Reverse Buzzer Red

Black to
Reverse Buzzer Black

Control Harness

BIue/Whlte to Gauge Light

%\ Blue to Ignition Switch

hRed to Ignition Switch

' ) Red to Gas Gauge

\ White/Yellow to Gas Gauge

White to Oil Light
YeIIow to Oil Light

Red to 12V at Solenoid

i

=
\ Redto
Black to Solenoid Coil
ﬁ Negative Ground
White to

Oil Sending Unit

White/Yellow to

Gas Tank Sending Unit

\

30

Ref Ele 15-2

®
Black to ﬁ

Gas Tank Sending Unit

Service Parts Manual Page J-2



ELECTRICAL

38 - Includes ltems 39 - 62

Ref Ele 15-3

BLK/WHT from Ignitor

60 59 @ f}?@j}

%)
57 BLK from

AL BLK from
Solenoid

Voltage Regulator

To F2 on
Starter/Generator

To Positve (+)
Battery Terminal

33

&4
ORN/WHT RED =cZb

N oo &0\
Qgé 2

To WHT/YEL from
Accessory Harness

Front of Vehicle

“

Page J-3

Service Parts Manual




ELECTRICAL

Ref Ele 15-4

92 - Includes Item 93
95 - Includes ltems 96 - 101

Front of Vehicle

Service Parts Manual

Page J-4



ELECTRICAL

111
[N § CFE
~ -~ /,,.
S
Ref Ele 15-5

Hour Meter

154 |
Fuel Gauge

Oil Light

JIA
i/

BLU/WHT

Control Harness Accessory Harness

RATION IINISTRUCTIONS

103 - Includes ltems 104 - 108
150 - Includes ltems 151 - 154

Page J-5

Service Parts Manual




ELECTRICAL

117 - Includes ltems 118 - 121
140 - Includes ltem 141

Connected to
Accessory Wiring
Harness

141

White Ground

Ref Ele 15-6

Service Parts Manual Page J-6



ELECTRICAL

DRIVER SIDE
White/Blue to Headlight%

Black to Headlight

Red to Turn SignalQ
Black to Turn Signal&

White/Yellow to Fuse
Block (Spare)

Green to State of
Charge Meter
Black to State of
Charge Meter ()

White/Blue to Ignition
White/Blue to Ignition
@Yellow to Hour Meter
@ Black to Hour Meter

(Used on Electric
Vehicles only)

Z:§%%
I:Isg

B

e@ Black to Turn Signal Switch

Connector toTurn Signal Switch

Red to Turn Signal Switch

White/Green from Horn Switch to Horn
Black to Horn

White/Green from Horn Switch to Horn

Connector to Brake Light Switch

@ Black to Battery Negative (-} Terminal

%White/Yellow to Fuse Block (Spare)
White/Green to Fuse Block (Horn)
White/Blue to Fuse Block (Lights)

Red to Fuse Block (Turn Signal Switch
or Brake Light Switch)

White/Green from Fuse Block to Horn Switch

PASSENGER SIDE

White/Blue to Headlight
@ Black to Headlight

Green to Turn Signal
A Black to Turn Signal

Green from +36 VDC to
State of Charge Meter

(Used on
Electric Vehicles only)

Yellow from Solenoid
to Hour Meter

White/Blue ;

to Taillight
(White)

-OR-

DRIVER SIDE
RefEle 15-7

% 5 Black to Tail Light (Black)

Brown to Brake Light (Red)

White to Turn Signal (Red)

125

-OR-

ACCESSORY HARNESS

Black to Tail Light (Black){>2 @
)

Brown to Brake Light (Red

Yellow to Turn Signal (Red)

White/Blue
to Taillight
(White)

PASSENGER SIDE

Page J-7

Service Parts Manual




Ref Ele 15-8

ELECTRICAL

HEAD LIGHT AND TURN SIGNAL INSTALLATION

143 - Includes ltems 127 - 133 and 145 - 148
144 - Includes ltems 127 - 133 and 135 - 148

%@WHWBLU from Accessory Harness
to BLK from Headlight

BLK from Accessory Harness
to BLK from Headlight

BLK from Accessory Harness
’ w\ to WHT from Turn Signal

~ RED (Left) or GRN (Right)
Y > 145 from Accessory Harness to BLK
147 “}} C?/ from Turn Signal
~ 146
BRN (without Turn Signal)
WHT (with Turn Signal) Left

136

TAILLIGHT INSTALLATION

Service Parts Manual

Page J-8



ELECTRICAL

156 - Includes ltems 157 - 169
157 - Includes ltems 158 - 169

-

176

Ref Ele 15-9

Mounted to
Rear Bulkhead

\\
Seat \\ \

AN
Bumper 1}, \

\

ﬂum

— SEAT SWITCH WIRING =

From Accelerator
Box Harness

From Control
Harness

Page J-9

Service Parts Manual




N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ELECTRICAL

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34037-G01 BATTERY TRAY ...t s 1
2 00428-G8 BOLT, 3/8 - 18 X 3" LGi...eee ittt 2
3 00560-G1 WASHER, 3/8" ...ttt 4
4 11098-G5 LOCK NUT, 3/8 = 16 .ottt s e 2
5
6 34750-G01 L O 0 | OO RP U PT PR 1
7 24775-G1 12 VOLT BATTERY (STANDARD) ......eriiririceireee et 1
8 24775-G2 12 VOLT HD BATTERY (HEAVY DUTY) (OPTIONAL) ....ooevrierrrecereerrereeeenes 1
9 72101-G01 BATTERY HOLD DOWN ... oot 1
10
11 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..ecviireriee et s 1
12 00565-G8 LOCK WASHER, 5/16"......oriirrereerr ettt s e 1
13 00561-G8 WASHER, 5/16" ..ottt st nnne e 1
14
15 35493-G01 LABEL, BATTERY DISPOSAL .....cooeireriereeierreree e s 1
16 24876-G01 LABEL, BATTERY WARNING ..ot 1
17 24880-G01 LABEL, GOVERNOR WARNING .........coooiiicie e 1
18
19 35673-G02 FUSE BLOCK ASSEMBLY (INCLUDES ITEMS 20 - 25)......ccccvorieicrire e 1
20 34221-G01 MOUNTING PLATE ..o e e se e e 1
21 22674-G1 FUSE BLOGCK ...ttt s s 1
22 73290-G02 BUZZER, CONTINUOUS TONE ...t 1
23 00138-G4 SCREW, #6 - 32 X 1/2 LG et 4
24 00565-G3 LOCK WASHER, #6 .....ooiirieeirereirre e e eses s ee e sne e esnne e 4
25 00525-G5 NUT, #6 - 32, et s 4
26
27 00414-G5 BOLT, 1/4 - 20 X 5/8" LG ...erieirrereerre ettt e 2
28 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 2
29
30 34464-G01 WIRE HARNESS (CONTROL) ..ot 1

Service Parts Manual

Page J-10




ELECTRICAL

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 31539-G1 WIRE TIE (NOT ILLUSTRATED) ....coovt it 10
32
33 34324-G01 STANCHION. ...t er e r e e 1
34 00428-G8 BOLT, 3/8 - 16 X 3" LGi..eeociriiirrerer et 1
35 00560-G1 WASHER, 3/8" ...t e s 1
36 11098-G5 LOCK NUT, 3/8 - 16 ...eeeeeie et 1
37
38 27740-G03 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 39 - 62) .....c.ccecvvevnrnne. 1
39 * ELECTRONICS PLATE ... .ottt 1
40 27739-G01 VOLTAGE REGULATOR ...t 1
41 00650-G7 WASHER, 1/4" ...ttt e 1
42 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL)......ccceccvvvrrrerrreeerrerecrenees 1
43 00532-G1 NUT, 174 - 20 et 1
44 72562-G01 IGNITOR ... e e e e s 1
45 00650-G7 WASHER, 1/4" ...ttt e 2
46 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL)......ccceccvvvrrrerrreeerrerecrenees 2
47 00532-G1 NUT, 174 - 20 et 2
48 27153-G01 SOLENOID ...ttt e s e s e 1
49 * LOCK WASHER, 5/16" ..o e e sn e e e 2
50 * JAM NUT, 5/16 = 18 e e e 2
51 12914-G1 PUSH ON MALE TERMINAL.......oo e 2
52 ¥ LOCK WASHER, 5/18" ... oot 2
53 * NUT, #10 - 32 e 2
54 00650-G7 WASHER, 1/4" ...ttt e 2
55 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......cocoeerireeeiee e 2
56 00532-G1 NUT, 174 - 20 et 1
57 12914-G2 PUSH ON MALE TERMINAL....c.cciitrreeerrecererrerer e e 2
58 00650-G7 WASHER, 1/4" ...ttt e 1
59 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......cocoeerireeeiee e 1
60 00532-G1 NUT, 174 - 20 et 1

Page J-11

Service Parts Manual




N

ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 25978-G56 18 GA WIRE (BLACK 5 3/4™) ...t s e 1
62 72003-G01 SPACER ..ot 1
63
64 72004-G01 COVER . ..ttt s e sr e e e e san e ne e 1
65 11845-G7 INSULATED CABLE CLAMP, 1/2" ...o.eriiereeer ettt 1
66 11027-G2 LOCK NUT, 1/4 - 20 ..ottt st s 3
67
68 00414-G6 SCREW, 1/4 - 20 X 3/4" LG...uerieeirreeer et s s ee e san e e e 1
69 11027-G2 LOCK NUT, 1/4 - 20 ..ottt st s 2
70 11845-G7 INSULATED CABLE CLAMP, 1/2" ...t 1
71
72 25976-G12 14 GA WIRE (ELECTRICAL PLATE / GROUND) .....cocviirrrierrrecer e 1
73 20294-G3 GROUND CABLE ...t 1
74 00715-G2 BOLT, 5/16 - 18 X 4/5" LGi...eeiieeieee sttt 1
75 25972-G54 6 GA WIRE (NEG TERMINAL / GROUND) ......oooiiiirreerrecereeecser e 1
76 25972-G53 6 GA WIRE (POS TERMINAL / SOLENOID) .....cccvieirricrerreeerrencser e 1
77 ¥ SCREW, 5/16 - 18 X 1 1/4" LGi..ce it 2
78 ¥ LOCK WASHER, 5/18".....cc et 2
79 * NUT, 5/16 = 18 ..ot 2
80
81
82 25977-G36 16 GA WIRE (SOLENQID / FUSE BLOCK) .......coriiieirceecenee e e 1
83 25972-G52 6 GA WIRE (SOLENOID / F2)...cctiicrirereerereeeerereee et 1
84 16563-G1 RUBBER BOOT .....cootiriirecre ettt et eee s ee s nn e sanes 1
85 XXXXX-XX SEE STARTER/GENERATOR SECTION .......coiiiiiiriiene e 1
86 25887-G01 6 GAWIRE (BLACK 6", F1 - A2 ) .ot 1
87 34219-G01 WIRE HARNESS (ENGINE CONTROL) ....ccciirirerirererererreere e 1
88
89 17618-G1 WIRE TIE .ottt ettt e s e s e e s e 4
90 26676-G01 FLANGED BOLT, M8 X 23MM LGi.....coocoiiieee e 1

Service Parts Manual

Page J-12




ELECTRICAL

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

91
92 26651-G02 IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 93)....cccoeiieireeeceeeceeeeeee 1
93 26707-G01 BOLT AND WASHER, M5 X 0.8 XTOMM LG ......oocoiiiirieeeeee e 2
94
95 26652-G01 IGNITION COIL ASSEMBLY (INCLUDES ITEMS 96 - 101) ...covvrveecreerrereree. 1
96 ¥ 07 ]| OO POTPPTR 1
97 * SCREW. ...ttt 1
98 * SPACER ...t e e e e e e 1
99 * LOCK WASHER ...t 1
100 * U T e st e s ee e e e e e e r e e 1
101 * L PP 1
102
103 XXXXX-XX DASH PANEL ASSEMBLY (INCLUDES ITEMS 104 - 108)

(SEE BODY SECTION FOR PART NUMBER)] .......ccoviiiiieeeeeeeeeeeee e 1
104 | XXXXX-XX DASH PANEL (SEE BODY SECTION FOR PART NUMBER) ........ccccccceu.e. 1
105 | XXXXX-XX LABEL (SEE BODY SECTION FOR PART NUMBER).......c..cceovriercriencnee 1
106 21553-G1 FUEL GAUGE ..ottt e ees s ee e san e e s ne e 1
107 | 21235-G1 GAUGE LIGHT ..ottt s e 1
108 | 23474-Gi INDICATOR LIGHT ...ttt e s e e 1
109
110 33639-G01 KEY SWITCH WITH LIGHTS (STANDARD) ......coiriirrieerrecrrerre e e 1
111 33783-G01 KEYLESS SWITCH (OPTIONAL) ....cciiiieeeee e 1
112
113 14601-G8 RIVET, 3/16" X 7/16" LG (ALUMINUM) .......oooririrreiinrecrrr e 2
114 18392-G1 15 AMP FUSE ... e 1
115 19344-G1 ELECTRICAL TAPE ...ttt e s A/R
116
117 32673-G1 HORN SWITCH ASSEMBLY (INCLUDES ITEMS 118 - 121) e 1
118 20948-G1 HORN SWITCH ..ot e s e e 1
119 20949-G1 RING TERMINAL ..ottt e 2

Page J-13

Service Parts Manual




N

ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
120 17064-G2 PUSH ON FEMALE TERMINAL ......c.coiiirricererirer e s 2
121 22982-G1 16 GA WIRE (GRAY) ..ottt s s e e s 1
122
123 32860-G1 HORN ...t sttt s e s e s e ne s 1
124 | 20961-G3 STEERING COLUMN COVER (STANDARD) ......c.ceerirtrier e sreeesrenecsnne s 1
125 | 34370-GO1 WIRE HARNESS (ACCESSORY) ..ot 1
126 31539-G1 WIRE TIE ..ottt e e e s e 10
127 | 20209-G2 HEADLIGHT (RECTANGULAR)......cce et s 2
128 | 35689-G01 HEADLIGHT BRACKET ...t 2
129 00560-G3 WASHER, 172" .ot 2
130 00566-G3 LOCK WASHER, 1/2".... et 2
131 00533-G1 N L = 1 PP 2
132 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ....ccceeviieeieeereeeeeeee 4
133 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....oiriieiieeeee e 4
134 17618-G1 WIRE TIE (NOT ILLUSTRATED) ....coovt it 2
135 | 22281-G2 TRIM. e e s e s 2
136 32739-G2 TAILLIGHT ottt e e s nnne e 2
137 18392-G1 T5 AMP FUSE ...ttt s e s e e s 1
138
139 32675-G3 STEERING COLUMN COVER (OPTIONAL - USED

ON VEHICLES EQUIPPED WITH TURN SIGNALS).....c.cccvirrrcrereeecreneeees 1
140 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (OPTIONAL)

(INCLUDES ITEM 147) .ot 1
141 21640-G1 TURN SIGNAL FLASHER ...ttt 1
142
143 34589-G01 HEADLIGHT AND TURN SIGNAL (PASSENGER SIDE - OPTIONAL)

(INCLUDES ITEMS 127 - 133, 145 - 148) ..ccoiireerree e e 1
144 | 34589-G02 HEADLIGHT AND TURN SIGNAL (DRIVER SIDE - OPTIONAL)

(INCLUDES ITEMS 127 - 133, 145 - 148) ..o 1
145 | 21806-G1 TURN SIGNAL LIGHT BRACKET ......coiiiiiiee e s 1
146 18927-G1 ADAPTER MOUNT .....oiii ittt 1

Service Parts Manual

Page J-14



ELECTRICAL

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
147 19180-G2 TURN SIGNAL LIGHT ..ot e 1
148 00598-G4 SCREW, #10 - 32 X 1/2" LG .eeieeie ettt 2
149
150 34548-G04 HOUR METER KIT (INCLUDES ITEMS 151 - 154) ...oociiiiirere e 1
151 33633-G03 HOUR METER ...t e s e 1
152 17902-G1 ADAPTER TAB ...ttt s 1
153 25978-G231 18 GA WIRE (WHITE/YELLOW, 36" LG) ....eeieerreeerreerrescrre e e 1
154 | 25978-G344 18 GA WIRE (RED/WHITE, 10" LG)..coovierrerieerer e 1
155
156 34582-G02 SEAT SWITCH KIT (INCLUDES 157 = 177) it 1
157 | 34576-G01 SEAT SWITCH ASSEMBLY (INCLUDES ITEMS 158 - 169).....cccccecrvrernnee. 1
158 | 34577-GO1 BRACKET ..ottt 1
159 34578-G01 SHA R T e e e s 1
160 01111-Go1 RETAINING RING, 13/32" (STAINLESS STEEL).....cccocvnciriiireeeeeeene 2
161 34579-G01 WASHER, 2 3/16" O.D. 9/16" LD .corerrireeereriee e 1
162 32870-G1 COMPRESSION SPRING........ooricirreiirrrncrrr e e e 1
163 10606-G1 MICRO SWITCH ... e 1
164 00645-G1 SCREW, #6 - 32 X 1" LGi..eee ettt 2
165 00565-G3 LOCK WASHER, #6 ....cccoi et 2
166 00525-G5 NUT, #6 - 32 ..o 2
167 | 34580-G01 18 GA WIRE (WHITE 24")....oi e 1
168 | 34580-G02 18 GA WIRE (WHITE 24")....oi e 1
169 13514-G1 SCREW AND LOCK WASHER, #6 - 32 X 7/32" LG (BRASS)............... 2
170
171 34587-G01 STRIKE PLATE ...ttt e 1
172 00130-G5 SCREW, #10 - 13 X 5/8" LGi...oiiiee it e 2
173
174 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL)......ceeeoreerirreercreeene. 2
175
176 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi....eoiiiieeieceeeeeee s e 2

Page J-15

Service Parts Manual




N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ELECTRICAL

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
177 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)....cccccvevrerie e 4
178
179 17618-G1 WIRE TIE (NOT ILLUSTRATED) ..ot s 2

Service Parts Manual

Page J-16



ENGINE AND MUFFLER

N

1 - Includes ltems 2 - 44

Ref Emf 15

Page K-1 Service Parts Manual



N

ENGINE AND MUFFLER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72650-G02 ENGINE, 350 COC ....ooeeiereee et s e s 1
2
3 26626-G01 TIMING BELT ... e s e s e 1
4 26630-G01 TIMING BELT COVER........oiiei ettt s 1
5 26631-G01 TIMING BELT COVER GROMMET ......oociiiiecerneereree e e 1
6 26678-G01 BOLT, M8 X 1 X 12 MM LGi.....coociiieece e 3
7
8 26657-G01 IGNITION COIL BRACKET ......ccoi it rersee et s e 1
9 26733-G01 SPARK PLUG WIRE SET (2 WITH BOOTS)......cociirer e 1
10 25523-G4 SPARK PLUG (NGK BPRSBES).......ccoiiieieceeeeee e 2
11
12 26600-G01 VALVE COVER ...ttt e e 1
13 26719-G01 VALVE COVER GASKET ....ooiiiiieste et nree e 1
14 26676-G01 FLANGED BOLT, M8 X1 X 23 MM LG.....coociiireereie e 6
15
16 26601-G01 OIL FILLER CAP ...ttt e e e 1
17 26720-G01 OIL FILLER ‘O’ RING ... ottt 1
18
19 26591-G01 L | I o I 1 SRS 1
20 26710-G01 OILFILTER ‘O RING ...ttt s 1
21 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG....ccoriii e 3
22
23 XAXXXX-XX CARBURETOR (SEE CARBURETOR SECTION) ......ccecorvricrireeecrerennanes 1
24 72307-G01 STUD, MB X 1 X TI5MMLG.....ci i 2
25
26 72019-G01 MUFFLER ...t e e 1
27 25531-G1 EXHAUST GASKET ..ottt e eses s ee e sane e esnnesmeas 1
28 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LGi.....ccoiirrierrrcecrrerecerenee 4
29
30 00438-G8 BOLT, 5/16 - 18 X 1" LG .o 1

Service Parts Manual




ENGINE AND MUFFLER

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as a individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00565-G8 LOCK WASHER, 5/16" ..o e e sn e e e 1
32 00642-G8 WASHER, 5/16" .....eiieeieeeeeeee s s 1
33
34 72555-G01 BREATHER COVER GASKET (THICK) ......ccoitiirriee e 2
35 72657-G01 INNER BREATHER PLATE (LONG SLOT) ..occvrrieerrerrencrre e e 1
36 72554-G01 BREATHER COVER GASKET (THIN) .....ooriiieeeee e 2
37 72658-G01 BREATHER BOX ..ottt e e e e 1
38 72676-G01 OUTER BREATHER PLATE (SHORT SLOT)...ccceioirrirerreerreecrre e 1
39 72659-G01 BREATHER COVER.......c et 1
40 72680-G01 FLANGED BOLT, M8 X1 X 70 MM LGi.....coociiiriereer et 2
41
42 72656-G01 ALUMINUM GASKET ...ttt se s e ene e 2
43 72655-G01 BANJO UNION ..ot 1
44 72654-G01 BANUJO BOLT ...ttt 1
45
46 72653-G01 RUBBER RETURN HOSE (INCLUDES ITEMS 47 - 49) .....ooceiriecreeerereeees 1
47 72677-G01 RUBBER HOSE,6 MM ID X 12 MM OD X 145 MM LG .....coocirciireeeeee 1
48 72678-G01 MESH PROTECTIVE COVER......o e 1
49 72679-G01 HOSE CLAMP ...ttt e e s e san e e s ne e 2
50
51 00276-G6 BOLT, 5/16 - 24 X 3/4" LGi...eeicieeeecee ettt e 2
52 00565-G8 LOCK WASHER, 5/18".....cc et 2

Page K-3

Service Parts Manual




Service Parts Manual

ENGINE AND MUFFLER

Page K-4



ENGINE MOUNTING

RefEmi 15

Service Parts Manual

Page L-1



N

ENGINE MOUNTING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QY.
1 72010-G01 | FRONT ENGINE MOUNT .......cooeveeeerresseeevereesessssesssessesesseneseseesesessesesessesesesren 1
2 72011-GO1 | REAR ENGINE MOUNT .....coooooorreeeeesseseseeeseeessssesesessesessesessssseeseseesesssesneseson 1
3 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG vvoooesereeeeeeesseseseoeeeesessssesssessessesesssesssssseesesssssssason 4
4 00566-G2 LOCK WASHER, 7/16" ...coveveooeseeeevereeesssresesesseessesessseesesessesesssssseesresessssesessane 4
5 00922-G3 WASHER, 7/18" ..ooooeeeveveeeesseeesessessesseesssesesssssessesesesssesessesesssesesessesessseseneeses 4
6
7 72044-G01 | MOUNT BRACKET ...ocoooeveveeeeisseeeveseesssssesesesssessssesessssssesseressssssnesseressssesesene 1
8 00428-G6 BOLT, 3/8 - 16 X 2 3/8" LGi..ovvooorreeveveersseresesesseesseressseesesessesesssssssessesessesesssene 2
9 00643-G1 WASHER, B/8" ...oooooereeeeeeeesssssesssesssssesssssssssssessssssssessesssssessesssessessnssssessneees 2
10 | 11098-G5 LOCK NUT, B/8 = 16 weeeroeeveeeeeessssseseeeeossssesssessssessssesssssssessssesssssssssssesessssnssasnn 2
11
12 | 00430-G4 BOLT, 3/8 - 16 X 4 1/2" LGivvveoverereevereeresssreresessesessesessseesesessesesssssssessesessesessene 1
13 | 15121-G1 WASHER, B/8" ...oooooereeeeeeeesssssesssesssssesssssssssssessssssssessesssssessesssessessnssssessneees 1
14 | 72050-GO1 | PLASTIC WASHER, 5/8" X 2 1/4".......ooovveeeeeiesesseseeeesesessesseseesssssssssesenessssesneoes 4
15 | 72051-GOT | WASHER, 2 1/2" X 5/8" ....oeooioreeereeeeesseresessesesesssressesesesessssessesesessssssessesesssesessenes 2
16 | 72015-GOT | ISOLATION MOUNT ....oovveoerereeeeeesseseeesseseessssesseseseseasesessesesessesesessesesssseseseenes 1
17 | 72051-G02 | WASHER, B/8" ..oooooeeeeeeeesseseseeeeeesessesesessesssesessessssesssesessessesssssssesssssessnsssseesneees 1
18 | 11098-G5 LOCK NUT, B/8 = 16 weeeroeeveeeeeessssseseeeeossssesssessssessssesssssssessssesssssssssssesessssnssasnn 1
19
20 | 72719-G01 | ENGINE GUARD........oomioocveeeeeseseeeeveveeesesseeeeesseseeseseseesssessenesessnsesessesesessenene 1
21 | 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG vvoooesereeeeeeesseseseoeeeesessssesssessessesesssesssssseesesssssssason 4
22 | 00566-G2 LOCK WASHER, 7/16" ....covoveeeseseeeeeeeesesseseseseseesessssessssssessesesssssesssseesessessnsasnn 4
23 | 00922-G3 WASHER, 7/18" ..ooooeeeveveeeesseeesessessesseesssesesssssessesesesssesessesesssesesessesessseseneeses 4
24
25 | 00439-G1 BOLT, 5/16 - 18 X 1 1/8" LG vvovererrveeeeesseseseoeseesessssessseesessesesssesssssseesesseesseson 1
26 | 01109-GO1 | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....orvvveerommeeeseseressesssesnessssssenssesnen 1
27
28 | 72035-G01 | 'UBOLT, 7/16 - 14 X 3 7/16" X 3 9/16" LG c.ovvvreveeeeerereereesreneressesersesesseesssesns 2
29 | 00922-G3 WASHER, 7/18" .oooooeeeeeeeeessseeseeesesessssessssesessssessssssssessessessesseesssssessessssessneees 4
30 | 00734-G1 LOCK NUT, 7/16 = 14 . eoveeeeeseeeseeeeeeesessseeesvesnesesseseesses s esesssessessesesssessssnen 4

Service Parts Manual




FRONT SUSPENSION

1 - Includes ltems 2 - 44
4 - Includes ltems 5 - 20
5 -Includes ltems 6 - 9

11 - Includes ltems 12 - 17 66 ~_

23 - Includes ltems 24, 25 and 7 - 20 64 %
24 - Includes ltems 25, 7 - 9 65 &
37 - Includes ltems 37 - 41 &

N
e

Part of Frame

2
- '/‘\z

Front of Vehicle

A o

Ref Fsp 15-1

Page M-1 Service Parts Manual



FRONT SUSPENSION

Ref Fsp 15-2

—@7 WITHOUT FRONT BRAKES

4 - Includes ltems 5 - 20
- 5 - Includes ltems 6 - 9
28 11 - Includes ltems 12 - 17
23 - Includes Items 24, 25 and 7 - 20
24 - Includes ltems 25 and 7 - 9

6,25

Front of Vehicle

Service Parts Manual

Page M-2



FRONT SUSPENSION

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 34082-G01 | FRONT AXLE ASSEMBLY (INCLUDES ITEMS 2 - 44) ......ooevvvererererererersesenens 1
2 34081-G01 FRONT AXLE oo eeeeeeseveseseseesesessesesesseseeesseeses e sse e sseseseseessseesessseene 1
3
4 34286-G01 SPINDLE AND HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 5 = 20) .vveomeveereeeeerseeesereessseesesseesseseseseesesessessseesesssone 1
5 34285-G01 SPINDLE ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 6 = Q) .vveeeeveereeeeeereeeseesseeseeessesseesessesessesesesseseseseeses 1

6 34284-G01 SPINDLE (DRIVER SIDE) ....orvveeeeeeeeeseeseeeseeseseeseseseesesseesssseessssenes 1
7 16623-G1 BEARING .....vveerveeeeeeeereeseseseseseeseeeseesesessesesesseeses e sessesesesseseseeees 2
8 10389-G3 GREASE FITTING, STRAIGHT ..oorveeeeeeereereeeseseeesesseeseeseesesnenes 1
9 16626-G1 OIL SEAL oot eeneesesesessesesesse s ssesessesesessesesseesess e sessenes 1
10
11 32783-G1 HUB ASSEMBLY (INCLUDES ITEMS 12 = 17) .urveereeeeersererereeserersenen 1
12 | 12092-G1 GREASE SEAL ...ocovveeeeeeeseeeeeesseseesssseeeseessssesessseesesseesesseesessenes 1
13 | 11750-G2 ROLLER BEARING CONE .......veereeeeeeeeseeeeseseeessseeeessesesesseseseseeees 2
14 | 51141-G1 BEARING RACE .....oomvoeeeeeeeeseseeeesseeseeseseseesssessesesesseessesensssseseseeses 2
15 | 30143-G1 WHEEL BOLT, 1/2 = 20 X 1 7/32" LGeuuuvveeeeeveereeereesesesseeesesseeeseseenes 5
16 | 30146-G1 DUST CAP ..o eeeereesereses e seeeseesesesseseses e eses e sessesesesseseseeees 1
17 | 12730-G1 WHEEL BEARING GREASE .....coroveeeeeeeeeeseeeeeseeeseeesesseesesseeessssenes AR
18
19 | 12093-G1 CASTELLATED NUT, 1 = 14 eoreveeeeeeereeeeeeseeeseeseeessesesseeseesesseeneseseenes 1
20 | 00798-G8 COTTER PIN, 5/32" X 1 3/8" LG veorevveeeeereereeereerseesrsesesseeeseesessseseseseeses 1
21
22
23 | 34088-GO1 SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 24, 25 AND 7 = 20).....veceeeeerreereesseeeeeseeresessessseesessseone 1
24 | 34089-GO1 SPINDLE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 25 AND 7 = 9) ..veooereereereeeresseeesesseesseseseseesesessenes 1

25 | 34083-GO1 SPINDLE (PASSENGER SIDE)......cveeeeeveeereereeeeseseeesesseesssseessssenes 1
26
27

Page M-3

Service Parts Manual




N

FRONT SUSPENSION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
28 | 25177-G2 KING PIN ..o eeeeeeseseseseseesesessesesessesesesseesesseesse e seeseseseessseeseserene 2
29 | 00879-G7 WASHER, 7/8" ovveeeeveereeesveeesesseeesssseesseseeeseeseseseeseseseeseseesessseesesseeesesseensssenes 2
30 | 16982-G1 THRUST WASHER, 7/8" ..eeoevveeeeeveesseeeeesseseseseeseseseesesessessseesessseesesseensssenes 2
31 00560-G5 WASHER, 5/8" .....coneveereesreesesseeesesseessessseseesesessesessssesessesessseesesssesessseesessenes 2
32 | 14390-G2 K010 LU L =T T O 2
33 | 19060-G1 COTTER PIN, 1/8" X 1 1/4" LG cvvereeeeereeeeeereeeseesseesseeesesseesssseessesesesseseseseenes 2
34
35
36 | 70876-G03 TIE ROD ASSEMBLY (INCLUDES ITEMS 37 - 41) ceovvvoeveeereseeeesesecenssnenes 1
37 | 70897-Go3 THREADED TUBE WITH FLAT ..oovveoeeeeeeseeseeeseesesseseseseesesseeesesseessssenes 1
38 | 70902-GO1 TIE ROD END (LEFT HAND THREADS)........ecoeveeeeerereseseeeeneseeerserenes 1
39 | 01069-GO1 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS) ......cocrevereererern. 1
40 | 70902-Go2 TIE ROD END (RIGHT HAND THREADS) «....ccorveereereeeesereeeesesecensenenes 1
41 01069-G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) ... rvveerereree. 1
42
43 | 00734-G1 LOCK NUT, 7/16 = 20 cvveereveeeseseeeereseeeeseesssesesessesesesseesesseeseeseseseessseesesssene 2
44 | 12730-G1 WHEEL BEARING GREASE ......ooveeeeeeeeseeseeeseeseeeseeseseesesseesesseesesseensssenes AR
45
46
47 | 35719-G01 | LEAF SPRING (2 STAGE) c.oomvveeeeeeereeeoseneeeseseeeeseeessesesessesesesseesessesesesseseseeses 2
48
49 | 20098-G1 RUBBER BUSHING ....ocvveeeeveeeneeeeseeeseeseesesesssseseesse e seesessesesesessesseesesseessnsenen 8
50 | 30035-G1 LEAF SPRING SHACKLE ......ooveeeeveereeeseeeeseseeeesesseesesseeesseseseseesssessesereesessreenen 2
51 | 30035-G2 LEAF SPRING SHACKLE ......ooveeeeveereeeseeeeseseeeesesseesesseeesseseseseesssessesereesessreenen 2
52 | 15727-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/8" LG evvereveereeseeesereeessseeesessesenseseseseeseseseeses 4
53 | 13521-G4 LOCK NUT, 3/8 = 16 ..revvveereeeveeseseeeeseseseesssessesssessesssssseessssessseseseseeseseseessseessseseene 4
54
55 | 34032-G02 | SPRING MOUNTING PLATE .....civveereeerereeeereseeeeseeeseesesessesesesssesessssesesseseseeses 2
56 | 00428-G2 BOLT, 3/8 - 16 X 2 1/4" LG evvvveereeeereeereereeessesseessesessssesessesesesseseseseeseseseessseeseseseene 8
57 | 11098-G5 LOCK NUT, 3/8 = 16 ..revvveereeeveeseseeeeseseseesssessesssessesssssseessssessseseseseeseseseessseessseseene 8

Service Parts Manual Page M-4




FRONT SUSPENSION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as a individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

58

59 20098-G1 RUBBER BUSHING .......cocoiiiien ettt e s s s e 4
60 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LGi....eeiieieeeieee e 2
61 13521-G4 LOCK NUT, 3/8 = 16 .ottt s e 2
62

63 21781-G1 SHOCK ABSORBER........oooii ettt 2
64 10435-G1 SHOCK ABSORBER WASHER ........cccooniriirreeneereree e et 4
65 10194-G1 RUBBER BUSHING .......ooiiiireerere et 4
66 00532-G6 NUT, 378 - 24 ..ttt e e e e 2
67 00458-G2 BOLT, 5/8 - 11 X 2 1/4" LG ..ot 2
68 14390-G7 LOCK NUT, 5/8 = 11 .ttt s e 2

Page M-5

Service Parts Manual




Service Parts Manual

FRONT SUSPENSION

Page M-6



FUEL SYSTEM

Front of Vehicle

1 - Includes ltems 2 - 12

RefFsy 15

Page N-1 Service Parts Manual



N

FUEL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34196-G01 FUEL TANK ASSEMBLY (INCLUDES ITEMS 2 - 12) ..cooiiirrere e 1
2 34070-GO01 FUEL TANK ettt s 1
3 27210-G04 SIPHON TUBE..... .ottt e s e 1
4 26060-G01 BUSHING ...ttt e s ne e 1
5 20048-G5 FUEL LEVEL SENDER........cccoiiriicrerree e reeseser e e sr e e e 1
6 34130-G01 FUEL TANK SUPPORT ..ot 1
7 34131-G01 FUEL TANK MAT ..ot 1
8 14776-G1 RETAINER NUT ("0’ TYPE) oo 2
9 34129-G02 FUEL TANK RETAINER ... 1
10 01110-Go1 WASHER, 1/4" (STAINLESS STEEL).....cccoe et 2
11 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi...oeeeirererirererererereere s e eses s ee e sne e s nne e 2
12 14643-G4 VINYL EXTRUSION......ccoiiirie ettt s 1
13
14 00438-G8 BOLT, 5/16 - 18 X 1" LG ..ot e 4
15 00559-G8 WASHER, 5/18" ...t 8
16 01109-G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ceiveirrieerreree e 4
17
18 34321-G01 FUEL PUMP STANCHION ......coiiiiireieee e 1
19 00428-G8 BOLT, 3/8 - 16 X 3" LGi..eeociriiirrerer et 2
20 00560-G1 WASHER, 3/8" ...t e s 2
21 11098-G5 LOCK NUT, 3/8 - 16 ...eeeeeie et 2
22
23 72021-G01 FUEL PUMP ...t s s 1
24 00414-G6 BOLT, 1/4 - 20 X 3/4" LG c..orieirreree ettt s e 2
25 11027-G2 LOCK NUT, 1/4 - 20 ..ottt st s 2
26
27 27184-G08 JLILS = =P 1
28 18292-G1 CLAMP ...t e e e e ne e e 1
29 17470-G1 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD (BULK)......cocerveeeeieieeeeeeeeeee A/R
30 18292-G1 CLAMP .ttt s s e e e r e e 2

Service Parts Manual



FUEL SYSTEM

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as a individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 25346-G12 JLILS = TP 1
32 11391-G4 HOSE CLAMP, 1/4" ...ttt 3
33 19702-G2 TUBE, 1/4" X 8" LG ..ottt st 1
34 18292-G1 CLAMP ...t e e e e ne e e 2
35
36 72084-G01 FUEL FILTER ..ottt s e 1
37 17470-G1 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD (BULK).....ccoceveirrereccre e A/R
38 34160-G01 FUEL LINE TUBING.......coiiiirrerirrere et e 1
39 18292-G1 CLAMP .ttt s s e e e r e e 2
40 11845-G8 INSULATED CLAMP, /4" ... ettt s 4
41 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG ...cccovorir e 4
42 17618-G1 WIRE TIE ..ottt e e e s e 1
43 34282-G01 FUEL INLET HOSE ...t s e 1
44 11391-G2 HOSE CLAMP, 2 1/16" ...ttt 2
45
46 34194-G01 FUEL INLET ottt s e 1
47 00438-G8 BOLT, 5/16 - 18 X 1" LG ..ot e 2
48 00559-G8 WASHER, 5/16" ..ottt st nnne e 2
49 01109-G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ceiveirrieerreree e 2
50
51 33433-G01 FUEL CAP (VENTED) .....oi it 1

Page N-3

Service Parts Manual




Service Parts Manual

FUEL SYSTEM

Page N-4



HITCHES

1 - Includes ltems 2 - 14

Note:

Items 13 and 14 are used only
if vehicle is equipped with
optional rear bumper

18 - Includes Items 19 - 27

Note:

if vehicle is equipped with
optional rear bumper

Ref Hir 14

Rear Frame
Crossmember

Rear Frame
Crossmember

Items 26 and 27 are used only

2 - Includes ltems 3 - 6

Rear Body Panel

Rear Bumper
(Optional)

Rear Body Panel

-

" Rear Bumper
(Optional)

Page P-1

Service Parts Manual




N

HITCHES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34543-G02 'E' HITCH KIT (INCLUDES ITEMS 2 - 14) ..ot 1
2 33731-G01 'E' HITCH ASSEMBLY (INCLUDES ITEMS 3 - 8) ..ccoceeriiereieee e 1
3 33730-GO01 HITCH e e e e 1
4 30838-G1 PIN s 1
5 30843-G1 COMPRESSION SPRING........ooricirreiirrrncrrr e e e 1
6 10686-G8 SLOTTED PIN, 3/16" X 1 1/2" LG ..ot 1
7 33805-G01 BACKING PLATE ... ot s ses e e 1
8 00665-G2 BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) ....covvrierrreee e 2
9 00670-G1 LOCK WASHER, 3/8" (STAINLESS STEEL)

(VEHICLES WITHOUT BUMPER)......coi it 6

(VEHICLES WITH BUMPER) .....coiiiiieee e 4
10 00665-G4 BOLT, 3/8-16 X 1 1/2" LG (STAINLESS STEEL)

(VEHICLES WITHOUT BUMPER)......coi it 4

(VEHICLES WITH BUMPER) .....coiiiiieee e 2
11 00653-G1 WASHER, 3/8" (STAINLESS STEEL)

(VEHICLES WITHOUT BUMPER)......ccociirirrerercee e 4

(VEHICLES WITH BUMPERY) .....coccvirireierirecereeeererses et sne e s 2
12 11027-G5 LOCK NUT, 3/8 = 16 .ot e s ee s s e 2
13 34528-G01 SPACER (USED ON VEHICLES WITH REAR BUMPERS).......cccccoonneene. 2
14 00665-G3 BOLT, 3/8- 16 X 2 1/2" LG (STAINLESS STEEL)

(USED ON VEHICLES WITH REAR BUMPERS) ......cooviiiiieee e 2
15
16
17
18 34544-G02 PINTLE HITCH KIT (INCLUDES ITEMS 19 - 27) ..ceeiriiieeeee e 1
19 30817-G1 PINTLE HITCH ..o st s s e 1
20 33805-G01 BACKING PLATE ... ot s ses e e 1
21 00665-G2 BOLT, 3/8-16 X 1" LG (STAINLESS STEEL) ..oorciiriereeeeeeeeeeeeeeee 2
22 00670-G1 LOCK WASHER, 3/8" (STAINLESS STEEL)

(VEHICLES WITHOUT BUMPER)......coi it 6

(VEHICLES WITH BUMPER) .....coiiiiieee e 4
23 00665-G4 BOLT, 3/8 - 16 X 1 1/2" LG (STAINLESS STEEL)

(VEHICLES WITHOUT BUMPER)......ccociirirrerercee e 4

(VEHICLES WITH BUMPERY) .....coccvirireierirecereeeererses et sne e s 2

Service Parts Manual




HITCHES

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

24 00653-G1 WASHER, 3/8" (STAINLESS STEEL)

(VEHICLES WITHOUT BUMPER)......ccociirirrerercee e 4

(VEHICLES WITH BUMPERY) .....coccvirireierirecereeeererses et sne e s 2
25 11027-G5 LOCK NUT, 3/8 = 16 ... eeieee et 2
26 34528-G01 SPACER (USED ON VEHICLES WITH REAR BUMPERS).......cccccoonneene. 2
27 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL)

(USED ON VEHICLES WITH REAR BUMPERS) .....cccovriei s 2

Page P-3 Service Parts Manual




Service Parts Manual

HITCHES

Page P-4



REAR AXLE

N

1 - Includes Items 2 - 27

RefRxh 15

Page Q-1 Service Parts Manual



N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

REAR AXLE

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 34047-G01 | REAR AXLE (13.32:1) (INCLUDES ITEMS 2 = 27) oveeeeeveereeereereseseeeeseseeesssrenes 1
2 26823-G01 FLANGED BOLT, M8 X 1.25 X 100MM LGi....uvveeereeerseeeeerseseeereeseseeseseseenen 8
3 26824-G01 FLANGED BOLT, M8 X 1.25 X T10MM LGi...vevveeerreeerseeersseseeereeseseeseseseenen 1
4 72052-G01 FLANGED BOLT, M8 X 1.25 X 130MM LGi...rrveeemveeereereeersererereeseresesereenen 1
5 26826-G01 LOCK WASHER, 8MM ...corvvveemeeeeereeeeeereeeeeeseeessesesesreeseeseseseeseseseessseesesssene 12
6 26827-G01 NUT, M8 X 1.25. oo eeeereseseseeseseeseseeessesesesseesesseessesesseeseseseessseesesssene 4
7 26769-G01 GASKET, BMM ..o eeeereeeeeseseesseseeseseseeseseseesssesseeesesseesss e sseseseseessseseenes 1
8 26768-G01 OIL CHECK PLUG .ottt sseseeseeseseseeseneseeseseesessseesesseesenseensssenes 1
9 26771-G01 GASKET, TAMM ... eeeeereeeeeseveesseeeeseseseeseseseesssesseeesesseeesss e sseseseseessseseenes 1
10 | 26770-Go1 OIL DRAIN PLUG ... ceeoeeveeeesveeses e seeseeeseeseseseeseseseeseseesesssesesssesesssesessenes 1
11 26772-GO1 OIL FILLER PLUG w.-veeoeeeveesesveeseseeeseeseeseeseseseeseseseesessesessseesessseesesssenessenes 1
12
13 | 26761-Go1 INPUT SHAFT SEAL ....cooooeeeeeeeeeeerseessesesesseeeseseeesss e sseseseseesesesaessseesessseene 1
14 | 26762-Go1 SHIFTER SHAFT SEAL...vveoeeeveeeeeeeeeseeeseeseeeseesssessseesesseeesssseeessesesesseseseseenes 1
15 | 26766-GO1 AXLE SHAFT SEAL.....corevveeeeseeeseseeesseseesseseseseeseseseeseseesessseesessoeesesseensssenes 2
16
17 | 34138-Go1 AXLE TUBE (DRIVER SIDE) ...corvveeeieeeeeseereeeseesesessesessesessseesessseesesesesessenes 1
18 | 34139-Go1 AXLE TUBE (PASSENGER SIDE) ...corvveeeeveeereereeeseesesseseseseesessseesesesesessenes 1
19 | 34136-Go1 AXLE SHAFT (DRIVER SIDE)..... veeeeveeerseseeereesesessessseeseseseesessseessseseessssssens 1
20 | 34137-Go1 AXLE SHAFT (PASSENGER SIDE) .......ooooeveeeseereeereeseseeseseseesesseeeseseeessssenes 1
21 | XXXXX-XX RETAINING RING (SEE BRAKES SECTION FOR P/N)....cevvvevereversesereen 1
22 | XXXXX-XX SEALED BALL BEARING (SEE BRAKES SECTION FOR P/N)........vveen..... 1
23
24 | 72260-Go1 FLANGED BOLT, M10 X 1.5 X 23MM LG...ecouveerneereereeeeeseereeersessseesesereone 10
25
26 | 72745-Go1 STUD, M8 X 1.25 X T4BMM LGivverrveereeeereeereerseeseeeesesseeessseeeessesesesseseseseenes 1
27 | 26815-Go1 SHIFTER CABLE BRACKET ...ccveeeeeveeeeeeeeseeeseesssesseessesseeessssesesseseseseeseseseenes 1
28
29
30 | 72017-GO1 | AXLE BRACKET cooooeeeseeeeeseeseeeseeseeeeseseseesese e seseseeseeesseessesseeeses s sseseseeseseneeses 1
31 75048-GOT | SPACER, 1/2"oooeeeeeeeseeeeeseeeseesseeseesesessesesse s sssseseseeseseseesesesseseseesesseeesssseensssenen 1

Service Parts Manual




REAR SUSPENSION

RefRsp 15

Service Parts Manual

Page R-1



N

REAR SUSPENSION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 XAXXXX-XX REAR AXLE (SEE REAR AXLE SECTION FOR PART NUMBER)..........c.c........ 1
2 21782-G1 SHOCK ABSORBER........oooii ettt 2
3 10194-G1 RUBBER BUSHING .......cocoiiiien ettt e s s s e 4
4 10435-G1 SHOCK ABSORBER WASHER ........cccooniriirreeneereree e et 4
5 00532-G6 NUT, B/8 = 24 .. e 2
6
7 70472-G01 SHOCK ABSORBER SPACER .......ccicrirrrerreeneeereees e e 2
8 00643-G3 WASHER, 172" ..ottt e e 2
9 00551-G1 LOCK NUT, 1/2 - 13 ettt st s e s 2
10
11 70492-G01 RUBBER BUMPER ...t s 2
12 00968-G01 LOCK WASHER, 10MM .....iiiiiriiriircre et s e 2
13 00974-G01 NUT, MTO X 1.5 ettt s e e 2
14
15
16 34031-G01 CABLE RETAINER BRACKET .......iioiirirerrirererere e e s csne s 2
17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG ..uciiciiecieciecee e 2
18 13521-G4 LOCK NUT, 3/8 - 16 ...eeeeeie et 2
19
20 35720-G01 LEAF SPRING.....coi et cere st st ser e e s s s sreeene s 2
21 20098-G1 RUBBER BUSHING .......cocoiiiien ettt e s s s e 4
22 32195-G1 'U'BOLT, 3/8"-16 X 2 1/2" X 5 3/8" LG ..ottt 4
23 34011-G01 SPRING MOUNTING PLATE ... snerses e e sr e csne e 2
24 00560-G1 WASHER, 3/8" ...t e s 8
25 11098-G5 LOCK NUT, 3/8 - 16 ...eeeeeie et 8
26 20098-G1 RUBBER BUSHING .......cocoiiiien ettt e s s s e 8
27 34135-G02 SHACKLE (INBOARD) .....cctrirrierrreeecrerer e sreessesresssesser e ser e saneseesnesmeeas 2
28 13521-G4 LOCK NUT, 3/8 = 16 .ottt s e 4
29 34135-G01 SHACKLE (OUTBOARD) ......ci ittt s 2
30 15727-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/8" LG ....eeiiiieeeieee et 4

Service Parts Manual




1 -Includes ltems 2 - 8

Seat Back
Support

Ref Sea 14

Page S-1

Service Parts Manual




N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

SEATS

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 34660-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 8) ..c.evvvveeeeeveeeeeee e veeeens 2
2 11097-G1 BUMPER PAD ...ttt ettt e sise e seaae e ssae s e e s s aeae s ssneaaenan 2
3 00128-G8 SCREW, #5 - 20 X 1" LG ..ttt s 4
4
5 18250-G2 HINGE ... oot et e s e e e s s e e e s e s nn e e s e e e e sanneean 2
6 00115-G2 SCREW, 1/4 - 14 X 1 1/4" LGttt 4
7
8 17113-G4 TRIM e ettt 1
9
10
11 35686-G** Ly I = X PSR 1
12
13
14 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) «..cevvviiiiieiiieeeieeeciieeee e 4
15 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) «.cccvecvevriee i 4
16 00915-G1 BONDED WASHER, 1/4" ...ttt rte e esstee s svee s s see e s ssve s s ae s e s 4

Service Parts Manual

Page S-2



SIDE PANELS & CARGO DECK (875G)

V1 Ws) sepnjou| - g1
Cl Wy sepnpouf - |1
0} wsay sepnjoul - 6

/é):m»——o — -

6¢
A

wawdinbs [euondo aie gg - 62 swal J1ON

Ref Spd 15-1

Service Parts Manual

Page T-1



SIDE PANELS & CARGO DECK (875G)

Ref Spd 15-2

42 - Includes ltems 43 - 47

Part of Passenger Side
Battery Shield

Service Parts Manual

Page T-2



SIDE PANELS & CARGO DECK (875G)

Bed Frame

68 - Includes ltems 69 - 79
71 - Includes ltems 72 - 79

Front of Vehicle

Cargo Deck

Ref Spd 15-3

Front of Vehicle

Bed Frame

82 - Includes Items 83 - 92 87 g6 90
85 - Includes Items 86 - 92

MW\ AN

\

\%

\

Page T-3

Service Parts Manual




SIDE PANELS & CARGO DECK (875G)

Ref Spd 15-4

Page T-4

Service Parts Manual



SIDE PANELS & CARGO DECK (875G)

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as a individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 35765-G01 BED FRAME ...t s 1
2 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ....ccceeviieeieeereeeeeeee 4
3 01110-Go1 WASHER, 1/4" (STAINLESS STEEL) ..c..eoiiiiiieee et 4
4 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 4
5 00976-G08 SCREW, 5/16 - 18 X 1" LG (STAINLESS STEEL) ..c.cvrovrir s 2
6 00660-G8 WASHER, 5/16" (STAINLESS STEEL) ....ccocieie et 2
7 01109-Go01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ceiveirrieerreree e 2
8
9 35612-G01 DECK (REAR) (INCLUDES ITEM 10) ...uciiiiiee e 1
10 01048-G01 TEE NUT, 174 = 20 it 8
11 35613-G01 DECK (INCLUDES ITEM 12) ....ooriireireceiereecee e e 1
12 01048-G01 TEE NUT, 174 = 20 it 8
13 35614-G01 DECK (STORAGE) (INCLUDES ITEM 14) ..ot 1
14 01048-G01 TEE NUT, 174 = 20 it 8
15 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) .....oeooeii e 18
16 34298-G03 HINGE (DRIVER SIDE)......iioiiririeeerceie et e s 3
17 34298-G04 HINGE (PASSENGER SIDE) ..ot 3
18
19
20 34337-G01 SIDE PANEL (DRIVER SIDE) .....c.ceciirrriiereriee e seenne st esess e serenens 1
21 34337-G02 SIDE PANEL (PASSENGER SIDE).......ccoiiiiereceeceecee e 1
22 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ....ccceeviieeieeereeeeeeee 14
23 00915-G1 BONDED WASHER, 1/4" ...ttt s e 8
24 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 6
25 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....oiriieiieeeee e 14
26 35062-G01 LABEL (IDENTIFICATION - WORKHORSE) .......oocoiiiiie e 2
27 35432-G01 LABEL (IDENTIFICATION - INDUSTRIAL) ...ovrverieirerieerre e e 2
28 35430-G05 LABEL (IDENTIFICATION = 875) ....cireeirireeierrerneerer e s e 2
29 34508-G01 STEEL DECK (STORAGE) ......oei ittt 1
30 34509-G01 STEEL DECK ... ettt e e 1

Page T-5

Service Parts Manual




N

SIDE PANELS & CARGO DECK (875G)

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 | 34510-G01 | STEEL DECK (REAR)...ieoreersererersesereeseseseesessseeseeessssesessesesesseesessesesesseseseeses 1
32 | 00130-G5 SCREW, #10 - 13 X 5/8" LGieuurevveereveeeseeeeeseeesessssesseeesessesessssesessssesenseseseseesesesseses 18
33
34
35 | 34435-G01 | DECK SPACER ... ieoseeeoreeeeeeseeseroseseseeseseseesessseesesessssesessesesesseesessesesesseseseeses 3
36 | 00414-Gé BOLT, 1/4 = 20 X 3/8" LG vvrvvveeeeeeeeseeeeeesseessesseessesssssseesssseseseeseseseeseseseessseessssseene 6
37 | 14390-G4 LOCK NUT, 1/4 = 20 1..vvveoeeeveseeeeeeseeeeeeseeessesesessesesesseesesssssesseseseeseseseessseesesesone 6
38
39
40 | 16705-G2 SCREW, 1/4 - 20 X 5/8" (STAINLESS STEEL) ..revveereeeereseeeseseeeeseesesessesesessenen 6
41 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) w...vveuevveeeeeeeereeeerereeseressesereesesereone 6
42 | 34430-G01 | LATCH ASSEMBLY (INCLUDES ITEMS 43 - 47) c.cooveeemerresereeeeconesreeereeserernene 3
43 | 34432-Go1 LATOH PIN .o eesevesesesesesessesesesseseeesseeses e sse e seeseseseessseesesssene 1
44 | 34434-Go1 WASHER, B/8" ...ecoeeveeeeesveesesseeesssseesseseesseseseseeseseseesesessessseesesseeesesseensssenes 1
45 | 34431-Go1 LATOH PLATE ..o eeeeveseseseeseseeseseeessesesesseesesseeseeseseseeseseseessseesesssene 1
46 | 34433-Go1 LATOH vt eeseseeseseeseseseesesesseseeessesesesse st sse e seeseseseessseesessrene 1
47 | 14390-G1 LOCK NUT, B/8 = 24 ....veoeeveeeeeseeeeseseeeesseesseseeesseessesseesse e nsesesesaessseesessseene 1
48
49
50 | 34330-G01 | FOOT REST ..oiieeeecoseeeesseseeseesesesseseseesese e seseseesesessssesessesesesseesessesesesseseseeses 1
51 | 34379-G01 | BULKHEAD SUPPORT ....coceveecsseseeeeseseeeseseeeeseseseesseessesssesseeesesseesssssseseeseseneeses 1
52 | 34378-GO1 | BED FRAME PANEL SUPPORT....ooocorieesoeeeeeseseeeeseeeseesssesseesesseessssesesseseseseeses 1
53 | 34327-G01 | FOOT REST SUPPORT (DRIVER SIDE) ......ecoveereeeeeresesresesesreeeseseeeseeseseseenes 1
54 | 34327-G02 | FOOT REST SUPPORT (PASSENGER SIDE)........reeeeeerereeseeeersseeseseseeseseenen 1
55 | 14601-G9 RIVET, 3/16" X 9/16" LG (STAINLESS STEEL) c...eveeveeeeeveereeeseeeseseeeeseseeessnsenes 4
56 | 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ovvveeerveeereeeeeesesseeensesereseesesersenes 4
57 | 01110-G01 | WASHER, 1/4" (STAINLESS STEEL) w.evveemeveeeeeeereeeeeeresesresesesseesessesesessesesseses 6
58 | 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) w.rvvvveeeeeeeereereeereeeereseesesessessseeseseseone 6
59 | 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) rvveerreeeereseeerseseeereenerernene 2
60

Service Parts Manual

Page T-6



SIDE PANELS & CARGO DECK (875G)

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61

62 34540-G01 REAR BULKHEAD ...ttt e s e s 1
63 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ....ccceeviieeieeereeeeeeee 6
64 00660-G7 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 6
65 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 6
66

67

68 34538-G08 DROP SIDE RAIL KIT (INCLUDES ITEMS 69 - 79) ...ccceorerirreree e 1
69 32790-G1 SIDE RAIL, 87" (SIDE) ...co ettt e 2
70 34296-G01 SIDE RAIL, 43 1/4" (REAR) ....ooiiie et 1
71 33649-G01 HARDWARE KIT (INCLUDES 72 - 79)...ccvicirerierereee e esne e csnne s 1
72 32795-G1 RAIL SUPPORT ....oriierreerre ettt es s 8
73 32795-G2 RAIL SUPPORT ..ottt s s s e e 8
74 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ..ot 32
75 01110-G01 WASHER, 1/4" (STAINLESS STEEL) .....c.cceivirerier e 32
76 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ...ccooervrireereercrereee, 32
77 00532-G1 NUT, 174 = 20 oo 32
78 14443-G9 CLEVIS PIN, 3/8" X 15/16" LG ... it 8
79 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..o oeecrerercre e e 8
80

81

82 34522-G01 STAKE SIDE KIT (INCLUDES ITEMS 83 - 92) .....oirieiie e 1
83 34523-G03 STAKE SIDE, 44 1/2" (REAR) ...oovricereri e e 1
84 32801-G8 STAKE SIDE, 70" (SIDES).....c.oiei et ssr e e 2
85 33650-G01 HARDWARE KIT (INCLUDES ITEMS 86 - 92).....cceiiirierreceeeeeceee e 1
86 32787-G1 RAIL POCKET ...ttt ettt e s e s nrn e e 8
87 32802-G1 WOOD SPACER ...ttt e e e 8
88 00130-G9 SCREW, #10 - 13 X 1 1/4" LG..e e e e 8
89 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ..ot 32
90 01110-Go1 WASHER, 1/4" (STAINLESS STEEL) ...ccceeiiieriieieeeeeeeeeeeeeneee 32

Page T-7

Service Parts Manual




N

SIDE PANELS & CARGO DECK (875G)

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ...ccooervrireereercrereee, 32
92 00532-G1 NUT, 174 = 20 oo 32
93
94
95 34633-G01 BED FRAME ...t s 1
96 19853-G1 END CAP, 1 ettt s r e 2
97 35099-G01 BRACKET ...ttt sttt e e 2
98 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG ...cccovorir e 6
99 34639-G01 DECK SUPPORT ...ttt 1
100
101 34751-G02 BED SIDE PANEL (PASSENGER SIDE) ......ccocceioirrieerreerrecrre e e 1
102 34751-G01 BED SIDE PANEL (DRIVER SIDE)......cccooniirrrirrree e e 1
103 34637-G01 TAILGATE . ..ottt e e e e nnne e 1
104
105 | 35073-G01 TOGGLE LATCH ...t e 4
106 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) «.c.oovrier s 16
107 11027-G6 LOCK NUT, #10 - 32 ..ot s e 16
108
109 34645-G01 FRONT DECK PLATE ......oriirreeerre et e 1
110
111 26096-G01 RECEPTACLE ...ttt s e s e e e 2
112 26097-G01 RETAINER, BMM..... .ottt e s e s e 2
113 26098-G01 STUD, 1/4 TURN.....coiiirieirrrr ettt e e san e csne e 2
114 14382-G4 NOISE SUPPRESSOR ......oooiiireeirrereceie et s e 4
115 21548-G1 FASTENER CLIP ... et 1
116 00118-G3 SCREW, #6 - 18 X 3/8" LGi....ci ettt 1
117 35092-G01 SUPPORT ROD ....ciiicirreerrrr ettt s e s e san e esne e 1
118 12064-G1 PUSH NUT, 5/16" ... e e e 1
119 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) ....ccceeviieeeeeeeeeeeeee 10
120 11027-G2 LOCK NUT, 1/4 - 20 ..ottt st s 10

Service Parts Manual




SIDE PANELS & CARGO DECK (875G)

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
121 | 35083-G02 | HINGE (FEMALE) ..oouvveeeeeeereeeeeereeeeeerseessesesesseeesesssessssesesesseseseesssessessreeseserene 8
122 | 00642-G8 WASHER, 5/16" oveooeeeeeseeeeeseesesesesesessseseesssesessssesessesessasesssseesssseesssseseseeseneseeses 16
123 | 00976-G03 | SCREW, 5/16 - 18 X 1/2" LG (STAINLESS STEEL) ..eervverreeereeeerereeseseveeseneesen 16
124 | 35096-G01 | PLASTIC TOOL BOX (OPTIONAL) ..cvcrmevreeeereeseseeensseesseesesesseseseseeseseesesereene 1

Page T-9 Service Parts Manual



SIDE PANELS & CARGO DECK (875G)

Service Parts Manual Page T-10



SIDE PANELS & CARGO DECK (875PG)

Ref Spp 15-1

Service Parts Manual

Page T-11



SIDE PANELS & CARGO DECK (875PG)

Ref Spp 15-2

28 - Includes ltems 29 - 33

e

Part of Passenger Side
Battery Shield

Service Parts Manual

Page T-12



SIDE PANELS & CARGO DECK (875PG)

©

52 - Includes Items 53 - 70

Seat Back
Support

Ref Spp 15-3

Page T-13 Service Parts Manual



SIDE PANELS & CARGO DECK (875PG)

St
N|
E

88 - Includes Items 89 - 99
86 91 - Includes ltems 92 - 99

Bed Frame o
942
9

Ref Spp 15-4

A\ AW

\

\*

A

102 - Includes ltems 103 - 112
105 - Includes ltems 106 - 112

Service Parts Manual

Page T-14



SIDE PANELS & CARGO DECK (875PG)

115 - Includes ltems 116 - 119

Seat Back

ear Frame
rossmember

Dec 133

AN
Foot Rest
Mat /’!

¢

Ref Spp 15-5

Page T-15 Service Parts Manual




N

SIDE PANELS & CARGO DECK (875PG)

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 35770-G01 BED FRAME ...t s 1
2 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ....ccceeviieeieeereeeeeeee 6
3 01110-Go1 WASHER, 1/4" (STAINLESS STEEL) ..c..eoiiiiiieee et 6
4 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 6
5
6 35616-G01 DECK (REAR) (INCLUDES ITEM 7) ..o 1
7 01048-G01 TEE NUT, 174 = 20 it 8
8 35613-G01 DECK (INCLUDES ITEM 9) .....erieireireceie et e 1
9 01048-G01 TEE NUT, 174 = 20 it 8
10 34298-G03 HINGE (DRIVER SIDE).....cciiicieeieee e 2
11 34298-G04 HINGE (PASSENGER SIDE) .....ccceoiirceiereeierreree et e 2
12 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) .....oeooeii e 12
13
14
15 34416-G01 REAR SIDE PANEL (DRIVER SIDE) ...cceioirriierrecerreserrreesne e eeesre e 1
16 34417-G01 FRONT SIDE PANEL (DRIVER SIDE)......ccocooiirricrreeesreersre e 1
17 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ....ccceeviieeieeereeeeeeee 16
18 00915-G1 BONDED WASHER, 1/4" ...t 10
19 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 12
20 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 16
21 34416-G02 REAR SIDE PANEL (PASSENGER SIDE)........ccoiiiiiicecence e 1
22 34417-G02 FRONT SIDE PANEL (PASSENGER SIDE) ......coociiieeeee e 1
23 35432-G01 LABEL (IDENTIFICATION - INDUSTRIAL) ...ovrverieirerieerre e e 2
24 35062-G01 LABEL (IDENTIFICATION - WORKHORSE) .......cocvoriirrerrerre e e 2
25 35430-G05 LABEL (IDENTIFICATION - 875) .....ueiiieiieecee st 2
26 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) ....ccceeviieeeeeeeeeeeeee 4
27 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....cocovrrierreree e 4
28 34430-G01 LATCH ASSEMBLY (INCLUDES ITEMS 29 - 33) ...c.ceooerrererrecrre e e 2
29 34432-G01 LATCH PIN Lot e e 1
30 34434-G01 WASHER, 3/8" ...t s 1

Service Parts Manual

Page T-16




SIDE PANELS & CARGO DECK (875PG)

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as a individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 | 34431-Go1 LATOH PLATE ..o eeeveseseseeseseeseseeessesesesseesesseesseseseseeseseseessseesesssene 1
32 | 34433-Go1 LATCOH 1ot eseeeseessseeses e sese s sesesseseee e eset e sse e seeseseseess s eeen s 1
33 | 14390-G1 LOCK NUT, B/8 = 24 ....veoeeveeeeeseeeeseseeeesseesseseeesseessesseesse e nsesesesaessseesessseene 1
34
35 | 34435-G01 | DECK SPACER ... ieoseeeoreeeeeeseeseroseseseeseseseesessseesesessssesessesesesseesessesesesseseseeses 2
36 | 00414-Gé BOLT, 1/4 = 20 X 3/8" LG vvrvvveeeeeeeeseeeeeesseessesseessesssssseesssseseseeseseseeseseseessseessssseene 4
37 | 14390-G4 LOCK NUT, 1/4 = 20 1..vvveoeeeveseeeeeeseeeeeeseeessesesessesesesseesesssssesseseseeseseseessseesesesone 4
38 | 34330-G01 | FOOT REST ..oiioeeeoseeeeesseeeeseeseseseeseseesess e seseseesesesessesessesesesseesessesesesseseseeses 1
39 | 34379-GO1 | BULKHEAD SUPPORT ...cocoveecsseseeeeseseeeseseeessseseesseessesssesseeesesseesssseseseeseseneeses 1
40 | 34378-GO1 | BED FRAME PANEL SUPPORT....ooocoreeeseeeeessseeeeseeeseesesesseesesseessssessseseseseeses 1
41 | 34327-G01 | FOOT REST SUPPORT (DRIVER SIDE) ......eceveeeereeresesreseseseeeeseseeeseesesesseses 1
42 | 34327-G02 | FOOT REST SUPPORT (PASSENGER SIDE)........oveeeroeeeoneeeeensererereesereseesens 1
43 | 14601-G9 RIVET, 3/16" X 9/16" LG (STAINLESS STEEL) c...eveeveeeeeveereeeseeeseseeeeseseeessnsenes 4
44 | 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ovvveeerveeereeeeeesesseeensesereseesesersenes 4
45 | 01110-G01 | WASHER, 1/4" (STAINLESS STEEL) w.evveereeeereeeeeereeeeeeresesresesesseeseseeseseesesesseses 6
46 | 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) w.rvvvveeeeeeeereereeereeeereseesesessessseeseseseone 6
47 | 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) rvveerreeeereseeerseseeereenerernene 2
48 | 34642-GO1 | SEAT BED SUPPORT...ieeoioeeeseeseeeeseseseeseseseessseseesseessesssesseeesesseesssseseseeseseseeses 2
49 | 75261-GOT | END CAP, B/4" oooooeeeoeeeeecesee s eeeeeeesesesese s seeseseseeseses e ses s sesesesseseseeses 2
50
51
52 | 34491-G** | DECK/SEAT ASSEMBLY (INCLUDES ITEMS 53 - 70) w.ooerveeeeeeersseessereeseneennn 1
53 | 33704-G** SEAT BACK ASSEMBLY (SEAT BOTTOM) w...coomveereeeeereeeeeesseeeeereereeesnene 1
54 | 27546-G** SEAT BACK ASSEMBLY «..oooooreveeeeeeeereeeeeereeeseesesessesesesseeesssseeesessesesessesessenes 1
55
56 | 34453-Go1 SEAT FRAME ..o seeeees e ese e seseseeseseseasssesseeeses e sss e s seseseeseseseenes 1
57 | 35615-Go1 DECK (STORAGE) ..ot vevereveverseseseeseseeseseeessesesessesesesseessesessesseseseessseesesssene 1
58 | 00205-G4 SCREW, 1/4 = 20 X 1 1/2" LG ervvveereeveereeeveereeereeseeessesesesseeesesseeessesesesessesessenes 4
59 | 34450-GO1 SEAT BACK SUPPORT ....vveeeeeveeeeeeeeeseeeseeseseseesssesseessssseesssseeessesesessesssesseses 1
60 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) c...rmrveeereeeerserererseseeernene 4

Page T-17

Service Parts Manual




N

SIDE PANELS & CARGO DECK (875PG)

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00685-G2 BOLT, 5/16 - 18 X 7/8" LG (STAINLESS STEEL) ....covoivrierrreeerrerecreenees 3
62 00660-G8 WASHER, 5/16" (STAINLESS STEEL).....ceeroi et 3
63 34494-G01 SPACER ..ot 3
64 00565-G8 LOCK WASHER, 5/16" ..o e e sn e e e 3
65 00918-G3 ACORN NUT, 5/16 - 18...ciiiee ettt e e 3
66 33179-G02 ACTUATION PIN ...t s e s s 1
67 30215-G1 FLANGED NYLON BUSHING .......ccoioirriecrrenrrencere e e 1
68 33180-G01 COMPRESSION SPRING .....oeeii it esee e 1
69 00793-G2 WASHER, /4" ...t 1
70 33178-G01 PLASTIC NUT CAP ...ttt 1
71
72 00976-G08 SCREW, 5/16 - 18 X 1" LG (STAINLESS STEEL) ..c.cvrovrir s 2
73 20275-G2 PIVOT SPACER ...ttt e e 2
74 01109-GO01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ..corciiciiree e 2
75
76
77 34512-G01 STEEL DECK (REAR) ...ttt 1
78 34509-G01 STEEL DECK ... ettt e e 1
79 34511-G01 STEEL DECK {STORAGE) ....coieeirieeirerer et s sereseesan e esne s 1
80 00130-G5 SCREW, #10 - 13 X 5/8" LGi...oreerreeer e e e se e e 16
81
82
83 34540-G01 REAR BULKHEAD ...ttt e s e e e 1
84 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) .....oeooeii e 6
85 00660-G7 WASHER, 1/4" (STAINLESS STEEL) ..c..eoiiiiiieee et 6
86 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....oiriieiieeeee e 6
87
88 34538-G01 DROP SIDE RAIL KIT (INCLUDES ITEMS 89 - 99) .....coorerirreree e e 1
89 34296-G01 DROP SIDE RAIL, 43 1/4" (REAR) .....ooiiiieeee et 1
90 34524-G01 DROP SIDE RAIL, 31 1/4" (SIDES)......oicoiiiece et 2

Service Parts Manual

Page T-18



SIDE PANELS & CARGO DECK (875PG)

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 33649-G02 HARDWARE KIT (INCLUDES ITEMS 92 - 99)....cceoovii e crerirrenernrererenene 1
92 32795-G1 RAIL SUPPORT (LEFT HAND) .....ooiiiieieeeeeeeeee e 6
93 32795-G2 RAIL SUPPORT (RIGHT HAND) .....ooiiieeeeeeeeceeee e e 6
94 14443-G9 CLEVIS PIN, 3/8" X 15/16" LG ...oe e 6
95 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..o oeecrerercre e e 6
96 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ..ot 24
97 01110-G01 WASHER, 1/4" (STAINLESS STEEL) .....c.cceivirerier e 24
98 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ...ccooervrireereercrereee, 24
99 00532-G1 NUT, 174 = 20 oo 24
100
101
102 34522-G02 STAKE SIDE KIT (INCLUDES ITEMS 103 - 112) ...cocireiier e 1
103 34523-G03 STAKE SIDE, 44 1/2" (REARY) ..ot 1
104 | 34523-G04 STAKE SIDE, 34" (SIDES).......ooiie it 2
105 | 33650-G02 HARDWARE KIT (INCLUDES ITEMS 106 - 112) ..cccvvvi i 1
106 32787-G1 RAIL POCKET ...etiieriierir et e s s 6
107 | 32802-Gi WOOD SPACER ...t 6
108 00130-G9 SCREW, #10 - 13 X 1 1/4" LGt 6
109 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ...oeeie s 24
110 01110-G01 WASHER, 1/4" (STAINLESS STEEL) .....c.cceivirerier e 24
111 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ..o 24
112 00532-G1 NUT, 174 = 20 oo 24
113
114
115 34564-G01 FOOT REST ASSEMBLY (REAR) (INCLUDES ITEMS 116 - 119) ....cccoverennee. 1
116 34258-G01 FOOT REST ..ottt 1
117 34267-G01 Y PP 1
118 74132-G01 LABEL (WARNING) ......eoiriieeirererire e e eses s ee e sene e s nne e 1
119 18600-G1 RUBBER ADHESIVE (NOT ILLUSTRATED)....ccccciiieeceeee e A/R
120

Page T-19

Service Parts Manual




N

SIDE PANELS & CARGO DECK (875PG)

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 00665-G2 BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL)....cccovrrreerreerrecrre e e 4
122 11027-G5 LOCK NUT, 3/8 - 16 ...eeeeeie et 4
123
124 | 33805-G01 BACKING PLATE (NOT ILLUSTRATED) ....cccosvrieirerieerreerre e e 2
125 00665-G4 BOLT, 3/8 - 16 X 1 1/2" LG (STAINLESS STEEL) (NOT ILLUSTRATED).......... 4
126 00670-G1 LOCK WASHER, 3/8" (STAINLESS STEEL) (NOT ILLUSTRATED) .................. 4
127 00653-G1 WASHER, 3/8" (STAINLESS STEEL) (NOT ILLUSTRATED}) ......cccocrvreecriereen. 4
128
129
130 33704-G** BACK SEAT (SEAT BACK) ...ttt 1
131 27546-G™* BACK SEAT (SEAT BACK) ...ttt e 1
132
133 34568-G01 DECK SEAT FRAME (REAR FACING).......cccociiiiriene et 1
134 00205-G4 SCREW, 1/4 - 20 X 1 1/2" LG...oeieeie ettt 4
135 | 34569-G01 SEAT BACK SUPPORT ..ottt e s eeesan e esne e 1
136 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) .....ovoerie e 4
137 00685-G2 BOLT, 5/16 - 18 X 7/8" LG (STAINLESS STEEL)...ccccreiiiereeeeeeee e 4
138 00891-G3 LOCK NUT, 5/168 - 18 ...t s e 4

Service Parts Manual

Page T-20




SIDE PANELS & CARGO DECK (875AG)

91 wa) sspnjou) - G|
71 wsy sspnpu| - g1

Ref Spa 15-1

Service Parts Manual

Page T-21



SIDE PANELS & CARGO DECK (875AG)

Ref Spa 15-2

62 - Includes Items 63 - 67

Part of Passenger Side
Battery Shield

Service Parts Manual

Page T-22



SIDE PANELS & CARGO DECK (875AG)

Ref Spa 15-3

Front of Vehicle

Cargo Deck

S
E

Bed Frame

87 - Includes Items 88 - 98
90 - Includes ltems 91 - 98

Page T-23

Service Parts Manual




N

SIDE PANELS & CARGO DECK (875AG)

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 35766-G01 BED FRAME ...t s 1
2 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ....ccceeviieeieeereeeeeeee 6
3 01110-Go1 WASHER, 1/4" (STAINLESS STEEL) ..c..eoiiiiiieee et 6
4 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 6
5
6 34499-G01 BED SUPPORT ...ttt st e s s s n e e 2
7 00976-G08 SCREW, 5/16 - 18 X 1" LG (STAINLESS STEEL) ..c.cvrovrir s 4
8 00660-G8 WASHER, 5/16" (STAINLESS STEEL} ..c.cerveeeirererirererece e 4
9 01109-GO1 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ..corciiciiree e 6
10 00685-G4 BOLT, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL).......coriiieirieeeeceeeeeee 2
11
12
13 35619-G01 DECK (REAR) (INCLUDES ITEM 14) ....oiiii e 1
14 01048-G01 TEE NUT, 174 = 20 it 8
15 35618-G01 DECK (INCLUDES ITEM 18) ....coceieeireceiereeceeneeee e s e 1
16 01048-G01 TEE NUT, 174 = 20 it 8
17 35617-G01 DECK (FORWARD).....coiii ettt e 1
18 34298-G03 HINGE (DRIVER SIDE).....cciiicieeieee e 2
19 34298-G04 HINGE (PASSENGER SIDE) .....ccceoiirceiereeierreree et e 2
20 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) .....oeooeii e 12
21
22 00204-G8 SCREW, 1/4 - 20 X 1" LGttt e e 4
23 14776-G1 RETAINER NUT (‘0 TYPE) e e 4
24
25
26 34514-G01 STEEL DECK (REAR) ...ttt 1
27 34509-G01 STEEL DECK ...t e s s se e e 1
28 34513-G01 STEEL DECK (FORWARD) ..ottt e e san e csne e 1
29 00130-G5 SCREW, #10 - 13 X 5/8" LGi..cee it 18
30

Service Parts Manual Page T-24



SIDE PANELS & CARGO DECK (875AG)

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31
32 34337-G02 SIDE PANEL (PASSENGER SIDE).......ccoiiiiereceeceecee e 1
33 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ....ccceeviieeieeereeeeeeee 7
34 00915-G1 BONDED WASHER, 1/4" ...ttt s e 4
35 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 3
36 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....oiriieiieeeee e 7
37
38
39 35432-G01 LABEL (IDENTIFICATION - INDUSTRIAL) ....oeiririe e 2
40 35430-G05 LABEL (IDENTIFICATION - 875) .....ueiiieiieecee st 2
41
42
43 34416-G01 REAR SIDE PANEL (DRIVER SIDE) ....ccceiiiieiieeeeee e 1
44 34417-G01 FRONT SIDE PANEL (DRIVER SIDE)......ccooiiiiieiee e 1
45 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) .....ovoerie e 8
46 00915-G1 BONDED WASHER, 1/4" ...ttt s e 5
47 01110-Go1 WASHER, 1/4" (STAINLESS STEEL) ..c..eoiiiiiieee et 6
48 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....oiriieiieeeee e 8
49
50
51 33014-G** SEAT BOTTOM ASSEMBLY .....oooiieiie it 1
52 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) ....coroiriiiieee e 4
53
54
55 31880-G1 HAND RAIL ...ttt st e e e e e 1
56 00685-G4 BOLT, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL).......coriiieirieeeeceeeeeee 2
57 00520-G3 ACORN NUT, 5/16 - 18 ...eeiiiiecrcrre et s 2
58
59
60 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) ....ccceeviieeeeeeeeeeeeee 6

Page T-25 Service Parts Manual



N

SIDE PANELS & CARGO DECK (875AG)

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....cocovrrierreree e 6
62 34430-G01 LATCH ASSEMBLY (INCLUDES ITEMS 63 - 67) ....ccoeeereerreereeeeee e 3
63 34432-G01 LATCH PIN Lot e e 1
64 34434-G01 WASHER, 3/8" ...ttt e 1
65 34431-G01 LATCOH PLATE ...ttt e s se e e 1
66 34433-G01 LATCH L e e e e 1
67 14390-G1 LOCK NUT, 3/8 = 24 ...t e s ee s e s e 1
68
69
70 34435-G01 DECK SPACER ... .o et 2
71 00414-G6 BOLT, 1/4 - 20 X 3/4" LG c..orieirreree ettt s e 4
72 14390-G4 LOCK NUT, 1/4 = 20 .eeieecireee ettt s e 4
73
74
75 34330-G01 FOOT REST ..ttt st e e e 1
76 34379-G01 BULKHEAD SUPPORT .....oiitirrerrrire et e s e 1
77 34378-G01 BED FRAME PANEL SUPPORT .......coocoiiee e 1
78 34327-G01 FOOT REST SUPPORT (DRIVER SIDE) .....ccciiirceneenee et 1
79 34327-G02 FOOT REST SUPPORT (PASSENGER SIDE)........cccocomirrirenrnrerereee e 1
80 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ...c.ceecovrreirrrcer e 4
81 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....covriiiririeeeeeee e 2
82 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) ....coroiriiiieee e 2
83 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 4
84 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 4
85
86
87 34538-G05 DROP SIDE RAIL KIT (INCLUDES ITEMS 88 - 98) .....ccocvvirrerrencre e 1
88 32790-G1 DROP SIDE RAIL, 70" (DRIVER SIDE) ......ccccvirriee e e 1
89 34296-G01 DROP SIDE RAIL, 43 1/4" (PASSENGER SIDE AND REAR) ........cccccc..... 2
90 336492-G03 HARDWARE KIT (INCLUDES ITEMS 91 - 98).....ceiiiir e 1

Service Parts Manual

Page T-26




SIDE PANELS & CARGO DECK (875AG)

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as a individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 32795-G1 RAIL SUPPORT (LEFT HAND).....oioiirenerarererecre e 7
92 32795-G2 RAIL SUPPORT (RIGHT HAND) .....ooiiieeeeeeeeceeee e e 7
93 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ..ot 28
94 01110-G01 WASHER, 1/4" (STAINLESS STEEL) .....c.cceivirerier e 28
95 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ...ccooervrireereercrereee, 28
96 00532-G1 NUT, 174 = 20 oo 28
97 14443-G9 CLEVIS PIN, 3/8" X 15/16" LG ...oe e 7
98 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..o oeecrerercre e e 7

Page T-27 Service Parts Manual




SIDE PANELS & CARGO DECK (875AG)

Service Parts Manual Page T-28



STARTER/GENERATOR

tems 2 - 47

1-

tems 10- 13
tems 20 - 25
tems 28 - 30

tems 3-5
tems 34 - 38
tems 43 - 45

2

9 -

19
27
33-1Inc
42

28

27

7~
Ui,
AR
Uy

- STARTER/GENERATOR MOUNTING

RefStg 15

Service Parts Manual

Page U-1



N

STARTER/GENERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27065-G01 STARTER/GENERATOR (INCLUDES ITEMS 2 - 47)....coioirriee s 1
2 26870-G01 ARMATURE (INCLUDES ITEMS 3 - 5) ..ot 1
3 26871-G01 REAR BALL BEARING ........ooiiiiei e e 1
4 26872-G01 FRONT BALL BEARING ......c.cooiiirrie e 1
5 26873-G01 BEARING HOLDER ......coooiie e 1
6
7 26875-G01 FIELD COIL ..ottt e s e s s s 1
8
9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13)........... 2
10 * U e e e s s e e e e e 2
11 * LOCK WASHER ...ttt 2
12 * WASHER ...t s e e 2
13 * INSULATOR ...ttt e s e s 1
14
15 26877-G01 POLE CORE SETSCREW.......oioiiiirreerrecerererer e et 4
16 26878-G01 FRONT COVER ...ttt e s e e sne e s ne e 1
17 26879-G01 REAR COVER ...ttt e s e e s 1
18
19 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 20 - 25)......cccocvvveercnrne. 2
20 * TERMINAL ...t 2
21 * INSULATOR ...ttt e s e s 2
22 * INSULATOR ...ttt e s e s 2
23 * WASHER ...t s e e 4
24 * LOCK WASHER ...ttt 4
25 * U e e e s s e e e e e 4
26
27 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 28 - 30) .....c.ccvcvvrvrnene 1
28 26658-G01 BRUSH ...t 4
29 26882-G01 BRUSH SPRING ... 4
30 26883-G01 BRUSH CONNECTOR......ccireeeee s 2

Service Parts Manual




STARTER/GENERATOR

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as a individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 | 26884-GO1 (= 20O — 1
32 | 26885-Go1 PULLEY .o eeeeeseseeesseseseesese s eesseseseesesssessees e sessesssesseens e seesenes 1
33 | 26886-GO1 BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 34 - 38)........ 1
34 * NUT oo eeeeeeseesesee s eseses s eseseesesessessees e seeseseneeseresrenes 1
35 * LOCK WASHER .....cooorevecseeseoeeseeeeseesesesseseeseesesessesseesseeseeseseseesssesneoes 1
36 - SCOREW e eeseeeeseseeseseseesesessesese s seese e sesens e sene s 3
37 * Yoy 1= A 4
38 * Yoy 1= A 2
39 | 26887-Go1 BRUSH 1 COVER......oeveeeeeeeseeeeeeseseseesseesseseseesesesesseessesesessessseesesess e seesenes 3
40 | 26888-GO1 BRUSH 2 COVER.......ooveeeeeeseeeeeeseseseesseesseseseesesesesseessesesessessseesssese e seesenes 1
41
42 | 26889-GO1 HOUSING HARDWARE KIT (INCLUDES ITEMS 43 - 45).......ccoovvvvveer.. 2
43 - BOLT woveeereeeeeeeeeeeseeseesesessesesesseseseesesessesessseeeseesesessessses e sseseseeeeseneseeees 2
44 - LOCK WASHER .....coooereeeeeseeeeeeeseesseeesesesseseeseeseeessesesesseeseessseseesenesseons 2
45 * WASHER ..o eeeeeeseseeeereeseseesesesessssesesseseseseesessesesesseseseesesesseseesen 2
46
47 | 25682-GO1 TERMINAL COVER ....ooooooeeeeeereeeeeeeeseeseeesseseeseseeseesseessesesesseesseseseseesenesneens 3
48
49 | 00938-G4 BOLT, 1/2 = 13 X 8" LG vvveererveeeeseeeereesesesseeeesseseseesesesseseeseessseeseseseesesesseseseesene 1
50 | 00560-G3 WASHER, 1/2" ..oooooeeeeeoeeeeveeeseeeseeeeseeseeeseseees e eseseseseeesseseseseesemeseeesseeesessenes 2
51 | 00566-G3 LOCK WASHER, 1/2" .ooveeeeeeeeeesseeeeeeseseeseeesesseseseesesesessesessese s seessssesessesssesaen 1
52 | 00533-G1 NUT, 1/2 = 13 oo eeeeeeeseseeeeeeesseeesee s eeesesseee s seses s seene e seessseeeessene s 1
53
54 | 28617-G01 | STARTER/GENERATOR ADJUSTER........orimievemereeemeeoesesseserereseseeeesesseseresenn 1
55 | 00544-G5 JAM NUT, 3/8 = 16 eeeeeeeeveeseseeeseeesseseeessesesssseeseeseseseeseees e sesseseseesseess e seenenes 1
56 | 00532-G5 NUT, B/8 = 16 .eooreeeeeeeeeeeeeseseseeeeesseeeseeseseesseesesseseseesesesesseeessese s seesssseeesseseseseen 1
57 | 00560-G1 WASHER, 3/8" ...o.oooeeveeeeeeveeeseeeseeeeseesevesesesesseseseesesereseeesseseseseesesesesesseeesessenes 1
58 | 12064-G1 PUSH NUT, 5/16" ....ooevvveeeeeseeeesseeereeseseesereseseeseseesesesessesesseseseoessessseasessssesesssen 1
59
60 | 26414-GO1 | STARTER/GENERATOR BELT ... iveeeeooeeeeeremeeeseeseeessesesessessseesesesseeeseseessseseen 1

Page U-3

Service Parts Manual




Service Parts Manual

STARTER/GENERATOR

Page U-4



STEERING

ST 48 foyq

|puidsg epIg
JebBusssed 1e
wly Buuesis

6G - LG swa)| sepndu| - 9
€¢ - 61 sway| sepnou| - g1
Ll - 9 Swsy sepnpou| - §
¢g - ¢ swsey sspnpu| - |

Service Parts Manual

Page V-1



N

STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QY.
1 19152-G8 STEERING UNIT (INCLUDES ITEMS 2 - 32) ......cvveeeoeeeeveveoesesereesereneesssennenes 1
2 13097-G1 HOUSING (INCLUDES ITEM ) ....cococooossreeceeessssseeeseesssssenessseessssensseseenns 1
3 13570-G2 RACK COVER ......coooceooeeeeeeeeeeessseeseseoneessssesssesseseseesessssssesessessessensssoe 1
4
5 15407-G1 RACK AND ROD END ASSEMBLY (INCLUDES ITEMS 6 - 11) .....cvvveennne. 1
6 * STEERING RACK ......evvoeeeeeeeeeeeeeeeseseesssoeseessssesseseesssessessesseessssesneees 1
7 23278-G1 BALL JOINT AND TIE ROD END ....oooooorrerereereesrerereseessesseeeseesesssane 1
8 00532-G8 NUT, 7/16 = 20 oo seesesessesseeeseseessessesessssssesessesssessesssane 1
9 18456-G 1 GREASE FITTING, 90° .....vcoooooereveeeesesseseeoeeessssseseesesssssssessesseessssesneees 1
10 | 17617-G1 BELLOWS ...cooeeeeeeeees s seveeeessssesessssssessssesessssssessssesessssssssssessessensssoe 1
11 11391-G5 HOSE CLAMP, 13/16" ......voveoeeeseeeveveesesseeeseseesssseesesessessesseseseesesssane 1
12 | 17618-G1 WIRE TIE w..oooeveeeeoeseeeeveesesessseeseseesesessessssssssssssessssssseseesessssessessesessssenssoe 1
13
14 | 51294-G1 WAVE WASHER .........oovvoeoesseeeeeeeesssseneessesessssessssssesesessessssssesessesess oo 2
15 | 23279-G1 REDUCTION GEAR ...coooreveeoeeseerereesesesessereseesesesssesessesesenesersssesesssssessenes 1
16 | 13059-G2 THRUST WASHER ..........cooorrereveesesrenesessesessssessseesssesessessssesssessesessssesssoe 1
17
18 | 17163-G3 STEERING SHAFT ASSEMBLY (INCLUDES ITEMS 19 - 23).......ooceocnnnnee.. 1
19 * STEERING SHAFT .....ovvvoooeeeeeeveeeessseeeeeseseesseseseeseseseseressesesessssessenes 1
20 * COUPLING ... eovveeoeseeeeveevesesseeessesesssssesessesesssesesseseseseseressesesesssensenes 1
21 * DOWEL PIN, 1/4" X 5/8" LGi.vvv.eveeeeeeesssseseseeeesssssesesssesesssseseessenssson 2
22 - THRUST WASHER ......oooooeeeeeeesssssseeeseesessssseseesessessesessssessssenesesnnnns 1
23 * STEERING PINION. ......ovvoeooreeeeeveeesssreeeesesesseresvesessseseressesesessssessene 1
24
25 | 17140-G1 I =1 =3, =3O 1
26 | 19154-G1 GASKET ..o seeseseeeeeeessssesesssessessesssssss s sessessssssessesssssesessessnssssnes 1
27
28 | 70722-Go4 STEERING COLUMN ......oooooireereeeesereseeeeoesesesesvesesessseressenesseseseseeseseens 1
29 | 28569-Go1 STEERING COLUMN BUSHING.........rrveeeeeeiesseeeeeeeesssssneseseesessssenesesennns 1
30 | 01022-Go1 SCREW, #6 - 20 X 5/16" LG ..c.rervvveeeeesesseeseeessesseesesssessssssessssesesssssssseseenns 1

Service Parts Manual




STEERING

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as a individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QY.
31 | 00565-G8 LOCK WASHER, 5/16" .....ooreeveeereeerereseeeeseeeseeseseseesssessesesesseseseeseseseseesessene 4
32 | 00444-G8 BOLT, 5/16 = 24 X 1" LGivvvooreeeveeeeeesesesseeseeoesseseseseesssessesesessessseesseesseseesenes 4
33
34
35 | 35627-G01 | STEERING COVER ....covooeooeeeeeeeeereoeseeesreeeesseseseesesessesesesseseseeseseseesesessesereesene 1
36 | 20271-G3 HOLE PLUG ..c.eveeeeeeeeeeeeseseseeeeeseeeeeeesesesseseeseeseseesesessseeseseess s seseseseeeesseneseeseee 1
37 | 14601-G2 RIVET, 3/16" X 5/8" LG (ALUMINUM) ....coorvvveeeeeeeeesserereereseeeseeeseeseseneesesennenes 3
38
39
40 | 71948-G01 | STEERING WHEEL ......coooooseeeeeeeeeeeeeseeeseeeesesseseseesesessesesesseseseeseseseeeeeesseneseseen 1
A1 | 71949-G01 | HUB COVER .....oveoeoeeeeeeseeeeeeeseseeeereseseeeesesesseeeseseeeseseesesesseseseesessesessssere s 1
42 | 71950-G01 | CLIPBOARD........ooeeeoeeeeeeseseseeeeseeeesereesesesseeesessesesesesessesesesseseseseseseseeseseesereesene 1
43
44 | 14390-G2 LOCK NUT, 5/8 = 18 .ereeeeeeeeeeeeeeseeeeeeeseseseeseeseessseesesessseeseseessseesesessssesessensseseen 1
45
46
47 | 00276-G6 BOLT, 5/16 = 24 X 3/4" LG .reeeeeeseeeeeeeseseeseeeesseseseeseseseseeeesseseseeseesssseeessenesesaen 3
48 | 00565-G8 LOCK WASHER, 5/16" .....coeveeeeseeseeeeseseseeseeesseseseesesessseeseseessseeseseseeeesesseneseeseee 3
49 | 34056-G01 | STEERING SUPPORT .....ooooveeereeeereeeseeeseeeesesseseseesesessesesesssseseeseseseseesesseseresene 1
50 | 00438-G7 BOLT, 5/16 = 18 X 7/8" LG .ueeveeeeeeereeeseesereseseesereesesesessesessesesesessessssesessssesessen 5
51 | 00439-G2 BOLT, 5/16 = 18 X 1 1/4" LG rveeeeeeeeeeeereeeseeeeeseeseseesesessseeseseessseeseseseesesesseneseseee 1
52 | 00559-G8 WASHER, 5/16" .oeooeeveeeeeeeeeeesseeseeeesesseseseesssessesesesseseseseeesseeeseseeseseesseess e sessenes 6
53 | 01109-G01 | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ...uvrveeeereereeeeeeerereeseseseeeesessesereerenn 6
54
55
56 | 34093-GO1 | IDLER ASSEMBLY (INCLUDES ITEMS 57 - 59) ... oovveeeeeeeeeeeeseeeneeeesessenereseen 1
57 | 34094-GO1 1] = OO 1
58 | 15012-G1 FLANGED BEARING ........oooeveeerneeerereseeesseeeseeseseresesessesesesseseseeseseseesesessene 2
59 | 10389-G3 GREASE FITTING, STRAIGHT ....oooveeeeeeeeseeeeeeoeeseeeseeeseeseeeseesesene e seenenes 1
60

Page V-3 Service Parts Manual




N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

STEERING

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 33264-G01 IDLER SHAFT ..ottt e 1
62 10387-G6 COTTER PIN, 3/18" X 1 1/2" LG...oii it 1
63
64 50209-G1 CASTELLATED NUT, 7/18 = 20 ......iioiirererrirererere e snerssesser e sereseesan e csnesmeeas 1
65 10387-G2 COTTER PIN, 3/32" X 1" LGi.eerieecrreeeer et e s eeesan e esne e 1
66 70993-G01 SERIAL PLATE (LATE PRODUCTION) ......oiiiiiiieicinee e 1
67
68 70876-G04 TIE ROD ASSEMBLY (INCLUDES ITEMS 69 - 73) ..c.coociirrrierrrecrer e 1
69 70902-G01 TIE ROD END (LEFT HAND THREADS) ....cceiieie et 1
70 70902-G02 TIE ROD END (RIGHT HAND THREADS).......cociiiieeececenee e 1
71 70897-G04 THREADED TUBE WITH FLAT ..o 1
72 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS)......ccccrrreeicrre e 1
73 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) ......ccocoeiiiereeeeeeee 1
74
75 00734-G1 LOCK NUT, 7/16 = 14 ..ot s e e 2

Service Parts Manual

Page V-4



WEATHER PROTECTION

875 SUN TOP (120"
COMPONENTS 21

1 - Includes ltems 2 - 22
4 - Includes ltems 5 - 22
20 - Includes Items 21, 22

Ref Wea 14-1

Page W-1 Service Parts Manual



WEATHER PROTECTION

e
Lo et
e e
e e

e

— 875 FOLD DOWN WINDSHIELD COMPONENTS —

31 - Includes Items 32,33 "

875 WINDSHIELD COMPONENTS

0
2
o [l
o
o 3
Z
a i e
o= ]
_IO =
Z4a o
[0}
32 °
(@) =
w0 O [&]
5 £
L}
v
™

24 - Includes ltems 25 - 29 s ~

Page W-2

Service Parts Manual




WEATHER PROTECTION

Front of
Vehicle

875 SUN TOP COMPONENTS
49 - Includes Items 50 - 69

Ref Wea 14-3

Page W-3

Service Parts Manual




N

WEATHER PROTECTION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 35576-G** SUN TOP KIT (875), 120" (INCLUDES ITEMS 2 - 22) ....cevrriee s 1
2 34562-G01 FRONT SUPPORT ...ttt 1
3 35540-G01 REAR SUPPORT ...ttt e s s 1
4 35569-G01 HARDWARE KIT (INCLUDES ITEMS 5 - 22).....ccoirir e 1
5 19853-G1 END CAP, 17 ettt e 8
6 01043-G04 BOLT, 5/16 - 18 X 1 3/4" LG, BLACK ..ot 4
7 01045-G01 FLAT WASHER, 5/16", BLACK ......oorierrecerr e 8
8 00905-G8 LOCK WASHER, 5/16", BLACK .....corie e 8
9 01046-GO01 ACORN NUT, 5/16 - 18, BLACK ......cocieree ettt 8
10 34563-G01 SUPPORT MOUNT BRACKET ......coiiiiieecinee e 2
11 00438-G8 BOLT, 5/16 - 18 X 1" LG 2
12 00642-G8 WASHER, 5/18".... ot s e 4
13 01109-GO1 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....ccooeivirreieeeeeeeeeeeee 4
14 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) ....ccceveeereiereeeee 2
15 01043-G07 BOLT, 5/16 - 18 X2 1/2" LG, BLACK.....ccr i 4
16 01044-G04 SCREW, 1/4 - 20 X 1 3/4" LG, BLACK ...oerrieereeereercre e 6
17 01044-G08 SCREW, 1/4-20 X 2 3/4" LG, BLACK ..o 2
18 00915-G1 BONDED WASHER, 1/4" ...t 8
19 14390-G4 LOCK NUT, 1/4 = 20 ..ottt 8
20 35552-G01 TOP KIT (INCLUDES ITEMS 21 - 22).....ccciiirerier e 1
21 75530-G0* SUN TOP (1207) .ottt 1
22 35539-G01 TOP FRAME ...t e 2
23
24 34678-G01 WINDSHIELD KIT (875) (INCLUDES ITEMS 25 - 29) .....ccorviirrricrereeecreeeees 1
25 34585-G01 WINDSHIELD ...t st 1
26 00739-G1 RUBBER NUT, #10 - 24 ...ttt e 6
27 00789-G1 SCREW, #10 - 24 X 1" LG oooeieee e 6
28 00660-G5 WASHER, #10 (STAINLESS STEEL) ...c.ceooeii e 6
29 00795-G1 RUBBER WASHER ...ttt e s e s 6
30

Service Parts Manual Page W-4




WEATHER PROTECTION

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 | 35585-G01 | SPLIT WINDSHIELD KIT (875) (INCLUDES ITEMS 32 - 33) .....ooomveeeeererenne. 1
32 | E875WSB3 SPLIT WINDSHIELD «.eeeeoeeeeeeeeeeseseeeeeeeseese e eseees e sesseseseesesene e 1
33 | EGWHC24 SASH, 14" LG oo eeeeeeseeeeeeeeeesseeeseesesesesseeseese e eseses e sesseseseeseeens e seenenes 3
34
35 | 35562-G02 | WEATHER ENCLOSURE KIT (875) (120" TOP) (INCLUDES ITEMS 36 - 45).. 1
36 | 35586-GO1 CURTAIN SET, WEATHER ENCLOSURE..........cveeeeeeeeeeseeseeereeseseneeessenene 1
37 | 35580-G02 FRONT SUPPORT BRACKET (PASSENGER SIDE) ......couveeeererereeereenee 1
38 | 35580-GO1 FRONT SUPPORT BRACKET (DRIVER SIDE) .....covveeerererereereeereeereenene 1
39 | 35579-GO1 SIDE SUPPORT BRACKET ....ooomeeveeeseeeeeeeseeseeeeeeseses e sesseseseesssene e seenenes 6
40 | 00415-G4 BOLT, 1/4 = 20 X 1 1/2" LGuurevveeeeeeeeeesseeseeeesseseseseesseessesesesseseseesseeseeseesenes 6
41 | 01110-GO1 WASHER, 1/4" (STAINLESS STEEL) ..vvecoeeeeeeeeeeeeeeesesesmeeseesereseesseesreens 6
42 | 14390-G4 LOCK NUT, 1/4 = 20 ..creoeeeeeeeeveereeeevereseeeeseeeseesesesesseessesesesseseseseseseeeesessenes 6
43 | 35953-GO1 SIDE EXTRUSION......evveeoeeeeeesseeeeeeseseseeseesseseseseeseses e seeseseseesssene e seenenes 2
44 | 00852-G1 RIVET, 3/16" X 7/16" LG ovveeereeeeeeeeseeeeeeeeseseeeesesseesseeesessesesesesesseeesesseesseseee 10
45 | 35561-GO1 REAR EXTRUSION ..o oveoeeveeesesesmeeesesseeeseseeeseeseseseeseseeseseseeeesesseeeseesene 1
46
47
48
49 | 34692-G01 | SUN TOP KIT (INCLUDES ITEMS 50 = 89) ....ecooveerneveerreseeesesreeseerereseenenessene 1
50 | 27069-G** Y0 )3 2
51 | 34687-GO1 MOUNTING BRACKET ...ooorcrveeereeeeesesseeseeoeseeseseseesseessesesessessseesseese e sessenes 2
52 | 00438-G8 BOLT, 5/16 = 18 X 1" LGivvvverceveeereeeeesesseeseeoessesesesesssessesesessessseesssesseeseesenes 2
53 | 01110-G03 WASHER, 5/16" (STAINLESS STEEL).....couveeeeeereeeeeseresmeeessesereseesseennenes 22
54 | 01109-GO1 LOCK NUT, 5/16 - 18 (STAINLESS STEEL)....r-veeeereeeeeeeresrerereseeeseeeerennene 12
55 | 19859-G1 END CAP, B/4" ..o eeeeeeeseeee e eeeseeeseeesseseseeseseseesseessesesessessseeseeene e seesenes 2
56 | 34664-GO1 FRONT STRUT oo eeeeeeseeeeseeeseeseseseseeesseseseesesesesseessesesessesssesesess e seesenes 1
57 | 00762-G6 SCREW, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL) cv..eeovveeeeeverreereeee 2
58 | 35790-GO1 SIDE SUPPORT STRUT ..ocoeeeoeeeeveeeseeeeeeeseeseseseesssessesessesereeseseseeosessene 2
59 | 19853-G1 END CAP, 1" .o eeeeeeseees e esese e seeessesessesesesesseessesesessessseseeens e seesenes 2
60 | 35812-GO1 REAR STRUT (DRIVER SIDE)........ooeveeeeeeeeeeeesseeseeeesesseseseeseeesseeesesssesseeseen 1

Page W-5

Service Parts Manual




N

WEATHER PROTECTION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 35812-G02 REAR STRUT (PASSENGER SIDE) .....ccocvrrierreecrreerrescrre e e 1
62 00439-G08 BOLT, 5/16 - 18 X 2" LGi...eiieeeee et 4
63 00976-G06 SCREW, 5/16 - 18 X 3/4" LG (STAINLESS STEEL).......cceecierireeeereeee 2
64 00753-G4 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)....cccocvvrvereeecreeeee, 2
65 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL).....ccovvrvrreerreeeee, 2
66 75051-G01 PLASTIC SPACER ...t 4
67 01110-G01 WASHER, 1/4" (STAINLESS STEEL).....c.coocvii i 8
68 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)....cccccvevrerie e 4
69 00762-G2 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL).....ccociviiieieeereee 2

Service Parts Manual

Page W-6




WHEELS AND TIRES

1 - Includes ltems 2 - 4
6 - Includes ltems 7 - 9

2
172 11 - Includes Items 12 - 14
16 - Includes ltems 17 - 19

21 - Includes ltems 22 - 24

17

31

Ref Whi 15

Page X-1 Service Parts Manual



N

WHEELS AND TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.

1 32028-G1 WHEEL AND TIRE ASSEMBLY (DICO 8.5 X 8 - 8) (OPTIONAL)

(INCLUDES ITEMS 2 = 4) vveoeeeeeeeeeeereeeeseresesreseseseeesessessesseseseesesessessseesesesene 4
2 18993-G1 TIRE (DICO 8.5 X 8 = 8) (LRC) cevveerrevereeveeeeeresseeeeeseeeesessessseeeseseeseseseeseneesenes 1
3 10641-G2 RIM (5 LUG) v vveoereveeeeseeeeseseseeseseseeseeessesesesseesss e sss e seesesesaesesesaessseesesssene 1
4 11657-G1 VALVE STEM (METAL) eveeeeeeeereeeeeseeeeeeseeseseseeseseseeseseesessseesesssesesssesessenes 1
5
6 32028-G2 WHEEL AND TIRE ASSEMBLY (USA TRAIL 18.5 X 8.5 - 8) (OPTIONAL)

(INCLUDES ITEMS 7 = Q)...ereeeeeeeereeeeeeeeseosesseeseeseeseseeeseeseseseeeeses e sesssseseeeneneesenes 4
7 28764-G06 TIRE (USA TRAIL 18.5 X 8.5 - 8) (LRC)..curvverrveeeeeeresrerseeeesereereeereesereesene 1
8 10641-G2 RIM (5 LUG) . eeeoeeeveeeeeeeeseeeseeseseseesesessesesesseesessesesesseseseeseseseesssessessseesesssene 1
9 11657-G2 VALVE STEM c.vooeeeeeeeeeeeeeseseeeesesseessesesessessseseesesessesssaesese s sens e ssee s nasssnens 1
10
11 32153-G1 WHEEL AND TIRE ASSEMBLY (GOODYEAR 18.5 X 5.70 - 8) (LRC)

(OPTIONAL - 875) (INCLUDES ITEMS 12 = 14) c.ovveoereeereeeeeereeseeereeseeesesns 4
12 | 11933-G2 TIRE (GOODYEAR 18.5 X 5.70 = 8) (LRC) vvverrveereeeereererseseesereereeereeseneesene 1
13 | 23385-G1 RIM (5 LUG) e veeeereeeeevereeeeeseseeseseeese s ses s seee e seseesseseseeseess e sss e eseseeses 1
14 | 26482-Go1 VALVE STEM (METAL) evveeeeseeeseeeeeeseeseeeseeseseseeseseseeseseesessseesesssesesseensssenes 1
15
16 | 32153-G2 WHEEL AND TIRE ASSEMBLY (USA TRAIL 18.5 X 5.70 - 8) (LRC)

(OPTIONAL - 875) (INCLUDES ITEMS 17 = 19) c.euveeereeereeeeseseeeseereseeseeesesns 4
17 | 27784-Go3 TIRE (USA TRAIL 18.5 X 5.70 = 8) (LRC)...vverveeeeeeererrerseseeseneeseeeeeesenesene 1
18 | 23385-G1 RIM (5 LUG) e veeeereeeeevereeeeeseseeseseeese s ses s seee e seseesseseseeseess e sss e eseseeses 1
19 | 26482-Go1 VALVE STEM (METAL) eveeeeeeeereeeeeseeeeeeseeseseseeseseseeseseesessseesesssesesssesessenes 1
20
21 | 32153-G1 WHEEL AND TIRE ASSEMBLY (GOODYEAR 18.5 X 5.7 - 8) (LRC)

(INCLUDES ITEMS 22 - 24).....eoveeeeeveerseeseerseesseeesesseeesseseeseeseseseesesessessseeseseseene 4
22 | 11933-G2 TIRE (GOODYEAR 18 X 5.70 - 8) (LRC) wervvereeeeeeeerereerseeeeseseeseeereesenenene 1
23 | 23385-G1 RIM (5 LUG) .t veeeeeeeeeeveeeeeeeseseeseseseseseseseeseeseeeseseeseesesesseessesseseeeseseeses e 1
24 | 26482-Go1 VALVE STEM (METAL) eveeeeeeeereeeeeseeeeeeseeseseseeseseseeseseesessseesesssesesssesessenes 1
25
26 | 35154-G01 | WHEEL AND TIRE ASSEMBLY (FOAM FILLED 5.70 - 8) (LRC) (OPTIONAL) .| 4
27

Service Parts Manual

Page X-2




WHEELS AND TIRES

N

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
28 35155-G01 WHEEL AND TIRE ASSEMBLY (FOAM FILLED 18.5 X 8.5 - 8) (LRC).............. 4
29
30 14723-G1 LUG NUT, 172 = 20 ..ttt s s 2
31 74175-G01 SPINDLE CAP ...ttt s e s san e sne e 2

Page X-3

Service Parts Manual



SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual

Appendix A-1



SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET .......oooiit it sn e e sree s s 26733-G02
CLUTCH PULLER (DRIVE) ...ttt sttt es e csne st et e e e san s e s s s ese e s e s nnese s s nesemenesensane 19779-G2
I e o | I e I ] PP 27111-GO1
CURRENT INDICATOR ...ttt ettt s s e e e s re e e e e e s e e e e e e s e e e nenne e nanensrnesaeenas 16489-G2
DIGITAL MULTI-METER ...ttt sttt s s s s e s re e e e e sr e s e e s e e e e e e e e nnee e 27481-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) ...ooiiiie ettt st nne e 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) ..ot scenir et et eesre st s e ssee e e srn e sane s snesoesnesoes 18753-G1
COMPRESSION TESTER ..ottt r e sne e e s e e s e e san e e s ane s e snesmesanesnenanees 72524-G01
FEELER GAUGE ..ottt e st n et s e s e e san e e s nesr e e nesres 72525-G01
TACHOMETER ... ettt e e s e e e e e st e e e e e st e aesbe e saee s eeeesee e e s e e eneeere e e s neeneernnes 72526-G01
ENGINE OIL PART NO.
4 CYCLE ENGINE OIL, 5 GALLON (19 LITER) «..eeeiirereiicreriere e et se e s e e 25730-G03
4 CYCLE ENGINE OIL, 12 QUART CASE ... .ottt e s s 25730-G04
4 CYCLE ENGINE OIL, 1 QUART BOTTLE (950 ML} ..ttt s 25730-G06
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ......coorriiiiriierre et 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE ..........ccooi et 28432-G01
PEN 3 OUNCE (89 ML) - WHITE ...ttt se s s s e s e e sr e e s e e s 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW ......oi ittt 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE .......coctiiritiirerr et s s e s s e se e e e sen e 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL .....otiiriiicrire et et e s ee e sr e s e 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) .......cociirri e 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN .......ooiiiiiiee s 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ..........cocooiiiieeeeeeee e 28140-G15
AEROSOL 12 OUNCE (360 ML) - WHITE ...ttt s e s s e 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW........irriiirreererice et 28140-G14
AEROSOL 12 OUNCE (360 ML) - ORANGE .......ccccoiirtiiirerrrre e e e eeesr e s ane s e e snesnesanees 28140-G13
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL .....occi it 28140-G**

Appendix A-2

Service Parts Manual



SPECIALTY PRODUCTS

MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE ....corrvveemreeeereeeeeeseseeeeseeeseeseessseesesseesesseseseeseseseesesessessseesesssesessseesessenes 28166-GO01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) «....ccorveeerereeernereresseseseesseeseeseesesesesseseseseens 28433-GO1
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ......veeeeveeeeeeeerseseeesseseseeseseseeseseseesessenes 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY .....ccoeveereeseeeesesseesseseessesesesseseseseessseesessseesssesessssenes 75500-GO1
CARBURETOR & CHOKE CLEANER, 15 OUNCE (440 ML) SPRAY .....cooirveeersereeensesesessessseessseseessseseessseseens 75501-GO1
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY ......vovceeveeeeseseeeseseseeseseeesssessessesesesssseseessssseessesesen 75502-GO1
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY .....corvveereeeeerseeeeeseesesessesssessesssessseseeseesesesessssessseens 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY .....vvverevereereeeeereeserereeseresneeen 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID ........eeoeveeeeeeeereeveoeeeerereesesereseseseeseneenes 75505-G01
BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER ........v.eceereeeeseseeeessseseessseessseseressesens 75506-GO1
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER ........ovvveesereresenercessnsenes 75507-GO1
MULTI-PURPOSE VALUE PACK ....vceceveveeeseeeeseseeeessseseesseessesssesseeesssseessesesesseseseseesssesssssseesssesesessssesessssessesens 75508-GO1

* BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

» CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual Appendix A-3



Notes:

SPECIALTY PRODUCTS

Appendix A-4

Service Parts Manual



OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual

Appendix B-1



OPTIONS/ACCESSORIES

ITEM KIT NO.

BULKHEAD (FOR 875 AND 875P) . .. ............ 34539-GO1..........
CURTIS CABMIRROR . . ..o eoeeeeeeaeaenn, 25850-GO1..........
CURTIS CABDOOR SET .. .o eveeeeeeaeaen 34650-GO1..........
CURTIS CABWITHDOORS. .. ..o, 34648-GO1..........
CURTIS CAB WITHOUT DOORS .........v..... 34648-G02..........
CURTIS VAN BOX (875) « + o e e e eeeeeeeeannn 34649-GO1..........
DROP SIDE RAIL KIT (FOR 875P ONLY). . ........ 34538-G02. . ........
DROP SIDE RAIL KIT (FOR8750NLY)........... 34538-GO3..........
DROP SIDE RAIL KIT (FOR 875AONLY). . ........ 34538-G05..........
EHITCHKIT. .ot 34543-G02. . ........
FRONT BUMPERKIT . ..o\t ee e 34581-G02..........
FULL LENGTH SUN TOP KIT (875) . ... ... oev.. .. 35576-G0* .. ........
HOUR METERKIT .. veeeeee e 34548-G04. . ........
INTERIOR REAR VIEW MIRROR (875) . .......... 34651-GO1..........
PINTLE HITCHKIT . ..o oot 34544-G02. . ........
PLASTIC TOOL BOX. . . e oeeeeee e 35096-GO1..........
REAR BULKHEAD (FOR 875 AND 875P). . ........ 34539-GO1..........
REAR BUMPER KIT (875). . .+ e v e 34547-G02. . ........
STAKE SIDE KIT (FOR 875 ONLY). . ..o evenn... 34522-GO1..........
STAKE SIDE KIT (FOR 875P ONLY). . ... ... ..... 34522-G02. . ........
SEAT SWITCH KIT (875, 875A, 875P) .. .......... 34582-G02. . ........
STEEL DECK KIT (FOR875ONLY) .. ... ... ... .. 34506-GO1..........
STEEL DECK KIT (FOR875P ONLY) . ... ......... 34506-GO1..........
SUN TOP KIT (FOR8750NLY) ... oeoeveenen. 34692-GO1 .........

SUN TOP & WEATHER ENCLOSURE KIT (875) . ... 35571-GO*
WINDSHIELD, ONE-PIECE (875)
WINDSHIELD, FOLD DOWN (875)

COMMENTS

SIDE PANELS & CARGO DECK (875)
CAB AND VAN BOX

CAB AND VAN BOX

CAB AND VAN BOX

CAB AND VAN BOX

CAB AND VAN BOX

SIDE PANELS & CARGO DECK (875P)
SIDE PANELS & CARGO DECK (875)
SIDE PANELS & CARGO DECK (875A)
HITCHES

ELECTRICAL SYSTEM

CAB AND VAN BOX

HITCHES

SIDE PANELS & CARGO DECK (875)
SIDE PANELS & CARGO DECK (875)

SIDE PANELS & CARGO DECK (875)
SIDE PANELS & CARGO DECK (875P)
ELECTRICAL SYSTEM

SIDE PANELS & CARGO DECK (875)
SIDE PANELS & CARGO DECK (875P)
WEATHER PROTECTION

WEATHER PROTECTION

WEATHER PROTECTION

WEATHER PROTECTION

Appendix B-2 Service Parts Manual



INDEX OF MAJOR COMPONENTS

INDEX OF
MAJOR COMPONENTS

Service Parts Manual

INDEX-1



INDEX OF MAJOR COMPONENTS

BY PART DESCRIPTION

ACCELERATOR PEDAL -...coooeeeeeeeeeeeeseeeeeeeeseeeereeseeesenen A-4
ACCESS PANEL ... eeeeeeeeseeeeeeseeeseeeeseeeseessessens c-8
BACK SEAT..oooeoteeeeeeeeeeeeeeeeeeeseeseeeseseseeeeeeeee s seeeee T-20
BATTERY SHIELD .coormeeereeeeeeeeeeeeee e s eeneseee c-8
BATTERY TRAY....ocooerreeeeeeeeeeeesesseeesesseseeesensseesssseseeeeson J-10
BED FRAME ......ooveeeeerreeeeeseeeeeesenseeesseseseeeesen T-5, T-16, T-24
BED FRAME PANEL SUPPORT........cooovveeeen.n. T-6, T-17, T-26
BED SIDE PANEL ...coomveeereeeeeeeeeeeeeeeeeeeeeeseeeeee e T-8
BED SUPPORT -...eeeoeeeeeeeeeeeeeeseeeeeeseeseeeeseseeeesseesseeeee T-24
BELL CRANK ..o eeeeeeeeseeeeees e seeeseees e seneseee D-6
(oY= ST E-4
CAB KIT WITHOUT DOORS.......eeeereeeeeesserereeseseeressssesenes E-5
CARBURETOR.......coreeeeeeeeeesseseeeseeeeseesseseseeseseesessssesenes F-3
CARBURETOR LINKAGE BELLCRANK..........osreererrrerece. A-5
DASH PANEL ...oooeveereeeeeeeeseeeeeeseeeseeeseeeeeeeseeseeeene C-6,J-13
0] =03 T-5, T-16
DECK (FORWARD)......vveeeeveeeereeeeeeseseeeeeseneeressessseeene T-24
DECK (REAR) .coomrveeereeeeeeeeseseeeseseeeeeseseneeesen T-5, T-16, T-24
DECK (STORAGE).......veeeeeeeeeeesseseeereseeseeesseseseseseeseenn T-5
DECK SEAT FRAME.......eeeoeeeeeeeeeereeseeeeeeeeseeeeeeseseeeeeee T-20
DECK SPACER ..o veseseseeeeen T-6, T-17, T-26
ELECTRICAL PLATE ... eeseeeeeee J-11
=T 1N =S K-2
FLOORBOARD. .......veeoeveeeereseeeeesseseeeseseeseesseseseseseeseenn c-7
S ) W =11 T-6, T-17, T-26
FOOT REST ASSEMBLY ...orrreeeereeeeeeeeeeeeeeeeeeeeeeseeseeeene T-19
FOOT REST SUPPORT....... oo T-6, T-17, T-26
FORWARD FLOORBOARD ......oereeeeeeeeeeseeseeeseseeseeeesen c-7
FRONT AXLE ...coomeeveeeeeeeeeseseeeeeeseeseeeseseeseesseseseseseeseenn M-3
FRONT BUMPER ......cooveeeeeeeeeeseeseeeseseeseesseseeeseseeseenn c-7
FRONT ENGINE MOUNT ...cvvvveeereeeeeeeeeeesseseeeeseseeeeeesee L-2
FRONT SIDE PANEL ....cceeeeeeeeeeeeeeeeeeseeeeveessserennns T-16, T-25

A

AIRFILTER ELEMENT ..o B-2
BELLCRANK ... e D-9
BRAKE ASSEMBLY ... D-8
BRAKE CABLE ........coiiviiiriinei i D-10
BRAKE LINE ..., D-7,D-10
BRAKE LINE - COILED ......ccoviniieiiriniiiniecnreneninns D-10
BRAKE PEDAL ... e D-6
BULKHEAD SUPPORT ... T-6, T-17, T-26
CARBURETOR LINKAGE ROD .......cccooviiiriniininncnnens A-4
CHOKE CABLE........cooicteiiirir e F-3
COWL ..ottt s C-6
DECK/SEAT ASSEMBLY ... T-17
DIRECTION SELECTOR ... .o, H-2
DRIVE BELT ..ottt G-2
DRIVE CLUTCH....ccooiiiiiiiin e G-2
DRIVEN CLUTCH ASSEMBLY ......cccocreniinininiiiienreneienas G-2
DROP SIDE RAIL ..o T-7,T-18, T-26
ENGINE GUARD ... L-2
FUEL FILTER. ..o, N-3
FUEL INLET .o, N-3
FUEL INLET COVER ... C-8
FUEL LINE TUBING ..o N-3
FUEL PUMP ... e N-2
FUEL PUMP STANCHION .......cccooiniriiiininnenreneneas N-2
FUEL SYSTEM TUBING........ccociiiriinriienennesene s N-2
FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD (BULK)......... N-3
FUEL TANK L. e N-2

INDEX-2

Service Parts Manual



INDEX OF MAJOR COMPONENTS

N
FUSE BLOCK w..cvvceereeverssensesenssseseesseessnnesseesesenesens J-10
G
GOVERNOR BELLCRANK.......cccccererevrrscnersienesccessnen A6 GOVERNOR PIVOT ASSEMBLY ......ococcremerrevresrerssnes A5
GOVERNOR LINKAGE ROD ....ccvvsrerscerrsenerscesrseseesens A6
H
HEADLIGHT .coccocseerceesensesennsesnsesssesssnsesssssesesessens J-14 HORN SWITCH w...cocosverenerscnessnsesssesssesesssessessesinns J-13
HEADLIGHT AND TURN SIGNAL......o.ccccccoerrrsverrsenerren J-14 HOUR METER ....ccccoseveeneisenresseesesenesssessseseesennssce J-15
LT TR P-2 HYDRAULIC HOSE ....ccveseereeeresscerssenessneesesesssenessees D-7
HORN -..cccsceeeevesensesesessensesenss s s e ene e J-14
I
IDLER ASSEMBLY ...cccccoceversnvrmsneesensessnssesnsesssesssoses V-3 IGNITION SWITCH ..c.cocerreeecreesesinesseesssesessnsesenec J-13
IGNITION COIL....cccvereverevessersessseseensessessesssseeseen J-13 INTERIOR REAR VIEW MIRROR ....ccc..cccvvrseversvvrrenenn E-4
IGNITION PICKUP.....occccceversensasmsessensesssessesssseesssen J-13 ISOLATION MOUNT ..cocccrreeresersesenesseesssesesssesesesessees L-2
L
Y (o T-6 LEAF SPRING (881) ..ccvesverseeresseereseressssreseseessensssees R-2
LATCH ASSEMBLY....ccccoceerrreresseersensesnessenee T-16, T-26 LINKAGE ROD..occcerrseeeeseversnresseesesesessssssseseessensssees D-6
LEAF SPRING -...coccevrseeerssersesensssessessnesssmsessoesesenes e M-4
M
MASTER CYLINDER.....ccccccoveveesemmreensessonsesnsesseesesoses D-7 MUFFLER .coocvreenesensessesssesssssesssosesssesseseesesss s K-2
P
PARKING BRAKE.........c..ccvvurerersinmsensesonsesnsesseesesoses D-9 PINTLE HITCH..oocccereerresvereenessesesesesessesseseesessssesees P-2
PARKING BRAKE LINK.....cc..oocvvrseemreenersseesesnseseesesen D-10 PLASTIC TOOL BOX..covvsvereeverssesesesesssessseseesssssnee T-9
PEDAL BOX ASSEMBLY ...cooscvreeurrereesnrssneessersssenes A3 PUSH ROD w.cvoeeersenneseesssnnesseeessesesssssssesesssens e D-6
R
REAR AXLE .....ooeecereeeerssssserssessssssssrsesssssessessssssereee Q-2 REAR BUMPER ........cccooscrerseersseseresnresssesssensessnss e Cc-9
REAR BODY PANEL ....cocccerevessnrrseseessossssnessseeeesones C-9 REAR ENGINE MOUNT w....oooccerrversenesnerssenesseens e L-2
REAR BRAKE LINE....ccccocoverresenmreerresnesesnerssnei D-8, D-10 REAR SIDE PANEL ...cooocccreserersceresererscnersenees T-16, T-25
REAR BULKHEAD.......ccccoooverremnesemeressessnsesenee T-7,T-18 ROCKER PANEL ....oocccccsvereseresseesssesessssssssesssessesoes C-7
S
SEAT BACK....occcoroeversersessssssessesse o ssesssse oo s-2 SEAT SWITCH...ooc.ccoierereereseresssesssesesssssesesesssossesnes J-15
SEAT BACK SUPPORT ....occcooovurresererseenssenesssneesenersson Cc-8 SHOCK ABSORBER ....oocccoereveresenessennseseesnsesn M-5, R-2
SEAT BOTTOM....ooccorierreersenssseresseessssenes s seeeseson s-2 SIDE PANEL ....cooserrreeccereerssscesssenesssess s T-5, T-25
SEAT BOTTOM ASSEMBLY......ccoescererrverrsererssnrercers T-25 SPLIT WINDSHIELD KIT (875)...occcovseeerseerrsecerserresees W-5
SEAT FRAME ...cooovercersecerseeesssses o ssesssss oo -7 STAKE SIDE w..ccorseerenresseeseseresssesssesesssessseseessossses T-7
SEAT FRAME CONNECTOR....cccccccvvrrcnereseressnesressesen -7 STANGHION w...cooserreerereesesesesssesssesesssssssesssssess oo J-11

Service Parts Manual INDEX-3



INDEX OF MAJOR COMPONENTS

STARTER/GENERATOR .......cciviiniiiriniirennn e u-2
STEEL DECK ... T-5, T-18, T-24
STEEL DECK (FORWARD) ..o T-24
STEEL DECK (REAR)......oocieecieeeceee, T-6, T-18, T-24
STEEL DECK (STORAGE) .....coecveniiriiiiinrinenn e T-5
TAILLIGHT ...ttt J-14
THROTTLE LINKAGE ROD ..ot A-5
TIE ROD ASSEMBLY .....covviiiiiiiniinrciennn e V-4
VAN BOX ... e e E-5
WEATHER ENCLOSURE KIT (875) ...cocieeceeecee W-5
WHEEL AND TIRE ASSEMBLY (DICO 18.5X 8- 8)......... X-2

WHEEL AND TIRE ASSEMBLY (FOAM FILLED 5.70 - 8) (LRC)

STEERING COVER .....ecoeeeeeseeseeeseeeeeeesensessseseseeeseesennn V-3
STEERING UNIT ceoooeeeeeeeeeeeeeee e seees e eseesenenn V-2
STEERING WHEEL ..o eseesenens V-3
U] N (0L 3 S W-5
SUN TOP KIT (875) ceevvveoeeeeeerereeesseseeeeesensesessesesenssessenen W-4
TOP REAR SHIELD .....ooreeeereeeeeeseeseeeereseeeeeesseseseeesesnenen c-8
TURN SIGNAL w...oorreeeeeeeeeeereeeseeeseeseeeessseseeeeseesesessseseenes J-14
(0= o3 T X-2

WHEEL AND TIRE ASSEMBLY (USA TRAIL 18.5X 8.5-8)...
X-2

X-2 WINDSHIELD KIT (875)...ccievciiiiiiinicieenininneerene s W-4
WHEEL AND TIRE ASSEMBLY (GOODYEAR 18.5 X 5.7 - 8) WINDSHIELD WIPER BLADE. .........ccoovviiineniiinrcnecnnenes E-5
(LRC) e e X-2 WINDSHIELD WIPER MOTOR ... E-4
WHEEL AND TIRE ASSEMBLY (GOODYEAR 18.5 X 5.70 - 8) WIRE HARNESS ... e J-12
(LRC) e e X-2 WIRE HARNESS (ACCESSORY) ... J-14
WHEEL AND TIRE ASSEMBLY (USA TRAIL 18.5 X 5.70 - 8) WIRE HARNESS (CONTROL) ..ot J-10
BY PART NUMBER
17470-G1 FUEL SYSTEM TUBING........ccovviinicrirerinee N-2 32673-G1 HORN SWITCH ....ccooviiiricinineniircnnee J-13
17470-G1 TUBING (BULK) FUEL SYSTEM TUBING........ N-3 32739-G2 TAILLIGHT ..ottt J-14
17867-G1 TURN SIGNAL........ccoo e J-14 32860-G1 HORN...... .o J-14
19152-G8 STEERING UNIT ... V-2 33014-G** SEAT BOTTOM ASSEMBLY .........cccoiiieeen. T-25
20209-G2 HEADLIGHT ... J-14 33227-G02 BRAKE PEDAL ... D-6
21104-G12 BRAKE LINE........ccoooiniiiriiiininin e D-7 33534-G01 HYDRAULIC HOSE ........cccooivininiiiiricrencis D-7
21781-G1 SHOCK ABSORBER.........cccovininerniirereine M-5 33556-GO0 FUEL INLET COVER .......cceoiviniriinirireicis C-8
21782-G1 SHOCK ABSORBER.........cccovininenniirenenne R-2 33639-GO1 IGNITION SWITCH ..., J-13
25690-G01 GOVERNOR BELLCRANK ..o A-6 33704-G** BACK SEAT ... T-20
25737-G01 CARBURETOR LINKAGE ROD..........ccccce.c. A-4 33725-G01 BRAKE ASSEMBLY ... D-8
25737-G02 THROTTLE LINKAGE ROD..........ccociiieee A-5 33725-G02 BRAKE ASSEMBLY ... D-8
25737-G03 GOVERNOR LINKAGE ROD ........cocvviereenernnne A-6 34034-G01 BRAKE CABLE ..o D-10
25760-G01 CARBURETOR LINKAGE BELLCRANK......... A-5 34037-G01 BATTERY TRAY ..o J-10
25763-G01 GOVERNOR PIVOT ASSEMBLY.........coccvenune A-5 34042-G01 CHOKE CABLE..........cciiiviinnienrcccn, F-3
26301-G02 DRIVEN CLUTCH ASSEMBLY ........ccociienne. G-2 34047-GO01 REAR AXLE ... Q-2
26301-G03 DRIVEN CLUTCH ASSEMBLY ........ccoceeenee. G-2 34082-G01 FRONT AXLE... ..o M-3
26651-G02 IGNITION PICKUP ..., J-13 34093-G01 IDLER ASSEMBLY ... V-3
26652-GO1 IGNITION COIL ...c.ovvveirrinicinriricrerenennenee J-13 34124-GO1 LINKAGE ROD.......cccooviriiiiininiinrcreneies D-6
26952-G01 DRIVE CLUTCH .....ccooiviiiiiierinenn e G-2 34157-G01 BELL CRANK......ccoiiiiirrcicennin s D-6
27065-G01 STARTER/GENERATOR ..o u-2 34160-GO1 FUEL LINE TUBING .......cccoinivinriririeiiinne N-3
27546-G™ BACK SEAT ... T-20 34173-G01 DIRECTION SELECTOR......ccooiiiiicceee H-2
27740-G03 ELECTRICAL PLATE ..., J-11 34194-GO1 FUEL INLET ... N-3
30298-G2 PUSH ROD..... .o D-6 34196-G01 FUEL TANK ... N-2

INDEX-4

Service Parts Manual



N

INDEX OF MAJOR COMPONENTS

34219-G01 WIRE HARNESS ... J-12
34309-G01 FLOORBOARD........cccvvriiirine e C-7
34311-G01 ROCKER PANEL.......ccoenviriiniinenncirene C-7
34311-G02 ROCKER PANEL.......ccoenviniiniinenncirenes C-7
34317-G01 SEAT FRAME ... s C-7
34317-G02 SEAT FRAME ... C-7
34318-G01 SEAT FRAME CONNECTOR........ccociciiees C-7
34318-G02 SEAT FRAME CONNECTOR........ccocvenenennene C-7
34321-G01 FUEL PUMP STANCHION .......cccovvveririininnennn N-2
34324-G01 STANCHION.......octirieriiirirrn e J-11
34327-G01 FOOT REST SUPPORT ............... T-6, T-17, T-26
34327-G02 FOOT REST SUPPORT ............... T-6, T-17, T-26
34330-G01 FOOT REST ... T-6, T-17, T-26
34332-G01 SEAT BACK SUPPORT ....ccocvvniiiniriiirene C-8
34335-G01 REAR BODY PANEL......cccccovviniininiiirenen C-9
34337-G01 SIDE PANEL........ccocviriiiiriic i T-5
34337-G02 SIDE PANEL.......cooo e T-5, T-25
34347-G01 DASH PANEL ..o C-6
34351-G01 ACCESS PANEL ... C-8
34370-G01 WIRE HARNESS (ACCESSORY) ......ccceennene J-14
34378-G01 BED FRAME PANEL SUPPORT.. T-6, T-17, T-26
34379-G01 BULKHEAD SUPPORT .......ccee. T-6, T-17, T-26
34380-G01 PARKING BRAKE.........cco s D-9
34384-G01 BELLCRANK........ei s D-9
34397-G01 TOP REAR SHIELD.......coo o C-8
34399-G01 BATTERY SHIELD ......cccociviiiiiiiiicieniiee C-8
34399-G02 BATTERY SHIELD ......cccocviiiiiiriiircieeie, C-8
34416-G01 REAR SIDE PANEL.......cccccvirvcrnnnnne, T-16, T-25
34416-G02 REAR SIDE PANEL ... T-16
34417-G01 FRONT SIDE PANEL ........ccoccoiiieeee T-16, T-25
34417-G02 FRONT SIDE PANEL ... T-16
34430-GO1 LATCH ...ocoviviiiiiieernne e T-6
34430-GO1 LATCH ASSEMBLY .....ccocvvvinirirnnnnne, T-16, T-26
34435-G01 DECK SPACER.......cccocniiirenene T-6, T-17, T-26
34437-G01 ACCELERATOR PEDAL ..o A-4
34464-G01 WIRE HARNESS (CONTROL) ......ccccoicns J-10
34491-G** DECK/SEAT ASSEMBLY ..o T-17
34499-G01 BED SUPPORT .....cccoctrviriiierircinire e T-24
34508-G01 STEEL DECK (STORAGE).......ccocvvveririeninnennn T-5
34509-G01 STEEL DECK.......ccceiririiririnene T-5,T-18, T-24
34510-G01 STEEL DECK (REAR) .....oiie s T-6
34512-G01 STEEL DECK (REAR) ..o T-18
34513-G01 STEEL DECK (FORWARD)......cccconiiicienee. T-24
34514-G01 STEEL DECK (REAR) ......cceiinerinicrcrienennene T-24
34518-G01 PARKING BRAKE LINK..........cocviniiinenennene D-10
34522-G01 STAKE SIDE........ccocvirviiiirirc i T-7
34522-G02 STAKE SIDE.........co e T-19
34538-G01 DROP SIDE RAIL ... T-18
34538-G05 DROP SIDE RAIL ... T-26
34538-G08 DROP SIDE RAIL.......cccoviiierirerienre e T-7
34540-G01 REAR BULKHEAD........ccccovieiniriniinenn T-7,T-18
34543-G02 'E' HITCH ..o P-2
34544-GO2 PINTLE HITCH ..o P-2
34547-G02 REAR BUMPER ... C-9
34548-G04 HOUR METER.......ccoi e J-15
34564-G01 FOOT REST ASSEMBLY .......ccevivvicrcrnenennene T-19
34568-G01 DECK SEAT FRAME........cccooviniininiiinene, T-20

34582-G02 SEAT SWITCH.....ooeeeeeeeeeeerseeeeeeereseeeeeseeeeeees J-15
34589-G01 HEADLIGHT AND TURN SIGNAL................. J-14
34589-G02 HEADLIGHT AND TURN SIGNAL................. J-14
34591-G02 FRONT BUMPER ....ccommeeoeeerereeerenseeeessesennen c-7
34633-GO01 BED FRAME ......ooomeeeeeeeeeeeeseeeeeeeseeeeveeesseseenes T8
34642-G01 SEAT BED SUPPORT ....oveeeeeeeereeeeeeceeseee T-17
34648-G02 CAB KIT WITHOUT DOORS ... E-5
34649-GO01 VAN BOX ..coorreeereeeeeeseeeeeeesseseeeseesesessseseenen E5
34660-G** SEAT BOTTOM..co.rmveeeereeeereeeeeeeeesenseeseeseseeen S-2
34678-G01 WINDSHIELD KIT (875)......cormeveeereererrreseneees W-4
34692-G01 SUN TOP KIT..cooorveeereeeeeeeseeeeeeeseeseeesseeeenee W-5
34751-GO1 BED SIDE PANEL......oooeeeeeeeeeeseeeeereeeseeeen T8
34751-G02 BED SIDE PANEL......oooeeeeeeeeeeseeeeeseeeereen T8
34984-G01 BRAKE LINE - COILED ..o D-10
34985-G01 BRAKE LINE ......coomveeeereereeeeseeeeeereeseeesesene D-10
34986-GO01 BRAKE LINE ......coomveeeereereeeeseeeerereeseeeseseee D-10
34987-GO1 BRAKE LINE ......coomeeeeeeeeeeeeeeeeeeereeeeeeeseeee D-10
35096-GO01 PLASTIC TOOL BOX...oorreveerereeeseesererssereenes T-9
35155-G01 WHEEL AND TIRE ASSEMBLY (FOAM FILLED
18.5 X 8.5 < 8) (LRC) ceormmreeeerereeeeesseseeereseeseeseseseeresesesseesne X-3
35562-G02 WEATHER ENCLOSURE KIT (875)............... W-5
35576-G** SUN TOP KIT (875) ..eeeomrreeereeeeeeeeseeseeerssssnenes W-4
35585-G01 SPLIT WINDSHIELD KIT (875)...ccc.ereveerreeee. W-5
35612-G01 DECK (REAR) .c.ooomeeeeeeereeeeseeseeeeseeseeeesseseenes T5
35613-GO01 DECK ..o seeeeeeeseees e seeesenes T-5, T-16
35614-G01 DECK (STORAGE) ....coorreeeeeeeeeeeereesereesesereenen T5
35616-G01 DECK (REAR) c...coommreeeereereeeeeseseerereeseseeesesee T-16
35617-G01 DECK (FORWARD) «....oomvveeerereerereeseeeeesenee T-24
35618-GO01 DECK ..o seeeseeee T-24
35619-G01 DECK (REAR) .c.eoomreeeeeeeeeeeseeeeersseseeeessenee T-24
35627-G01 STEERING COVER .....ooreeeeeeeeeeereeeeeeesssereenen V-3
35673-G02 FUSE BLOCK ....coormreeeeeereeeeseseerreeseseeesenee J-10
35686-G** SEAT BACK ...eceeeereeeeeereeeeeeeeseeeeeoseeseresssseseenen S-2
35688-G01 FORWARD FLOORBOARD .......crverererrreneee. c-7
35690-GO0T COWL .- eeeeeeeseeseeeeseseenee c6
35719-GO1 LEAF SPRING ....orreeeeeeeeeeeeeeeeeesseeeeeeessesennes M-4
35720-GO1 LEAF SPRING (881) ..ceervreverrereeeeseereeeeseerenee R-2
35765-G01 BED FRAME ......coommveeoeeeeeeeeeeeeeeeeseeseeeseseneenen T5
35766-GO01 BED FRAME .....coomreeeeeeeeeeeseseerseeseeeeesenee T-24
35770-GO01 BED FRAME ......ooomreeeereereeeeeseseeereeseeeeesenee T-16
35855-G01 REAR BRAKE LINE .......ovveooeeeeeeseereeeeseeeeeee D-8
35856-G01 REAR BRAKE LINE ........oveeoeeeeeereereeesseeneeee D-8
35884-G01 REAR BRAKE LINE ........ovoeeereeereeeeeeeee D-10
70643-G02 MASTER CYLINDER ......veeoreveeereereeersesenenes D-7
70876-G04 TIE ROD ASSEMBLY .....ceeoeeeveeereneeeer oo V-4
71948-G01 STEERING WHEEL ....corveeereeeeereereeeseseneenes V-3
72010-GO1 FRONT ENGINE MOUNT ..o, L-2
72011-GO1 REAR ENGINE MOUNT ... L-2
72015-GO1 ISOLATION MOUNT ....coveveoereeereeeeeesssereeees L-2
72019-GO1 MUFFLER ..o eeeeeeeeseeseeeseseneenen K-2
72021-GO1 FUEL PUMP........corveeeseeeeeeseeeeeeeseeseeessesenenes N-2
72054-GO01 DRIVE BELT w.ceeooveeeeeereneeeeseseeeeeeseeseeessssnenes G-2
72062-G04 PEDAL BOX ASSEMBLY ....orvoeeereererersrereenes A-3
72084-GO1 FUEL FILTER ..c.oeoeveeeeeeeeeeeeeeeeeeeeseeseeeeeseesenes N-3
72368-GO1 AIR FILTER ELEMENT «...cooooeeeereeeeeeessereeees B-2
72558-G05 CARBURETOR .......veeeerereeeeeeeeeeeeseesereseseseenen F-3
72650-GO02 ENGINE ...ccoreeeeeeeeeereeeeeeeeseeeeeeseeseeeseseneenen K-2

Service Parts Manual

INDEX-5



INDEX OF MAJOR COMPONENTS

N

72719-G01 ENGINE GUARD.......ccciiiriiirrinccenccnnnn L-2
9PIRV INTERIOR REAR VIEW MIRROR ........ccocci i E-4
9PWB WINDSHIELD WIPER BLADE .........ccoooiiii i E-5
9P85AB WINDSHIELD WIPER MOTOR.........ccooei i E-4

INDEX-6 Service Parts Manual



INDEX OF MAJOR COMPONENTS

Service Parts Manual

INDEX-7



INDEX OF MAJOR COMPONENTS

INDEX-8

Service Parts Manual



EZG0O)

A Textron Company

E-Z-GO Division of Textron, Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department




	Front Cover.ps
	

	Models.ps
	
	

	Table of Contents.ps
	
	

	How to Use.ps
	
	
	
	
	

	Accelerator.ps
	
	
	
	
	
	
	
	

	Air Cleaner.ps
	
	

	Body.ps
	
	
	
	
	
	
	
	
	
	

	Brakes.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Cab.ps
	
	
	
	
	
	

	Carburetor-Choke.ps
	
	
	
	

	Clutch.ps
	
	

	Direction Selector.ps
	
	
	
	

	Electrical.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Engine-Muffler.ps
	
	
	
	

	Engine Mounting.ps
	
	

	Front Suspension.ps
	
	
	
	
	
	

	Fuel System.ps
	
	
	
	

	Hitches.ps
	
	
	
	

	Rear Axle.ps
	
	

	Rear Suspension.ps
	
	

	Seating.ps
	
	

	Cargo Deck-875G.ps
	
	
	
	
	
	
	
	
	
	

	Cargo Deck-875PG.ps
	
	
	
	
	
	
	
	
	
	

	Cargo Deck-875AG.ps
	
	
	
	
	
	
	
	

	Starter-Generator.ps
	
	
	
	

	Steering.ps
	
	
	
	

	Weather Protection.ps
	
	
	
	
	
	

	Wheels and Tires.ps
	
	
	

	Specialty Products.ps
	
	
	
	

	Options-Accessories.ps
	
	

	Index.ps
	
	
	
	
	
	
	
	

	Rear Cover.ps
	


